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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax, ANT+,
NFC and WPT

MODEL NUMBER: SM-G973F/DS, SM-G973F, SM-G973X

SERIAL NUMBER: R38KAOBEO4H,R38KAOBESCF (RADIATED);

R38KAOBCWS8E (CONDUCTED)

DATE TESTED: NOV 09, 2018 - DEC 05, 2018

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart E Pass

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:

SungGil Park Hoonpyo Lee
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with following methods.

FCC CFR 47 Part 2.

FCC CFR 47 Part 15.

KDB 789033 D02 General UNII Test Procedures New Rules v02r01

KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02

KDB 905462 D03 UNII Clients Without Radar Detection New Rules v01r02
KDB 662911 D01 v02r01

ANSI| C63.10-2013.

3. FACILITIES AND ACCREDITATION

Nouo,rwdhE

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the
test results sections.

218 Maeyeong-ro
X] Chamber 1
X] Chamber 2
[ ] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at http://www.iasonline.org/PDF/TL/TL-637.pdf.

4. CALIBRATION AND UNCERTAINTY
41. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

42. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m
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4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 2.32 dB
Radiated Disturbance, Below 1GHz 3.86 dB
Radiated Disturbance, Above 1 GHz 5.97 dB

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax, ANT+, NFC and
WPT. This test report addresses the 802.11ax WLAN (UNII) operational mode.

WiFi MIMO Condition

Frequency Mode Antenna 1 Antenna 2

802.11g TX / RX TX / RX

802.11g MIMO TX / RX TX / RX

2 4GHz 802.11n X/ RX TX / RX
802.11n MIMO TX / RX TX / RX

802.11ax TX / RX TX / RX

802.11ax MIMO TX / RX TX / RX

802.11a TX / RX TX / RX

802.11a MIMO X/ RX X/ RX

802.11n TX / RX TX / RX

5 GHy 802.11n MIMO TX / RX TX / RX
802.11ac TX / RX TX / RX

802.11ac MIMO X/ RX X/ RX

802.11ax TX / RX TX / RX

802.11ax MIMO TX / RX TX / RX
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Simultaneous TX Condition (RSDB)

_ 5GHz WIFI 2.4GHz WIFI
# [¢Bm] [dBm]
™
Ant1 Ant2 Ant1 Ant2
2 A _ ; B
24GHz+5GHz | 2 : - = :
RSDE Only R R ) 5 )
2 - A . B
3 A A B .
24GHz+5GHz | ° . 7 - =
RSDE & MIMO \ A ) 5 5
3 - A B B
2.4 GHz + 5 GHz
RSDE MIMO 4 A A E E

Simultaneous TX Condition Bluetooth with 5GHz WIFI (Not RSDB)

5GHz WIFI 2.4GHz BT
#TX
ANT1 ANT2 ANT1
2 A - B
2.4GHz BT+5GHz WIFI 5 A 8
(Not RSBD) _
3 A A B

Spurious Emissions for Simultaneous Transmission were reported on the UNII test
report(4788725460-E4) section 11.5.
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802.11ax RU allocations

RU offset : 3 bgd
RU offset :

RU offset :

RU offset : 61

HE20

RU offset:

cio I-I-Ill-l.l l.l.lll-l.l ch

RU offset:

l_lll_l _Ill_l cie

RU offset:

_ _ che

RU offset:
12

"
dge AN o wsmbletones 8106, g

RU offset: 65

HE40
AIARIAAIAIARIARIAAIRARIAIRRIAR .

RU oflset o 10 1 12 13 14 15 le 17 lEJ 19 20 21 22 23 24 25 W B 30 31 32 33 34 35

'f__m“-_mm-nn“mm-m

RU offset: 37

12 n
r+ | FIOGFADNOG | 5§ FIOSVA pUcte § V0S4 GRS | 28 ) IO TR | o - | OB pcks | 28| O ks TG s 28 | O TpRORS 1~

RU offset:

”__l__

RU offset:

”_l_

RU offset:
'i — W
Wige finge
RU offset: 67

HES80

Page 11 of 627
UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433
UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

Test RU offset for tones in each modes

Mode

Tones number in RU

RU offset

26T

0

4

8

HE20

52T

37

38

40

106T

53

54

242T [ SU Notel

61/-

26T

0

9

17

52T

37

41

44

HE40

106T

53

54

56

242T

61

62

484T | SU Note

63/ -

26T

0

18

36

52T

37

45

52

HES80

106T

53

57

60

242T

61

62

64

484T

65

66

996T / SU Notel

67 /-

Note 1: Full RU(Resource Unit) mode and SU(Single Unit) mode have no difference in physical
waveform. This report has been described only SU mode with worst output power.
For MIMO, the Tx power in each antenna is 3 dB back-off except for SU mode.
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Band portion of RU allocation about straddle channels

Mode Channel Tones RU offset Portion
0 UNII 2C
26T 4 UNII 2C
8 UNII 3
37 UNII 2C
HE20 Stsr?gg'e 52T 38 UNII 2C
40 UNII 3
53 UNII 2C
106T
54 UNII 2C & UNII 3
242T | SU 61/- UNII 2C & UNII 3
0 UNII 2C
26T 9 UNII 2C
17 UNII 3
37 UNII 2C
52T 4 UNII 2C
280 Sté?igle 44 UNII 3
53 UNII 2C
106T 54 UNII 2C
56 UNII 2C & UNII 3
61 UNII 2C
2427
62 UNII 2C & UNII 3
4847/ SU 65/ - UNII 2C & UNII 3
0 UNII 2C
26T 18 UNII 2C
36 UNII 3
37 UNII 2C
52T 45 UNII 2C
52 UNII 3
53 UNII 2C
HES0 Stgggg'e 106T 57 UNII 2C
60 UNII 2C & UNII 3
61 UNII 2C
2427 62 UNII 2C
64 UNII 2C & UNII 3
65 UNII 2C
4847
66 UNII 2C & UNII 3
996T / SU 67/ - UNII 2C & UNII 3
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5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum total conducted average output power as follows:

Frequency Output Power Output Power
Range Mode [dBm] [mW]
[MHz] Antennal | Antenna2 [ Antennal [ Antenna2

802.11ax HE20 SISO | 13.67 | 1342 | 2328 | 21.98

5180 - 5240

802.11ax HE20 MIMO 16.48 44.46
802.11ax HE40SISO | 1345 | 1347 | 2213 | 2223
5190 - 5230
802.11ax HEA0 MIMO 16.53 44.98
210 802.11ax HEBO SISO | 1361 | 1341 | 2296 | 21.93
802.11ax HESO MIMO 16.26 42.27
802.11ax HE20 SISO | 13.63 | 1335 | 23.07 | 21.63
5260 - 5320
802.11ax HE20 MIMO 16.33 42.95
802.11ax HE40SISO | 1327 | 1337 | 2123 | 2173
5270 - 5310
802.11ax HE40 MIMO 16.37 4335
<200 802.11ax HE80 SISO | 1332 | 1318 | 2148 | 20.80
802.11ax HESO MIMO 16.11 40.83
802.11ax HE20SISO | 1510 | 1554 | 3236 | 3581
5500 - 5720
802.11ax HE20 MIMO 17.90 61.66
802.11ax HE40SISO | 1352 | 1367 | 2249 | 23.8
5510 - 5710
802.11ax HE40 MIMO 16.47 4436
802.11ax HE8O SISO | 13.10 | 1353 | 2042 | 2254
5530 - 5690
802.11ax HESO MIMO 16.25 4217
802.11ax HE20SISO | 1578 | 1648 | 3784 | 4446
5745 - 5825
802.11ax HE20 MIMO 19.13 81.85
802.11ax HE40SISO | 1342 | 1367 | 2198 | 23.28
5755 - 5795
802.11ax HE40 MIMO 16.34 43.05
e 802.11ax HEBOSISO | 1296 | 1348 | 1977 | 22.8
802.11ax HESO MIMO 16.20 41.69
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5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes a internal antenna, with a maximum gain of:

Frequency Range Antenna Gain [dBi]

[MHZ] Antenna 1 Antenna 2
e 840 730
52L5Jg|! 2950 -7.40 -7.20
S e 710 6-50
572U5N_“53850 -7.10 -6.80

5.4.

List of test reduction and modes covering other modes:

The output power on covered modes is equal to or less than one referenced.

Authorized Frequency Band
Band | Frequency Range [MHz] Mode Covered by
802.11ax HE20 RU_242T 1TX 802.11ax HE20 SU 1TX
5180 - 5240
802.11ax HE20 RU_242T 2TX SDM/STBC |802.11ax HE20 SU 2TX CDD
802.11ax HE40 RU_484T 1TX 802.11ax HE40 SU 1TX
UNII-1 5190 - 5230
802.11ax HE40 RU_484T 2TX SDM/STBC |802.11ax HE40 SU 2TX CDD
5210 802.11ax HE80 RU_996T 1TX 802.11ax HE80 SU 1TX
802.11ax HE80 RU_996T 2TX SDM/STBC |802.11ax HE80 SU 2TX CDD
802.11ax HE20 RU_242T 1TX 802.11ax HE20 SU 1TX
5260 - 5320
802.11ax HE20 RU_242T 2TX SDM/STBC |802.11ax HE20 SU 2TX CDD
802.11ax HE40 RU_484T 1TX 802.11ax HE40 SU 1TX
UNII-2A 5270 - 5310
802.11ax HE40 RU_484T 2TX SDM/STBC |802.11ax HE40 SU 2TX CDD
5290 802.11ax HE80 RU_996T 1TX 802.11ax HE8O SU 1TX
802.11ax HE80 RU_996T 2TX SDM/STBC |802.11ax HE80 SU 2TX CDD
802.11ax HE20 RU_242T 1TX 802.11ax HE20 SU 1TX
5500 - 5720
802.11ax HE20 RU_242T 2TX SDM/STBC |802.11ax HE20 SU 2TX CDD
802.11ax HE40 RU_484T 1TX 802.11ax HE40 SU 1TX
UNII-2C 5510 - 5710
802.11ax HE40 RU_484T 2TX SDM/STBC |802.11ax HE40 SU 2TX CDD
802.11ax HE80 RU_996T 1TX 802.11ax HE80 SU 1TX
5530 - 5690
802.11ax HE80 RU_996T 2TX SDM/STBC |802.11ax HE80 SU 2TX CDD
802.11ax HE20 RU_242T 1TX 802.11ax HE20 SU 1TX
5745 - 5825
802.11ax HE20 RU_242T 2TX SDM/STBC |802.11ax HE20 SU 2TX CDD
802.11ax HE40 RU_484T 1TX 802.11ax HE40 SU 1TX
UNII-3 5755 -5795
802.11ax HE40 RU_484T 2TX SDM/STBC |802.11ax HE40 SU 2TX CDD
5775 802.11ax HE80 RU_996T 1TX 802.11ax HE80 SU 1TX
802.11ax HE80 RU_996T 2TX SDM/STBC |802.11ax HE80 SU 2TX CDD
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5.5.  WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the
EUT set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/high
channels.

The fundamental of the EUT was investigated in three orthogonal orientations X, Y and Z it was
determined that X orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in X orientation.

The fundamental level of the EUT was investigated on the condition of equipped with keyboard
configuration also, but stand-alone configuration is more worse. So only below 1GHz and AC
line conducted test were performed on the condition of equipped with keyboard configuration.

Based on the baseline scan, the worst-case data rates were:

802.11ax HE20mode: MCSO
802.11ax HE40mode: MCSO
802.11ax HE80mode: MCSO

Worst-case selection criteria for test items :

- For the radiated band-edge test, it was tested at RU allocations with highest power for each
RU Tones across all bandwidths. Also it was tested at RU allocations adjacent to band-edge
for each RU Tones.

- For the spurious emissions, it was tested at the bandwidth/RU allocation with actual highest
power and bandwidth/RU allocation with actual highest PSD for each bandwidth.

- For the 6dB Bandwidth, it was tested at the RU allocation with lowest tones number for each
bandwidth.

NOTE : Some radiated test results performed on the 1Tx antenna condition is worst, so test
report described all radiated test results.(Antenna 1-1Tx, Antenna 2-1Tx, Antenna ALL 2Tx CDD)
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5.6. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA200 R37KB5BO3T1SE3 N/A
Data Cable SAMSUNG EP-DG970BBE N/A N/A
Earphone SAMSUNG EO-1G955 N/A N/A

/O CABLE

1 [DC Power 1 C Type Shielded 1.7m N/A
2 Audio 2 Mini-Jack | Unshielded 1.2m N/A
TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software exercised the EUT to enable NIl mode.
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SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

EUT Spectrum Analyzer

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

HEADSET

AC ADAPTER

RECEIVER

MAIN POWER SOURCE
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:
Test Equipment List
Description Manufacturer Model S/N New Cal Due
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 750 08-04-20
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 749 08-04-20
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 845 08-04-20
Antenna, Loop, 9kHz-30MHz R&S HFH2-72 100418 10-26-19
Antenna, Horn, 18 GHz ETS 3115 00167211 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00161451 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168724 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168717 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00205959 08-04-20
Antenna, Horn, 40 GHz ETS 3116C 00166155 12-04-19
Antenna, Horn, 40 GHz ETS 3116C 00168645 12-04-19
Antenna, Horn, 40 GHz ETS 3116C-PA 00168841 08-09-19
Preamplifier, 1000 MHz Sonoma 310N 341282 08-07-19
Preamplifier, 1000 MHz Sonoma 310N 351741 08-07-19
Preamplifier, 1000 MHz Sonoma 310N 370599 08-06-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 08-07-19
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54170614 08-07-19
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54490312 08-06-19
Spectrum Analyzer, 43.5 GHz R&S FSwW43 104089 08-06-19
Average Power Sensor Agilent / HP U2000 MY54270007 08-07-19
Attenuator PASTERNACK PE7087-10 A001 08-08-19
Attenuator PASTERNACK PE7087-10 A008 08-08-19
Attenuator PASTERNACK PE7004-10 2 08-07-19
Attenuator PASTERNACK PE7087-10 A009 08-08-19
EMI Test Receive, 40 GHz R&S ESU40 100439 08-06-19
EMI Test Receive, 40 GHz R&S ESU40 100457 08-06-19
EMI Test Receive, 44 GHz R&S ESW44 101590 08-06-19
EMI Test Receive, 3 GHz R&S ESR3 101832 08-06-19
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 08-07-19
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 08-07-19
Low Pass Filter 5GHz Micro-Tronics LPS17541 020 08-06-19
High Pass Filter 3GHz Micro-Tronics HPM17543 010 08-07-19
High Pass Filter 3GHz Micro-Tronics HPM17543 015 08-07-19
High Pass Filter 3GHz Micro-Tronics HPM17543 020 08-06-19
High Pass Filter 6GHz Micro-Tronics HPS17542 009 08-07-19
High Pass Filter 6GHz Micro-Tronics HPS17542 016 08-07-19
High Pass Filter 6GHz Micro-Tronics HPS17542 021 08-06-19
LISN R&S ENV-216 101837 08-09-19
UL Software

Description Manufacturer Model Version

Radiated software uL UL EMC Ver 9.5

AC Line Conducted software uL UL EMC Ver 9.5
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7. SUMMARY TABLE

FCC Part Test Description Test Limit Test Test Result
Section Condition
15.407(e) 6dB Band width (5.8Ghz) 500K Hz PASS
15.407 |TXCond. Power 5.15-2.25, 5.25- <24dBm or PASS
(@@ |[5.35&5.47-5.725 11+10Log(OBW)
15.407 < 30dBm or
TX Cond. Power 5.725-5.825 Condcuted PASS
@) 17+10Log(OBW)
15.407
PSD (5.2,5.3,5.5GHz) <11dBm PASS
@)
15407 p5p (5.86H2) 30dBm per 500kHz PASS
@)(®)
Refer to the UNII
15.207 (a) AC.quer Line conducted Section 10 802.11a_n_ac DFS WLAN
emissions Test report
Radiated (No.:4788725460-E4)
ffgéég) Radiated Spurious Emission < 54dBuV/m PASS
Refer to the UNII
15.407 . . 802.11a_n_ac DFS WLAN
nQ) Dynamic Frequency Selection N/A Condcuted Test report
(No.:4788725460-E4)
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8. MEASUREMENT METHODS

On-Time and Duty Cycle : KDB 789033 D02 v02r01, Section B.

6dB Emission BW : KDB 789033 D02 v02r01, Section C.2.

26dB Emission BW : KDB 789033 D02 v02r01, Section C.1.

99% Occupied BW : KDB 789033 D02 v02r01, Section D.

Conducted Output Power : KDB 789033 D02 v02r01, Section E.3.a(Method PM)

Conducted Output Power for Straddle Channel (ch144/142/138 for 20/40/80MHz BW):

KDB 789033 D02 v02r01, Section E.2.d(Method SA-2)

Power Spectral Density : KDB 789033 D02 v02r01, Section F.

Unwanted emissions in restricted bands : KDB 789033 D02 v02r01, Section G.

Unwanted emissions in non-restricted bands : KDB 789033 D02 v02r01, Section G.

AC Power Line Conducted Emission : ANSI C63.10-2013, Section 6.2.
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9. REFERENCE MEASUREMENTS RESULTS
9.1. ONTIME AND DUTY CYCLE RESULTS

On Time period Duty Cycle | Duty Cycle Dut{/ Cycle N 1T
Mode ANT Tone X X Correction Factor| Minimum VBW
[mS] [mS] .
[linear] [%] [dB] [kHz]
26T 4.802 5.384 0.89 89.19 0.50 0.208
SISO 52T 5.144 5.724 0.90 89.87 0.46 0.194
106T 5.240 5.815 0.90 90.11 0.45 0.191
HE20 SU 3.873 3.972 0.98 97.51 0.1 0.258
26T 5.175 5.752 0.90 89.97 0.46 0.193
MIMO 52T 5.253 5.831 0.90 90.09 0.45 0.190
106T 5.388 5.965 0.90 90.33 0.44 0.186
SU 1.972 2.071 0.95 95.22 0.21 0.507
26T 4.807 5.386 0.89 89.25 0.49 0.208
52T 5.044 5.622 0.90 89.72 0.47 0.198
SISO 106T 5.238 5.815 0.90 90.08 0.45 0.191
2427 5.462 6.038 0.90 90.46 0.44 0.183
HE40 SU 4331 4431 0.98 97.74 0.10 0.231
26T 5.169 5.749 0.90 89.91 0.46 0.193
802.11ax 52T 5.255 5.832 0.90 90.11 0.45 0.190
MIMO 106T 5.384 5.967 0.90 90.23 0.45 0.186
2427 5.527 6.105 0.91 90.53 0.43 0.181
SU 2.203 2.302 0.96 95.70 0.19 0.454
26T 4.806 5.387 0.89 89.21 0.50 0.208
52T 4.995 5.574 0.90 89.61 0.48 0.200
SISO 106T 5.239 5.815 0.90 90.09 0.45 0.191
2427 5.462 6.038 0.90 90.46 0.44 0.183
4847 5470 6.046 0.90 90.47 0.43 0.183
HESO SU 4.270 4.371 0.98 97.69 0.10 0.234
26T 5.175 5.629 0.92 91.93 0.37 0.193
52T 5.253 5.841 0.90 89.93 0.46 0.190
MIMO 106T 5.388 5.981 0.90 90.09 0.45 0.186
2427 5478 6.064 0.90 90.34 0.44 0.183
4847 4.055 4.164 0.97 97.38 0.12 0.247
SU 2174 2.282 0.95 95.27 0.21 0.460
LIMITS

None; for reporting purposes only.

PROCEDURE

KDB 789033 D02 v02r01 Zero-Span Spectrum Analyzer Method.

DUTY CYCLE PLOTS

Please refer to Appendix B.
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9.2. 26dB BANDWIDTH

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

Reference to 789033 D02 General UNII Test Procedures New Rules v02r01: The transmitter output is
connected to a spectrum analyzer with the RBW set to approximately 1% of EBW, the VBW >
RBW, peak detector and max hold.

NOTE

e Calculation for 26dB Bandwidth of RU allocation and channels included to straddle
band in UNII-2C and UNII-3 Straddle Channel

ex) Marker 2: Lower point of 26 dB bandwidth
Marker 3: Upper point of 26 dB bandwidth
Turning Frequency : 5725MHz

Marker 2: 5710 MHz

Marker 3: 5730 MHz

26dB Bandwidth of UNII-2C band Portion
= (5725 -5710) = 15 MHz

26dB Bandwidth of UNII-3 band Portion

= (5730 - 5725) =5 MHz

O O O O

o

e 26dB Bandwidth test were performed each antenna port on SISO mode.

RESULTS
See the next page. ( Test plots refer to the Appendix C. )
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9.2.1.802.11ax HE20 MODE IN THE 5.2 GHz BAND

Center 26 dB BW (MHz)
Band Mode Freq.(MH2) Tones RU offset ANTL T2
0 19.62 19.77
26T 4 18.27 18.61
8 20.73 20.61
37 19.87 20.22
5180 52T 38 18.88 18.17
40 20.43 20.82
53 20.77 20.46
106T
54 19.76 21.12
SuU 21.34 21.26
0 19.38 19.04
26T 4 18.26 18.20
8 20.03 20.62
37 20.27 19.90
UNII-1 HE20 5200 52T 38 19.62 19.31
40 19.83 20.42
53 20.12 19.97
106T
54 21.31 20.47
Su 21.42 21.37
0 19.39 19.26
26T 4 19.19 18.00
8 20.41 19.19
37 19.62 19.98
5240 52T 38 18.10 18.61
40 19.49 20.33
53 20.83 20.16
106T
54 21.04 20.67
SuU 21.39 21.53
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9.2.2.802.11ax HE40 MODE IN THE 5.2 GHz BAND

Gyt 26 dB BW (MHz)
Band Mode Tones RU offset
Bred-(Mbiz) ANT1 ANT2
0 20.10 19.44
26T 9 21.63 20.53
17 19.79 20.27
37 19.78 20.90
52T 41 25.25 24.44
44 22.03 20.77
5190

53 19.55 23.16
106T 54 28.02 24.91
56 19.30 24.81
61 30.14 28.15

242T
62 30.98 29.60
su 40.01 39.93

UNII-1 HE40
0 19.58 18.68
26T 9 23.31 23.17
17 19.62 20.14
37 21.11 20.95
52T 41 24.41 23.44
44 20.34 21.77
5230

53 22.33 21.44
106T 54 26.16 25.64
56 23.55 21.77
61 28.87 31.82

242T
62 30.19 29.17
su 40.53 40.63
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9.2.3.802.11ax HE80 MODE IN THE 5.2 GHz BAND

S 26 dB BW (MHz)
Band Mode Freq.(MH2) Tones RU offset ANTL ANT2
0 20.02 20.96
26T 18 34.57 41.01
36 24.63 19.83
37 20.65 24.07
52T 45 26.13 27.79
52 23.34 26.11
53 23.94 26.23
UNII-1 HES80 5210 106T 57 35.36 35.64
60 26.24 27.26
61 37.40 37.24
242T 62 52.09 50.18
64 36.87 37.72
65 54.21 56.21

484T

66 61.07 64.14
SuU 82.06 81.17
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9.2.4.802.11ax HE20 MODE IN THE 5.3 GHz BAND

Conter 26 dB BW (MHz2)
Band Mode Freq.(MH2) Tones RU offset ANTL T2
0 19.30 19.24
26T 4 17.00 17.88
8 19.36 19.35
37 19.18 20.58
5260 52T 38 18.02 19.75
40 20.68 19.05
53 20.69 20.49
106T
54 20.95 21.08
su - 21.28 21.59
0 18.58 20.13
26T 4 17.92 18.50
8 19.99 19.64
37 20.12 20.42
UNII-2A HE20 5300 52T 38 19.22 18.69
40 18.10 20.37
53 19.70 19.68
106T
54 20.49 20.81
su - 21.49 21.48
0 19.68 19.24
26T 4 19.24 19.29
8 20.29 19.84
37 19.49 19.42
5320 52T 38 19.17 18.88
40 20.92 20.51
53 19.11 19.66
106T
54 21.21 20.62
su - 21.47 21.48
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9.2.5.802.11ax HE40 MODE IN THE 5.3 GHz BAND

G 26 dB BW (MHz)
Band Mode Tones RU offset
Freq.(Mhiz) ANT1 ANT2
0 19.49 20.06
26T 9 23.21 22.46
17 20.34 20.66
37 20.20 20.00
52T 41 22.66 23.13
44 21.66 21.54
5270

53 21.40 21.70
106T 54 25.74 23.89
56 23.41 21.46
61 29.63 28.32

242T
62 31.78 28.46
SuU - 39.97 39.69

UNII-2A HE40
0 20.44 19.43
26T 9 21.21 22.14
17 19.92 19.49
37 20.54 20.43
52T 41 23.50 21.74
44 21.91 20.84
5310

53 20.32 19.22
106T 54 27.36 23.88
56 19.58 23.39
61 27.78 28.76

2427
62 30.76 32.36
SuU - 39.95 39.81

Page 28 of 627

UL Korea, Ltd. Suwon Laboratory
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433

UL Korea, Ltd. Confidential

FORM ID: FCC_15E

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788725460-E5V2

FCC ID: ASLSMG973F

DATE: DEC 27, 2018

9.2.6. 802.11ax HE80 MODE IN THE 5.3 GHz BAND

i 26 dB BW (MHz)
Band Mode Freq.(MH2) Tones RU offset ANTL ANT2
0 20.92 20.66
26T 18 40.37 41.54
36 23.64 20.81
37 21.49 21.79
52T 45 26.20 29.45
52 24.54 25.87
53 2451 26.07
UNII-2A HE80 5290 106T 57 33.89 33.72
60 25.59 27.00
61 35.18 35.36
242T 62 50.17 52.99
64 36.10 38.18
65 56.86 54.64

484T

66 61.45 67.83
su - 82.10 81.26
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9.2.7. 802.11ax HE20 MODE IN THE 5.5 GHz BAND

Center 26 dB BW (MHz)
Band Mode Tones RU offset

Freq.(MHz) ANTL ANT2
0 18.65 18.60
26T 4 18.19 17.10
8 20.45 20.68
37 20.22 20.01
5500 52T 38 19.25 18.81
40 21.11 20.84
53 19.99 20.64

106T
54 18.72 20.18
SuU - 21.41 21.63
0 18.90 19.53
26T 4 17.38 18.03
8 20.44 20.52
37 19.64 20.12
UNII-2C HE20 5580 52T 38 19.00 19.52
40 20.98 21.12
53 18.32 20.83

106T
54 19.57 21.46
Su - 21.64 21.54
0 19.24 19.75
26T 4 18.91 18.54
8 20.07 19.10
37 18.80 19.32
5700 52T 38 19.20 18.38
40 20.30 20.19
53 20.45 20.37

106T
54 21.48 21.32
Su - 21.38 21.49
0 19.60 17.99

26T
4 18.71 18.36
. 37 19.95 20.00

Straddle

UNII-2C HE20 5720 38 18.91 17.50
53 20.41 20.81

106T
54* 15.38 15.25
Su -* 15.74 15.73

* RU allocation Included in the straddle band
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9.2.8.802.11ax HE40 MODE IN THE 5.5 GHz BAND

26 dB BW (MH
Band Mode iz Tones RU offset (MP2)
Freq.(MHz) ANT1 ANT2
0 18.20 19.16
26T 9 21.22 22.29
17 18.60 19.82
37 20.45 17.63
52T 41 21.36 23.30
44 22.02 20.53
5510
53 21.64 23.03
106T 54 25.71 27.30
56 23.17 24.50
61 29.35 29.66
242T
62 31.06 28.93
Su 39.97 39.66
0 19.99 20.29
26T 9 21.15 22.79
17 18.37 18.07
37 21.10 21.05
52T 41 23.36 23.82
44 21.56 20.93
UNII-2C HE40 5590
53 22.48 21.61
106T 54 24.92 26.50
56 24.61 19.04
61 30.05 28.76
242T
62 29.86 30.43
Su 39.90 39.91
0 19.78 18.70
26T 9 22.12 21.68
17 18.36 19.15
37 18.96 19.44
52T 41 24.36 25.08
44 20.53 20.78
5670
53 22.34 23.34
106T 54 26.51 25.93
56 24.56 24.42
61 31.06 30.36
242T
62 30.94 30.03
Su 40.44 39.87
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Center 26 dB BW (MHz)
Band Mode Tones RU offset
Freq.(MHz) ANTL T
0 18.78 18.94
26T
9 21.17 21.73
37 19.76 21.16
52T
41 23.08 20.08
53 . .
S0 106T 54 27.28 28.20
56* 20.62 15.79
61 29.13 29.58
242T
62* 28.88 26.72
Su -* 34.79 34.92

* RU allocation Included in the straddle band
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9.2.9.802.11ax HE80 MODE IN THE 5.5 GHz BAND

Ceniter 26 dB BW (MHz)
Band Mode Freq.(MH2) Tones RU offset ANTL ANT2
0 20.83 18.42
26T 18 34.47 40.38
36 19.79 22.63
37 22.56 23.28
52T 45 29.88 22.68
52 26.32 22.47
53 26.15 23.72
5530 106T 57 29.39 36.42
60 22.46 28.18
61 35.65 33.93
2421 62 51.04 52.51
64 42.77 39.90
Jou 65 56.52 57.48
66 62.59 58.71
UNIL2G L0 Su 80.73 81.02
0 22.21 21.60
26T 18 41.31 38.87
36 20.91 23.05
37 22.68 17.77
52T 45 28.64 24.29
52 25.63 24.99
53 24.27 26.57
5610 106T 57 28.99 35.33
60 27.70 30.04
61 34.20 35.98
2427 62 52.84 50.42
64 38.23 38.37
s 65 53.89 61.64
66 60.28 63.15
Su 82.18 81.61
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Center 26 dB BW (MHz)
Band Mode Tones RU offset

Freq.(MHz) ANT1 ANT2
0 21.50 21.45

26T
18 34.38 40.92
37 23.90 18.05

52T
45 28.28 25.22
53 24.65 23.09
106T 57 29.25 32.41

Straddle .

UNII-2C HE80 el 60 22.93 22.15
61 33.31 38.81
242T 62 50.11 52.44
64* 37.55 34.37
65 52.88 53.93

484T
66* 65.27 58.43
Su * 75.61 75.45

* RU allocation Included in the straddle band
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10. ANTENNA PORT TEST RESULTS
10.1. 6dB BANDWIDTH

LIMITS

FCC §15.407

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

Reference to 789033 D02 General UNII Test Procedures New Rules v02r01: The transmitter output is
connected to a spectrum analyzer with the RBW set to100KHz, the VBW >= 3 x RBW, peak
detector and max hold.

NOTE
e Calculation for 6dB Bandwidth of RU allocation inclueded to straddle band in UNII-3
Straddle Channel
ex) Marker 3: Upper point of 6 dB bandwidth
o Marker 3: 5728 MHz
o Starting Frequency of UNII-3 band : 5725MHz
o 6dB Bandwidth of UNII-3 band Portion
= (5728 - 5725) = 3 MHz
¢ 6dB Bandwidth test were performed each antenna port on SISO mode.
RESULTS

See the next page. ( Test plots refer to the Appendix C. )
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10.1.1. 802.11ax HE20 MODE IN THE 5.8 GHz BAND
Band Mode Frggzlt/(le;z) Tones RU offset A:l'(:f BW (M:I\T')I'Z L':Anlq?tl Tl\/tlﬂqz)
26T 8 2.037 1.994
Straddle | 1067 54+ 4.530 4.588
SuU -* 4,492 4.530
UNII-3 HE20 5745 26T 0 2.023 2.048 0.5
5785 26T 0 2.031 2.044
5825 26T 0 2.045 2.024
Mnimum 6dB Bandwidth 2.023 1.994
* RU allocation Included in the straddle band
10.1.2. 802.11ax HE40 MODE IN THE 5.8 GHz BAND
6 dB BW (MHz .
Band Mode Frg(?.lzltl?ltlz) Tones RU offset ANTL ( ANiZ LIIVIn!l?tIr(nI\;IJITZ)
26T 17 2.002 1.851
Straddle 106T 56+ 3.998 3.954
5710 242T 62 3.634 3.678
UNII-3 HE40 Su - 3.522 3.950 0.5
5755 26T 0 1.931 2.066
5795 26T 0 2.063 2.047
Mnimum 6dB Bandwidth 1.931 1.851
* RU allocation Included in the straddle band
10.1.3. 802.11ax HE8O MODE IN THE 5.8 GHz BAND
6 dB BW (MHz -
Band Mode Frg(?.?lt/(laltlz) Tones RU offset ANTL { ANiZ Lll\/ln|1r|]tlr(nl\;|J|Tz)
26T 36 2.039 2.009
106T 60* 3.984 3.980
Staddle | 24zt 64 3.774 4.040
UNII-3 HES80 484T 66* 3.690 3.794 0.5
SuU -* 3.578 2.610
5775 26T 0 2.013 2.040
Mnimum 6dB Bandwidth 2.013 2.009

* RU allocation Included in the straddle band

Page 36 of 627

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

10.2. OUTPUT POWER AND PPSD

LIMITS
FCC §15.407 (a) (1) (2) (3)

FCC

For the band 5.15-5.25 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26—-dB
emission bandwidth in MHz. In addition, the peak power spectral density shall not exceed

11 dBm in any 1-MHz band. If transmitting antennas of directional gain greater than 6 dBi are
used, both the maximum conducted output power and the peak power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over
the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B,
where B is the 26 dB emission bandwidth in megahertz. In addition, the maximum power
spectral density shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional gain
of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band
of operation shall not exceed 1 W. In addition, the maximum power spectral density shall not
exceed 30 dBm in any 500-kHz band.

TEST PROCEDURE
KDB 789033 Method PM is used for output power.

KDB 789033 Method SA-2 is used for only power of straddle Ch. and PPSD. RBW set to
100kHz (the VBW >= 3 x RBW, RMS detector and trace averaging, add 10 log (1IMHz/RBW).
For UNII-3, add 10 log (500kHz/RBW)). Band power function used for power and peak marker
value of the spectrum is used for PSD. Add duty cycle correction factor.

DIRECTIONAL ANTENNA GAIN

For OUTPUT POWER and PSD: The TX chains are correlated and the antenna gains are
unequal among the chains. The directional gain is:

Frequency Antennat o — Corre.lateq Chains
Band Directional
Gain Gain Gain
[MHz] [dBi] [dBi] [dBi]
UNII 1
5150 - 5250 -8.40 -7.30 -4.82
UNII 2A
5250 - 5350 -7.40 -7.20 -4.29
UNII 2C
5470 - 5725 -7.10 -6.50 -3.78
UNII 3
5725 - 5850 -7.10 -6.80 -3.94
RESULTS

See the next page. ( Test plots refer to the Appendix D. )
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10.2.1. 802.11ax HE20 1TX MODE IN THE 5.2 GHz BAND
Bandwidth and Antenna Gain
Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHZ] [MHz] [dBi]
Low 5180 18.17 N/A -4.82
Mid 5200 18.20 N/A -4.82
High 5240 18.00 N/A -4.82
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Low 5180 23.59 N/A 11.00
Mid 5200 23.60 N/A 11.00
High 5240 23.55 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 0.50 dB Corr'd Power [dBm] = Meas Power [dBm] + Duty CF [dB]
Duty Cycle CF [dB] HE20 52T 046 ds
106T 0.45 dB
SuU 0.11 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
0 7.61 7.81 8.11 8.31 23.59 -15.28
26T 4 7.90 7.92 8.40 8.42 23.59 -15.17
8 7.59 7.44 8.09 7.94 23.59 -15.50
37 9.09 9.58 9.55 10.04 23.59 -13.55
Low 5180 52T 38 10.08 9.82 10.54 10.28 23.59 -13.05
40 9.79 9.56 10.25 10.02 23.59 -13.34
AT 53 12.06 11.90 12.51 12.35 23.59 -11.08
54 12.04 11.91 12.49 12.36 23.59 -11.10
SuU o 13.56 13.31 13.67 13.42 23.59 -9.92
0 7.93 7.58 8.43 8.08 23.60 -15.17
26T 4 7.89 8.10 8.39 8.60 23.60 -15.00
8 7.61 7.80 8.11 8.30 23.60 -15.30
37 9.63 9.44 10.09 9.90 23.60 -13.51
Mid 5200 52T 38 9.77 9.45 10.23 9.91 23.60 -13.37
40 9.45 9.68 9.91 10.14 23.60 -13.46
AT 53 12.04 11.87 12.49 12.32 23.60 -11.11
54 11.88 11.86 12.33 12.31 23.60 -11.27
SuU = 13.47 13.27 13.58 13.38 23.60 -10.02
0 7.65 7.72 8.15 8.22 23.55 -15.33
26T 4 7.81 7.60 8.31 8.10 23.55 -15.24
8 7.56 7.69 8.06 8.19 23.55 -15.36
37 9.62 9.45 10.08 9.91 23.55 -13.47
High 5240 52T 38 9.74 9.57 10.20 10.03 23.55 -13.35
40 9.49 9.35 9.95 9.81 23.55 -13.60
AT 53 12.04 11.83 12.49 12.28 23.55 -11.06
54 11.98 11.80 12.43 12.25 23.55 -11.12
Su = 13.45 13.25 13.56 13.36 23.55 -9.99
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
Corr'd PPSD [dBm] = Meas PPSD [dBm] + Duty CF [dB] + Corr'd factor [dB]
100 kHz 1000 kHz 10.00 dB
PPSD Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 PSD Power
offset Meas Meas Corr'd Corr'd Limit Margin
PPSD PPSD PPSD PPSD

[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
0 -4.27 -5.44 6.23 5.06 11.00 -4.77
26T 4 -4.18 -4.35 6.32 6.15 11.00 -4.68
8 -4.62 -4.78 5.89 5.72 11.00 -5.12
37 -5.76 -5.79 4.70 4.67 11.00 -6.30
Low 5180 52T 38 -5.03 -5.44 5.43 5.02 11.00 -5.57
40 -5.95 -5.72 451 4.74 11.00 -6.26
53 -5.95 -6.49 4.50 3.96 11.00 -6.50

106T
54 -6.55 -6.52 3.90 3.93 11.00 -7.07
Su - -8.04 -8.36 2.07 1.75 11.00 -8.93
0 -4.43 -4.08 6.07 6.42 11.00 -4.58
26T 4 -4.48 -4.38 6.02 6.12 11.00 -4.88
8 -4.89 -4.78 5.61 5.72 11.00 -5.28
37 -5.83 -5.77 4.63 4.69 11.00 -6.31
Mid 5200 52T 38 -4.83 -5.22 5.63 5.24 11.00 -5.37
40 -5.23 -5.70 5.23 4.76 11.00 -5.77
53 -6.29 -6.19 4.16 4.26 11.00 -6.74

106T
54 -6.13 -6.42 4.32 4.03 11.00 -6.68
Su - -7.91 -8.66 2.20 1.45 11.00 -8.80
0 -4.96 -4.82 5.54 5.68 11.00 -5.32
26T 4 -4.24 -4.70 6.26 5.80 11.00 -4.74
8 -5.28 -4.60 5.22 5.90 11.00 -5.10
37 -5.35 -6.03 511 4.43 11.00 -5.89
High 5240 52T 38 -4.99 -5.34 5.47 5.12 11.00 -5.53
40 -5.69 -5.76 477 4.70 11.00 -6.23
53 -6.18 -6.26 4.27 4.19 11.00 -6.73

106T
54 -6.32 -6.38 4.13 4.07 11.00 -6.87
SuU - -7.87 -8.44 2.24 1.67 11.00 -8.76
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10.2.2.

802.11ax HE40 1TX MODE IN THE 5.2 GHz BAND

Bandwidth and Antenna Gain

Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHz] [dBi]
Low 5190 19.30 NA -4.82
High 5230 18.68 N/A -4.82
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Low 5190 23.86 N/A 11.00
High 5230 23.71 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 049 aB Corr'd Power [dBm] = Meas Power [dBm] + Duty CF [dB]
52T 0.47 dB
Duty Cycle CF [dB] HE40 106T 0.45 dB
2427 0.44 dB
SU 0.10 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
0 8.02 7.31 8.51 7.80 23.86 -15.35
26T 9 7.69 7.99 8.18 8.48 23.86 -15.38
17 7.90 7.67 8.39 8.16 23.86 -15.47
37 9.83 9.14 10.30 9.61 23.86 -13.56
52T 41 9.81 9.75 10.28 10.22 23.86 -13.58
- 560 44 9.78 9.55 10.25 10.02 23.86 -13.61
53 12.09 11.75 12.54 12.20 23.86 -11.32
106T 54 11.96 11.88 12.41 12.33 23.86 -11.45
56 11.87 11.54 12.32 11.99 23.86 -11.54
61 12,91 12.69 13.35 13.13 23.86 -10.51
2421 62 12.69 12.44 13.13 12.88 23.86 -10.73
SuU 13.35 13.37 13.45 13.47 23.86 -10.39
0 8.06 7.33 8.55 7.82 23.86 -15.31
26T 9 7.27 7.71 7.76 8.20 23.86 -15.66
17 7.83 7.77 8.32 8.26 23.86 -15.54
37 10.11 9.23 10.58 9.70 23.86 -13.28
52T 41 10.17 9.55 10.64 10.02 23.86 -13.22
44 9.85 9.63 10.32 10.10 23.86 -13.54
High 5230
53 12.06 11.71 12.51 12.16 23.86 -11.35
106T 54 11.91 11.78 12.36 12.23 23.86 -11.50
56 11.79 11.52 12.24 11.97 23.86 -11.62
61 12.76 12.49 13.20 12.93 23.86 -10.66
a 62 12.71 12.45 13.15 12.89 23.86 -10.71
SsuU 13.29 13.27 13.39 13.37 23.86 -10.47
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
100 kHz 1000 kHz 10.00 dB Corr'd PPSD [dBm] = Meas PPSD [dBm] + Duty CF [dB] + Corr'd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 PSD Power
offset Meas Meas Corr'd Corr'd Limit Margin
PPSD PPSD PPSD PPSD

[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]

0 -4.73 -5.03 5.76 5.46 11.00 -5.24

26T 9 -4.52 -4.61 5.97 5.89 11.00 -5.03

17 -4.51 -4.22 5.98 6.27 11.00 -4.73

37 -5.15 -5.40 5.32 5.07 11.00 -5.68

52T 41 -5.68 -5.17 4.79 5.30 11.00 -5.70

44 -5.62 -5.64 4.85 4.83 11.00 -6.15

Low 5190

53 -6.15 -6.64 4.30 3.81 11.00 -6.70

106T 54 -6.18 -6.52 4.27 3.93 11.00 -6.73

56 -6.45 -6.65 4.00 3.80 11.00 -7.00

61 -8.64 -9.34 1.80 1.10 11.00 -9.20

242T

62 -8.98 -9.13 1.46 131 11.00 -9.54

SuU -10.85 -11.22 -0.75 -1.12 11.00 -11.75

0 -4.23 -5.41 6.26 5.08 11.00 -4.74

26T 9 -5.10 -4.63 5.39 5.86 11.00 -5.14

17 -4.41 -4.43 6.08 6.06 11.00 -4.92

37 -5.05 -5.81 5.42 4.66 11.00 -5.58

52T 41 -5.47 -5.84 5.00 4.63 11.00 -6.00

High = 44 -5.50 -5.55 4.97 4.92 11.00 -6.03
53 -6.27 -6.78 4.18 3.67 11.00 -6.82

106T 54 -6.37 -6.73 4.08 3.72 11.00 -6.92

56 -6.23 -6.70 4.22 3.75 11.00 -6.78

61 -8.81 -9.09 1.63 135 11.00 -9.37

2427
62 -8.78 -8.81 1.66 1.63 11.00 -9.34
su -10.83 -11.21 -0.73 -1.11 11.00 -11.73
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10.2.3.

802.11ax HE80 1TX MODE IN THE 5.2 GHz BAND

Bandwidth and Antenna Gain

Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHz] [dBi]
Mid 5210 19.83 N/A -4.82
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Mid 5210 23.97 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 0.50 4B Corr'd Power [dBm] = Meas Power [dBm] + Duty CF [dB]
52T 0.48 dB
Duty Cycle CF [dB] HE40 106T 045 L
24217 0.44 dB
484T 0.43 dB
SuU 0.10 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
0 7.70 6.81 8.20 7.31 23.97 -15.77
26T 18 7.81 8.22 8.31 8.72 23.97 -15.25
36 7.54 7.82 8.04 8.32 23.97 -15.65
37 9.56 9.78 10.04 10.26 23.97 -13.71
52T 45 9.64 9.96 10.12 10.44 23.97 -13.53
52 9.13 9.80 9.61 10.28 23.97 -13.69
53 11.44 11.23 11.89 11.68 23.97 -12.08
Mid 5210 106T 57 11.71 11.48 12.16 11.93 23.97 -11.81
60 11.12 10.96 11.57 11.41 23.97 -12.40
61 11.86 12.01 12.30 12.45 23.97 -11.52
242T 62 12.04 12.28 12.48 12.72 23.97 -11.25
64 11.70 11.84 12.14 12.28 23.97 -11.69
65 12.39 12.54 12.82 12.97 23.97 -11.00
4847 66 12.34 12.48 12.77 12.91 23.97 -11.06
SuU - 13.51 13.31 13.61 13.41 23.97 -10.36
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
Corr'd PPSD [dBm] = Meas PPSD [dBm] + Duty CF [dB] + Corr'd factor [dB]
100 kHz 1000 kHz 10.00 dB
PPSD Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 PSD Power
offset Meas Meas Corr'd Corr'd Limit Margin
PPSD PPSD PPSD PPSD

[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]

0 -4.19 -5.17 6.31 5.34 11.00 -4.69

26T 18 -4.48 -5.36 6.03 5.14 11.00 -4.98

36 -4.56 -5.09 5.94 5.41 11.00 -5.06

37 -5.84 -5.31 4.64 5.17 11.00 -5.83

52T 45 -5.18 -5.55 5.30 4.94 11.00 -5.70

52 -6.33 -5.26 4.15 5.23 11.00 -5.78

53 -6.78 -7.10 3.68 3.35 11.00 -7.33

Mid 5210 106T 57 -6.49 -6.98 3.96 3.47 11.00 -7.04
60 -6.69 -7.12 3.76 334 11.00 -7.24

61 -9.74 -9.94 0.70 0.50 11.00 -10.30

2427 62 -9.79 -9.57 0.65 0.87 11.00 -10.13

64 -9.87 -9.88 0.57 0.56 11.00 -10.43

65 -12.33 -11.96 -1.90 -1.53 11.00 -12.53

484T
66 -12.34 -11.81 -1.91 -1.38 11.00 -12.38
SuU -14.61 -14.23 -4.51 -4.13 11.00 -15.13
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10.2.4. 802.11ax HE20 1TX MODE IN THE 5.3 GHz BAND
Bandwidth and Antenna Gain
Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHz] [dBi]
Low 5260 17.00 N/A -4.29
Mid 5300 17.92 N/A -4.29
High 5320 18.88 N/A -4.29
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Low 5260 23.30 N/A 11.00
Mid 5300 23.53 N/A 11.00
High 5320 23.76 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 050 dB Corr'd Power [dBm] = Meas Power [dBm] + Duty CF [dB]
Duty Cycle CF [dB] HE20 o2T 046 ds
106T 0.45 dB
SU 0.11 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
0 8.19 7.77 8.69 8.27 23.30 -14.61
26T 4 8.21 7.94 8.71 8.44 23.30 -14.59
8 7.77 7.58 8.27 8.08 23.30 -15.03
37 10.02 9.83 10.48 10.29 23.30 -12.82
Low 5260 52T 38 10.09 9.96 10.55 10.42 23.30 -12.75
40 9.81 9.71 10.27 10.17 23.30 -13.03
53 12.07 11.87 12.52 12.32 23.30 -10.78
10eT 54 11.94 11.81 12.39 12.26 23.30 -10.91
Su - 13.52 13.23 13.63 13.34 23.30 -9.67
0 7.81 7.92 8.31 8.42 23.53 -15.11
26T 4 8.38 8.13 8.88 8.63 23.53 -14.65
8 8.05 7.86 8.55 8.36 23.53 -14.98
37 9.93 9.56 10.39 10.02 23.53 -13.14
Mid 5300 52T 38 9.95 10.12 10.41 10.58 23.53 -12.95
40 9.40 9.88 9.86 10.34 23.53 -13.19
53 12.02 11.78 12.47 12.23 23.53 -11.06
106T
54 11.93 11.76 12.38 12.21 23.53 -11.15
SuU - 13.47 13.24 13.58 13.35 23.53 -9.95
0 8.07 7.98 8.57 8.48 23.76 -15.19
26T 4 8.01 8.06 8.51 8.56 23.76 -15.20
8 7.66 7.77 8.16 8.27 23.76 -15.49
37 10.16 10.04 10.62 10.50 23.76 -13.14
High 5320 52T 38 10.13 10.06 10.59 10.52 23.76 -13.17
40 9.55 9.78 10.01 10.24 23.76 -13.52
53 12.07 11.81 12.52 12.26 23.76 -11.24
1007 54 11.84 11.75 12.29 12.20 23.76 -11.47
(U] - 13.41 13.21 13.52 13.32 23.76 -10.24
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
Corr'd PPSD [dBm] = Meas PPSD [dBm] + Duty CF [dB] + Corr'd factor [dB]
100 kHz 1000 kHz 10.00 dB
PPSD Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 PSD Power
offset Meas Meas Corr'd Corr'd Limit Margin
PPSD PPSD PPSD PPSD

[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
0 -4.25 -3.90 6.25 6.60 11.00 -4.40
26T 4 -4.33 -4.71 6.17 5.79 11.00 -4.83
8 -4.39 -4.40 6.11 6.10 11.00 -4.89
37 -5.90 -5.41 4.56 5.05 11.00 -5.95
Low 5260 52T 38 -5.16 -5.30 5.30 5.16 11.00 -5.70
40 -5.98 -5.31 4.48 5.15 11.00 -5.85
53 -6.03 -6.04 4.42 4.41 11.00 -6.58

106T
54 -6.23 -6.19 4.22 4.26 11.00 -6.74
SuU - -7.79 -8.67 2.33 1.44 11.00 -8.68
0 -4.34 -4.00 6.16 6.50 11.00 -4.50
26T 4 -4.36 -4.59 6.14 5.91 11.00 -4.86
8 -4.61 -4.33 5.89 6.17 11.00 -4.83
37 -4.90 -5.42 5.56 5.04 11.00 -5.44
Mid 5300 52T 38 -5.08 -5.44 5.39 5.02 11.00 -5.62
40 -5.41 -5.26 5.05 5.20 11.00 -5.80
53 -6.25 -6.68 4.20 3.77 11.00 -6.80

106T
54 -6.60 -6.97 3.85 3.48 11.00 -7.15
SuU - -7.88 -8.26 2.23 1.85 11.00 -8.77
0 -4.43 -4.33 6.07 6.17 11.00 -4.83
26T 4 -3.95 -4.38 6.55 6.12 11.00 -4.45
8 -4.47 -4.78 6.03 5.72 11.00 -4.97
37 -5.07 -5.98 5.39 4.48 11.00 -5.61
High 5320 52T 38 -5.01 -5.60 5.45 4.86 11.00 -5.55
40 -5.54 -5.53 4.92 4.93 11.00 -6.07
53 -6.12 -6.83 4.33 3.62 11.00 -6.67

106T
54 -6.22 -6.31 4.23 4.14 11.00 -6.77
SuU - -8.10 -8.70 2.01 141 11.00 -8.99
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10.2.5.

802.11ax HE40 1TX MODE IN THE 5.3 GHz BAND

Bandwidth and Antenna Gain

Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHz] [dBi]
Low 5270 19.49 N/A -4.29
High 5310 19.22 N/A -4.29
Limits
Channel Frequency FCC IC ECE
Power Power PPSD
Limit Limit Limit
[MHZz] [dBm] [dBm] [dBm]
Low 5270 23.90 N/A 11.00
High 5310 23.84 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 049 dB Corr'd Power [dBm] = Meas Power [dBm] + Duty CF [dB]
52T 0.47 dB
Duty Cycle CF [dB] HE40 106T 0.45 dB
242T 0.44 dB
SuU 0.10 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
0 8.02 7.89 8.51 8.38 23.90 -15.39
26T 9 7.91 7.91 8.18 8.40 23.90 -15.50
17 7.53 8.12 8.39 8.61 23.90 -15.29
37 9.89 9.73 10.30 10.22 23.90 -13.60
52T 41 9.83 9.71 10.28 10.20 23.90 -13.62
44 9.77 9.74 10.25 10.23 23.90 -13.65
Low 5270 53 11.86 11.52 12.54 12.01 23.90 -11.36
106T 54 11.68 11.41 12.41 11.90 23.90 -11.49
56 11.54 11.33 12.32 11.82 23.90 -11.58
24T 61 12.70 12.39 13.35 12.88 23.90 -10.55
62 12.55 12.24 13.13 12.73 23.90 -10.77
su 12.78 12.88 13.45 13.37 23.90 -10.45
0 7.67 8.06 8.55 8.55 23.90 -15.35
26T 9 7.80 8.03 7.76 8.52 23.90 -15.38
17 7.82 8.22 8.32 8.71 23.90 -15.19
37 9.70 10.02 10.58 10.51 23.90 -13.32
52T 41 9.75 9.87 10.64 10.36 23.90 -13.26
44 10.16 9.86 10.32 10.35 23.90 -13.55
High 5310
53 11.92 11.57 12,51 12.06 23.90 -11.39
106T 54 11.63 11.41 12.36 11.90 23.90 -11.54
56 11.53 11.31 12.24 11.80 23.90 -11.66
61 12.62 12.40 13.20 12.89 23.90 -10.70
2421 62 12.46 12.26 13.15 12.75 23.90 -10.75
su - 12.71 12.81 13.39 13.30 23.90 -10.51
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
Corr'd PPSD [dBm] = Meas PPSD [dBm] + Duty CF [dB] + Corr'd factor [dB]
100 kHz 1000 kHz 10.00 dB
PPSD Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 PSD Power
offset Meas Meas Corr'd Corr'd Limit Margin
PPSD PPSD PPSD PPSD

[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]

0 -4.56 -4.48 5.93 6.01 11.00 -4.99

26T 9 -4.65 -4.90 5.84 5.59 11.00 -5.16

17 -3.91 -4.01 6.58 6.48 11.00 -4.42

37 -4.94 -5.97 5.53 4.50 11.00 -5.47

52T 41 -4.68 -5.49 5.79 4.98 11.00 -5.21

44 -5.37 -5.35 5.10 5.12 11.00 -5.88

Low 5270

53 -6.80 -6.92 3.65 3.53 11.00 -7.35

106T 54 -6.77 -6.79 3.68 3.66 11.00 -7.32

56 -6.73 -7.08 3.72 3.37 11.00 -7.28

61 -8.70 -9.15 1.74 1.29 11.00 -9.26

2427

62 -8.98 -9.46 1.46 0.98 11.00 -9.54

SuU - -11.16 -11.19 -1.06 -1.09 11.00 -12.06

0 -3.74 -4.09 6.75 6.40 11.00 -4.25

26T 9 -4.35 -4.58 6.14 5.91 11.00 -4.86

17 -5.03 -4.05 5.47 6.44 11.00 -4.56

37 -5.05 -5.88 5.42 4.59 11.00 -5.58

52T 41 -5.64 -5.21 4.83 5.26 11.00 -5.74

44 -5.32 -5.36 5.15 5.12 11.00 -5.85

High 5310

53 -6.14 -7.04 431 3.42 11.00 -6.69

106T 54 -6.71 -6.76 3.74 3.69 11.00 -7.26

56 -6.78 -6.82 3.67 3.63 11.00 -7.33

61 -9.02 -9.30 1.42 1.14 11.00 -9.58

2427
62 -9.25 -9.25 1.19 1.19 11.00 -9.81
SuU - -11.23 -11.27 -1.13 -1.17 11.00 -12.13
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10.2.6. 802.11ax HE80 1TX MODE IN THE 5.3 GHz BAND
Bandwidth and Antenna Gain
Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHz] [dBi]
Mid 5290 20.66 N/A -4.29
Limits
Channel Frequency ECC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Mid 5290 24.00 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 050 dB Corr'd Power [dBm] = Meas Power [dBm] + Duty CF [dB]
52T 048 dB
Duty Cycle CF [dB] HES0 1067 045 dB
2427 0.44 dB
484T 043 dB
SuU 0.10 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
0 7.56 6.81 8.06 8.86 24.00 -15.14
26T 18 7.96 8.22 8.46 8.59 24.00 -15.41
36 7.36 7.82 7.86 8.36 24.00 -15.64
37 9.67 9.78 10.15 10.41 24.00 -13.59
52T 45 9.94 9.96 10.42 10.36 24.00 -13.58
52 9.10 9.80 9.58 10.16 24.00 -13.84
53 11.23 11.23 11.68 11.38 24.00 -12.32
Mid 5290 106T 57 1151 11.48 11.96 1155 24.00 -12.04
60 10.94 10.96 11.39 11.04 24.00 -12.61
61 11.79 12,01 12.23 12.22 24.00 -11.77
242T 62 12.03 12.28 12.47 12.50 24.00 -11.50
64 11.53 11.84 11.97 12.18 24.00 -11.82
T 65 12.19 12.54 12.62 12.77 24.00 -11.23
66 12.07 12.48 12.50 12.68 24.00 -11.32
SuU 13.22 13.31 13.32 13.18 24.00 -10.68
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
Corr'd PPSD [dBm] = Meas PPSD [dBm] + Duty CF [dB] + Corr'd factor [dB]
100 kHz 1000 kHz 10.00 dB
PPSD Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 PSD Power
offset Meas Meas Corr'd Corr'd Limit Margin
PPSD PPSD PPSD PPSD

[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]

0 -3.81 -3.91 6.69 6.59 11.00 -4.31

26T 18 -4.22 -4.57 6.28 5.93 11.00 -4.72

36 -4.39 -4.44 6.11 6.06 11.00 -4.89

37 -5.42 -4.82 5.06 5.67 11.00 -5.34

52T 45 -5.14 -5.06 5.34 5.42 11.00 -5.58

52 -5.65 -4.95 4.83 553 11.00 -5.47

53 -6.97 -7.36 3.48 3.09 11.00 -7.52

Low 5290 106T 57 -6.48 -7.56 3.97 2.89 11.00 -7.03
60 -7.06 -7.46 3.39 2.99 11.00 -7.61

61 -9.75 -9.82 0.69 0.63 11.00 -10.31

2421 62 -9.94 -9.50 0.50 0.94 11.00 -10.06

64 -9.89 -9.74 0.55 0.71 11.00 -10.30

65 -12.57 -11.95 -2.14 -1.52 11.00 -12.52

484T
66 -12.29 -11.91 -1.86 -1.48 11.00 -12.48
su -14.56 -14.05 -4.46 -3.95 11.00 -14.95
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10.2.7. 802.11ax HE20 1TX MODE IN THE 5.5 GHz BAND
Bandwidth and Antenna Gain
Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHZ] [MHZ] [MHZ] [dBi]
Low 5500 17.10 NA -3.78
Mid 5580 17.38 N/A -3.78
High 5700 18.88 N/A -3.78
Stradle 5720 17.50 N/A -3.78
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHZ] [dBm] [dBm] [dBm]
Low 5500 23.33 N/A 11.00
Mid 5580 23.40 N/A 11.00
High 5700 23.76 N/A 11.00
Stradle 5720 23.43 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 0.50 dB Corr'd Power [dBm] = Meas Power [dBm] + Duty CF [dB]
Duty Cycle CF [dB] HE20 52T 046 ds
106T 0.45 dB
SuU 0.11 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power
[MHZ] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
0 7.74 8.12 8.24 8.62 23.33 -14.71
26T 4 7.77 8.09 8.27 8.59 23.33 -14.74
8 7.41 7.71 7.91 8.21 23.33 -15.12
37 9.04 9.89 9.50 10.35 23.33 -12.98
Low 5500 52T 38 9.13 10.00 9.59 10.46 23.33 -12.87
40 8.74 9.73 9.20 10.19 23.33 -13.14
53 11.77 12.01 12.22 12.46 23.33 -10.87
1067 54 11.47 11.84 11.97 12.29 23.33 -11.04
SuU - 14.99 15.42 15.10 15.53 23.33 -7.80
0 7.42 8.03 7.92 8.53 23.40 -14.87
26T 4 7.52 8.21 8.02 8.71 23.40 -14.69
8 7.16 7.83 7.66 8.33 23.40 -15.07
37 8.81 9.58 9.27 10.04 23.40 -13.36
Mid 5580 52T 38 8.86 9.15 9.32 9.61 23.40 -13.79
40 8.90 8.94 9.36 9.40 23.40 -14.00
53 11.67 11.93 12.12 12.38 23.40 -11.02
1067 54 11.42 11.80 11.92 12.25 23.40 -11.15
SuU - 14.96 15.37 15.07 15.48 23.40 -7.92
0 7.61 8.23 8.11 8.73 23.76 -15.03
26T 4 7.74 8.30 8.24 8.80 23.76 -14.96
8 7.36 7.92 7.86 8.42 23.76 -15.34
37 8.92 10.04 9.38 10.50 23.76 -13.26
High 5700 52T 38 9.44 10.16 9.90 10.62 23.76 -13.14
40 8.79 9.92 9.25 10.38 23.76 -13.38
53 11.58 11.96 12.03 12.41 23.76 -11.35
1067 54 11.37 11.82 11.87 12.27 23.76 -11.49
SuU - 14.99 15.43 15.10 15.54 23.76 -8.22
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Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
0 7.33 8.30 7.83 8.80 23.43 -14.63
26T 4 7.43 8.39 7.93 8.89 23.43 -14.54
Straddle 5720 37 9.05 10.05 9.51 10.51 23.43 -12.92
> 38 9.16 10.16 9.62 10.62 23.43 -12.81
106T 53 11.56 11.89 12.01 12.34 23.43 -11.09
Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
Corr'd PPSD [dBm] = Meas PPSD [dBm] + Duty CF [dB] + Corr'd factor [dB]
100 kHz 1000 kHz 10.00 dB
PPSD Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 PSD Power
offset Meas Meas Corr'd Corr'd Limit Margin
PPSD PPSD PPSD PPSD
[MHZ] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
0 -4.90 -4.17 5.61 6.33 11.00 -4.67
26T 4 -4.58 -4.32 5.92 6.18 11.00 -4.82
8 -5.24 -4.50 5.26 6.00 11.00 -5.00
37 -6.47 -5.37 3.99 5.09 11.00 -5.91
Low 5500 52T 38 -6.20 -5.66 4.26 481 11.00 -6.20
40 -6.67 -5.32 3.79 5.14 11.00 -5.86
53 -6.54 -6.01 3.91 4.44 11.00 -6.56
106T
54 -6.81 -6.61 3.64 3.84 11.00 -7.16
SuU - -7.04 -6.50 3.07 3.61 11.00 -7.39
0 -5.61 -4.52 4.90 5.98 11.00 -5.02
26T 4 -5.28 -4.71 5.22 5.79 11.00 -5.21
8 -4.73 -4.69 5.77 5.81 11.00 -5.19
37 -6.13 -5.70 4.33 4.76 11.00 -6.24
Mid 5580 52T 38 -6.41 -5.48 4.05 4.98 11.00 -6.02
40 -5.87 -5.95 4.59 4.52 11.00 -6.41
53 -6.34 -5.86 4.11 4.59 11.00 -6.41
106T
54 -6.50 -6.41 3.95 4.04 11.00 -6.96
SsuU - -6.85 -6.22 3.26 3.89 11.00 -7.11
0 -4.44 -3.70 6.06 6.80 11.00 -4.20
26T 4 -4.67 -3.48 5.83 7.02 11.00 -3.98
8 -4.79 -4.08 5.71 6.42 11.00 -4.58
37 -5.90 -4.79 4.56 5.67 11.00 -5.33
High 5700 52T 38 -5.82 -4.80 4.64 5.66 11.00 -5.34
40 -6.19 -4.92 4.27 5.54 11.00 -5.46
53 -6.03 -6.00 4.42 4.45 11.00 -6.55
106T
54 -6.13 -6.12 4.32 4.33 11.00 -6.67
SsuU = -6.67 -6.35 3.44 3.76 11.00 -7.24
0 -5.49 -4.64 5.01 5.86 11.00 -5.14
26T 4 -5.11 -4.42 5.39 6.08 11.00 -4.92
Straddle 5720 o 37 -6.07 -5.12 4.39 5.34 11.00 -5.66
38 -6.36 -5.07 4.10 5.39 11.00 -5.61
106T 53 -6.68 -6.40 3.78 4.05 11.00 -6.95
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10.2.8.

802.11ax HE40 1TX MODE IN THE 5.5 GHz BAND

Bandwidth and Antenna Gain

Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHZz] [dBi]
Low 5510 17.63 NA -3.78
Mid 5590 18.07 NA -3.78
High 5670 18.36 N/A -3.78
Stradle 5710 18.78 NA -3.78
Limits
Channel Frequency FCC IC EcE
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Low 5510 23.46 NA 11.00
Mid 5590 23.57 NA 11.00
High 5670 23.64 NA 11.00
Stradle 5710 23.74 NA 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 049 dB Corr'd Power [dBm] = Meas Power [dBm] + Duty CF [dB]
52T 0.47 dB
Duty Cycle CF [dB] HE40 106T 0.45 dB
2427 0.44 dB
SU 0.10 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
0 7.87 7.78 8.36 8.27 23.46 -15.10
26T 9 7.65 7.99 8.14 8.48 23.46 -14.98
17 7.35 7.66 7.84 8.15 23.46 -15.31
37 10.01 9.86 10.48 10.33 23.46 -12.98
52T 41 9.89 9.73 10.36 10.20 23.46 -13.10
- = 44 9.43 9.71 9.90 10.18 23.46 -13.28
53 11.52 11.77 11.97 12.22 23.46 -11.24
106T 54 11.61 11.73 12.06 12.18 23.46 -11.28
56 11.45 11.59 11.90 12.04 23.46 -11.42
Y 61 12.29 12.69 12.73 13.13 23.46 -10.33
62 12.29 12.75 12.73 13.19 23.46 -10.27
su - 13.42 13.57 13.52 13.67 23.46 -9.79
0 7.52 7.79 8.01 8.28 23.57 -15.29
26T 9 7.63 7.93 8.12 8.42 23.57 -15.15
17 7.22 7.64 7.71 8.13 23.57 -15.44
37 10.05 9.82 10.52 10.29 23.57 -13.05
52T 41 10.00 9.75 10.47 10.22 23.57 -13.10
o = 44 9.42 9.68 9.89 10.15 23.57 -13.42
53 11.44 11.58 11.89 12.03 23.57 -11.54
106T 54 11.40 11.57 11.85 12.02 23.57 -11.55
56 11.25 11.40 11.70 11.85 23.57 -11.72
v 61 12.14 12.52 12.58 12.96 23.57 -10.61
62 12.16 12.53 12.60 12.97 23.57 -10.60
su ° 13.24 13.34 13.34 13.44 23.57 -10.13
0 7.68 7.67 8.17 8.16 23.64 -15.47
26T 9 7.66 7.79 8.15 8.28 23.64 -15.36
17 7.26 7.84 7.75 8.33 23.64 -15.31
37 10.14 9.72 10.61 10.19 23.64 -13.03
52T 41 9.86 9.75 10.33 10.22 23.64 -13.31
bigh . 44 9.79 9.69 10.26 10.16 23.64 -13.38
53 11.51 11.68 11.96 12.13 23.64 -11.51
106T 54 11.41 11.66 11.86 12.11 23.64 -11.53
56 11.29 11.51 11.74 11.96 23.64 -11.68
o 61 12.21 12.57 12.65 13.01 23.64 -10.63
62 12.16 12.60 12.60 13.04 23.64 -10.60
SuU = 13.14 13.47 13.24 13.57 23.64 -10.07
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Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power

[MHZz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
- 0 7.73 8.05 8.22 8.54 23.74 -15.20
9 7.89 8.39 8.38 8.88 23.74 -14.86
ot 37 10.17 10.08 10.64 10.55 23.74 -13.10
Stradle 5710 41 10.09 10.21 10.56 10.68 23.74 -13.06
1067 53 11.49 11.64 11.94 12.09 23.74 -11.65
54 11.53 11.89 11.98 12.34 23.74 -11.40
2427 61 11.76 11.91 12.63 13.08 23.74 -10.66
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
Corr'd PPSD [dBm] = Meas PPSD [dBm] + Duty CF [dB] + Corr'd factor [dB]
100 kHz 1000 kHz 10.00 dB
PPSD Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 PSD Power
offset Meas Meas Corr'd Corr'd Limit Margin
PPSD PPSD PPSD PPSD
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
0 -4.05 -4.13 6.44 6.36 11.00 -4.56
26T 9 -4.22 -4.08 6.27 6.41 11.00 -4.59
17 -4.39 -3.43 6.10 7.06 11.00 -3.94
37 -4.77 -4.90 5.70 5.58 11.00 -5.30
52T 41 -4.88 -5.45 5.59 5.02 11.00 -5.41
44 -5.51 -5.26 4.97 5.21 11.00 -5.79
Low 5510
53 -6.67 -6.29 3.78 4.16 11.00 -6.84
106T 54 -6.78 -6.65 3.67 3.80 11.00 -7.20
56 -6.83 -6.46 3.62 3.99 11.00 -7.01
61 -9.39 -8.97 1.05 1.47 11.00 -9.53
2421
62 -8.92 -8.78 1.52 1.66 11.00 -9.34
SuU - -10.89 -10.95 -0.79 -0.85 11.00 -11.79
0 -4.05 -3.64 6.44 6.85 11.00 -4.15
26T 9 -4.02 -4.42 6.47 6.08 11.00 -4.53
17 -4.37 -4.75 6.12 5.74 11.00 -4.88
37 -4.82 -4.99 5.65 5.48 11.00 -5.35
52T 41 -4.84 -5.17 5.63 5.30 11.00 -5.37
44 -5.39 -4.76 5.08 5.71 11.00 -5.29
Mid 5590
53 -6.54 -6.39 3.91 4.07 11.00 -6.94
106T 54 -6.74 -6.48 3.71 3.97 11.00 -7.03
56 -6.93 -6.87 3.52 3.59 11.00 -7.42
61 -9.38 -8.90 1.06 1.54 11.00 -9.46
242T
62 -9.02 -9.01 1.42 1.43 11.00 -9.57
SuU - -10.90 -10.91 -0.80 -0.81 11.00 -11.80
0 -4.08 -4.18 6.41 6.31 11.00 -4.59
26T 9 -4.01 -4.11 6.48 6.38 11.00 -4.52
17 -4.04 -3.37 6.45 7.12 11.00 -3.88
37 -4.71 -4.79 5.76 5.68 11.00 -5.24
52T 41 -4.94 -5.34 5.53 5.13 11.00 -5.47
44 -5.21 -5.00 5.26 5.47 11.00 -5.53
High 5670
53 -6.56 -6.32 3.89 4.13 11.00 -6.87
106T 54 -6.79 -6.42 3.66 4.04 11.00 -6.97
56 -6.90 -6.45 3.55 4.00 11.00 -7.00
61 -9.16 -8.70 1.28 1.74 11.00 -9.26
242T
62 -8.90 -8.90 1.55 1.54 11.00 -9.46
SuU = -10.45 -10.91 -0.35 -0.81 11.00 -11.35
0 -4.47 -4.61 6.02 5.88 11.00 -4.98
26T
9 -4.98 -4.19 5.51 6.30 11.00 -4.70
a 37 -4.96 -5.98 5.51 4.50 11.00 -5.49
52T
Stradle 5710 41 -5.35 -5.49 5.13 4.98 11.00 -5.88
53 -6.71 -6.81 3.74 3.65 11.00 -7.26
106T
54 -6.89 -6.78 3.56 3.67 11.00 -7.33
242T 61 -9.68 -9.29 0.76 1.15 11.00 -9.85
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10.2.9. 802.11ax HE80 1TX MODE IN THE 5.5 GHz BAND
Bandwidth and Antenna Gain
Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHz] [dBi]
Low 5530 18.42 N/A -3.78
High 5610 17.77 N/A -3.78
Straddle 5690 18.05 N/A -3.78
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Low 5530 23.65 N/A 11.00
High 5610 23.50 N/A 11.00
Straddle 5690 23.56 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 0.50 dB Corr'd Power [dBm] = Meas Power [dBm] + Duty CF [dB]
52T 048 dB
Duty Cycle CF [dB] HES0 1067 045 dB
242T 044 dB
484T 043 dB
SuU 0.10 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
0 7.72 7.81 8.22 8.31 23.65 -15.34
26T 18 7.83 7.95 8.33 8.45 23.65 -15.20
36 6.96 7.78 7.46 8.28 23.65 -15.37
37 10.16 10.02 10.64 10.50 23.65 -13.01
52T 45 9.93 9.88 10.41 10.36 23.65 -13.24
52 9.03 9.46 9.51 9.94 23.65 -13.71
53 11.28 11.25 11.73 11.70 23.65 -11.92
Low 5530 106T 57 11.54 11.58 11.99 12.03 23.65 -11.62
60 10.97 11.05 11.42 11.50 23.65 -12.15
61 11.58 11.90 12.02 12.34 23.65 -11.31
2421 62 11.80 12.13 12.24 12.57 23.65 -11.08
64 11.57 11.84 12.01 12.28 23.65 -11.37
T 65 12.00 12.64 12.43 13.07 23.65 -10.58
66 12.05 12.66 12.48 13.09 23.65 -10.56
SuU - 13.00 13.43 13.10 13.53 23.65 -10.12
0 7.92 7.81 8.42 8.31 23.50 -15.08
26T 18 7.94 7.85 8.44 8.35 23.50 -15.06
36 7.02 7.71 7.52 8.21 23.50 -15.29
37 9.73 9.85 10.21 10.33 23.50 -13.17
52T 45 9.68 9.70 10.16 10.18 23.50 -13.32
52 10.02 9.28 10.50 9.76 23.50 -13.00
53 11.14 11.23 11.59 11.68 23.50 -11.82
High 5610 106T 57 11.38 11.41 11.83 11.86 23.50 -11.64
60 10.83 11.01 11.28 11.46 23.50 -12.04
61 11.86 11.79 12.30 12.23 23.50 -11.20
2427 62 12.09 11.97 12.53 12.41 23.50 -10.97
64 11.80 11.76 12.24 12.20 23.50 -11.26
T 65 12.40 12.53 12.83 12.96 23.50 -10.54
66 12.32 12.55 12.75 12.98 23.50 -10.52
SuU - 12.87 13.37 12.97 13.47 23.50 -10.03
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Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power

[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
0 7.70 7.96 8.20 8.46 23.56 -15.10

26T 18 7.68 7.62 8.18 8.12 23.56 -15.38
37 9.90 9.82 10.38 10.30 23.56 -13.18
52T 45 9.87 10.16 10.35 10.64 23.56 -12.92
Straddle 5690 53 11.03 11.23 11.48 11.68 23.56 -11.88
1067 57 11.35 11.53 11.80 11.98 23.56 -11.58
61 11.76 11.87 12.20 12.31 23.56 -11.25
2421 62 11.99 12.04 12.43 12.48 23.56 -11.08
484T 65 12.23 12.59 12.66 13.02 23.56 -10.54
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
Corr'd PPSD [dBm] = Meas PPSD [dBm] + Duty CF [dB] + Corr'd factor [dB]
100 kHz 1000 kHz 10.00 dB
PPSD Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 PSD Power
offset Meas Meas Corr'd Corr'd Limit Margin
PPSD PPSD PPSD PPSD
[MHZ] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
0 -3.68 -4.74 6.82 5.76 11.00 -4.18
26T 18 -4.60 -4.90 5.90 5.60 11.00 -5.10
36 -4.27 -4.35 6.23 6.15 11.00 -4.77
37 -4.93 -4.94 5.55 5.54 11.00 -5.45
52T 45 -4.90 -5.13 5.58 5.36 11.00 -5.42
52 -6.08 -5.61 4.40 4.87 11.00 -6.13
53 -6.28 -7.12 4.17 3.33 11.00 -6.83
Low 5530 106T 57 -6.13 -7.04 4.32 3.41 11.00 -6.68
60 -6.85 -6.93 3.61 3.52 11.00 -7.40
61 -10.01 -9.70 0.43 0.74 11.00 -10.26
242T 62 -10.05 -9.23 0.39 1.21 11.00 -9.79
64 -10.52 -10.09 -0.08 0.35 11.00 -10.65
65 -12.18 -11.97 -1.75 -1.54 11.00 -12.54
484T
66 -11.87 -11.19 -1.44 -0.76 11.00 -11.76
SuU - -14.55 -13.69 -4.45 -3.59 11.00 -14.59
0 -3.40 -4.43 7.10 6.07 11.00 -3.90
26T 18 -4.15 -5.07 6.35 5.43 11.00 -4.65
36 -4.57 -5.39 5.94 5.11 11.00 -5.07
37 -4.51 -4.74 5.97 5.74 11.00 -5.03
52T 45 -5.17 -5.41 5.31 5.07 11.00 -5.69
52 -4.65 -5.39 5.83 5.10 11.00 -5.17
53 -6.66 -7.14 3.79 3.31 11.00 -7.21
High 5610 106T 57 -6.15 -6.88 4.31 3.57 11.00 -6.70
60 -7.07 -7.04 3.38 341 11.00 -7.59
61 -9.17 -9.46 1.27 0.98 11.00 -9.73
2427 62 -9.52 -9.65 0.92 0.79 11.00 -10.08
64 -9.14 -9.81 1.30 0.63 11.00 -9.70
65 -12.17 -12.03 -1.74 -1.60 11.00 -12.60
484T
66 -11.49 -11.45 -1.06 -1.02 11.00 -12.02
SuU - -14.73 -13.96 -4.63 -3.86 11.00 -14.86
0 -4.51 -4.04 5.99 6.46 11.00 -4.54
26T 18 -4.08 -4.13 6.42 6.37 11.00 -4.58
37 -5.30 -5.52 5.18 4.96 11.00 -5.82
o2t 45 -5.10 -5.45 5.38 5.03 11.00 -5.62
Straddle 5690 53 -6.81 -6.89 3.64 3.56 11.00 -7.36
1oeT 57 -6.53 -6.54 3.92 3.91 11.00 -7.08
61 -9.54 -9.94 0.90 0.50 11.00 -10.10
242T
62 -9.90 -9.70 0.54 0.74 11.00 -10.26
484T 65 -11.97 -11.82 -1.54 -1.39 11.00 -12.39
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10.2.10

. 802.11ax HE20 1TX MODE IN THE 5.8 GHz BAND

Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHZz] [dBm] [dBm] [dBm]
Stradle 5720 30.00 30.00 30.00
Low 5745 30.00 30.00 30.00
Mid 5785 30.00 30.00 30.00
High 5825 30.00 30.00 30.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 0.50 dB Corr'd Power [dBm] = Meas Power [dBm] + Duty CF [dB]
Duty Cycle CF [dB] HE20 52T 0.46 B
106T 0.45 dB
SuU 0.11 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power
[MHZ] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
Sl S 26T 8 7.05 7.97 7.55 8.47 30.00 -21.53
52T 40 8.86 10.03 9.32 10.49 30.00 -19.51
0 7.44 8.25 7.94 8.75 30.00 -21.25
26T 4 7.92 8.29 8.42 8.79 30.00 -21.21
8 7.55 8.08 8.05 8.58 30.00 -21.42
37 9.38 10.11 9.84 10.57 30.00 -19.43
Low 5745 52T 38 9.43 10.23 9.89 10.69 30.00 -19.31
40 9.12 9.93 9.58 10.39 30.00 -19.61
53 11.57 12.13 12.02 12.58 30.00 -17.42
1067 54 11.37 11.95 11.82 12.40 30.00 -17.60
su - 15.61 16.37 15.72 16.48 30.00 -13.52
0 7.47 8.27 7.97 8.77 30.00 -21.23
26T 4 7.69 8.45 8.19 8.95 30.00 -21.05
8 7.33 8.08 7.83 8.58 30.00 -21.42
37 8.82 10.05 9.28 10.51 30.00 -19.49
Mid 5785 52T 38 8.96 10.26 9.42 10.72 30.00 -19.28
40 8.64 10.00 9.10 10.46 30.00 -19.54
53 11.50 12.08 11.95 12.53 30.00 -17.47
1ot 54 11.36 11.91 11.81 12.36 30.00 -17.64
Su - 15.67 16.33 15.78 16.44 30.00 -13.56
0 7.10 8.36 7.60 8.86 30.00 -21.14
26T 4 7.75 8.48 8.25 8.98 30.00 -21.02
8 7.43 7.81 7.93 8.31 30.00 -21.69
37 8.92 9.79 9.38 10.25 30.00 -19.75
High 5825 52T 38 9.15 9.98 9.61 10.44 30.00 -19.56
40 8.79 9.70 9.25 10.16 30.00 -19.84
53 11.33 11.90 11.78 12.35 30.00 -17.65
1oet 54 11.29 11.77 11.74 12.22 30.00 -17.78
Ssu - 15.53 16.23 15.64 16.34 30.00 -13.66
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
100 kHz 500 kHz 699 dB Corr'd PPSD [dBm] = Meas PPSD [dBm] + Duty CF [dB] + Corr'd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 PSD Power
offset Meas Meas Corr'd Corr'd Limit Margin
PPSD PPSD PPSD PPSD
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
26T 0 -4.53 -4.33 2.96 7.09 30.00 -22.91
Stradle 5720

52T 4 -6.53 -5.18 0.96 2.70 30.00 -27.30

0 -4.84 -3.77 2.65 3.16 11.00 -7.84

26T 4 -4.42 -3.66 3.07 231 11.00 -7.93

8 -4.75 -4.40 2.74 7.44 11.00 -3.56

37 -5.97 -4.96 1.48 7.10 11.00 -3.90

Low 5745 52T 38 -5.81 -4.81 1.64 3.73 11.00 -7.28
40 -5.68 -5.43 1.78 3.83 11.00 -7.17

08T 53 -6.80 -6.14 0.64 3.09 11.00 -7.91

54 -6.85 -6.43 0.59 2.49 11.00 -8.51

SuU - -5.72 -5.43 1.38 2.64 11.00 -8.36

0 -4.76 -4.80 2.73 2.02 11.00 -8.27

26T 4 -4.50 -4.35 2.99 1.30 11.00 -8.01

8 -4.81 -4.98 2.68 1.01 11.00 -8.32

37 -6.16 -5.43 1.29 1.67 11.00 -9.33

Mid 5785 52T 38 -5.60 -4.93 1.85 2.69 11.00 -8.31
40 -6.79 -5.25 0.66 3.14 11.00 -7.86

6T 53 -6.63 -6.37 0.81 251 11.00 -8.49

54 -6.76 -6.62 0.68 2.02 11.00 -8.98

SuU - -6.14 -5.58 0.96 2.52 11.00 -8.48

0 -5.09 -4.27 2.40 2.20 11.00 -8.60

26T 4 -5.06 -4.02 243 1.07 11.00 -8.57

8 -5.38 -4.54 212 0.82 11.00 -8.89

37 -6.09 -5.50 1.36 1.52 11.00 -9.48

High 5825 52T 38 -6.26 -5.41 1.19 3.23 11.00 -7.78
40 -6.15 -5.71 1.30 3.48 11.00 -7.53

6T 53 -7.09 -6.82 0.35 2.95 11.00 -8.05

54 -7.30 -6.43 0.14 1.96 11.00 -9.05

SuU - -6.39 -5.51 0.72 2.04 11.00 -8.96
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10.2.11

. 802.11ax HE40 1TX MODE IN THE 5.8 GHz BAND

Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHZ] [dBm] [dBm] [dBm]
Straddle 5710 30.00 30.00 30.00
Low 5755 30.00 30.00 30.00
High 5795 30.00 30.00 30.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 049 dB Corr'd Power [dBm] = Meas Power [dBm] + Duty CF [dB]
52T 047 dB
Duty Cycle CF [dB] HE40 106T 0.45 dB
242T 0.44 dB
SuU 0.10 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power
[MHZ] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
Straddle S0 26T 17 7.67 8.35 8.16 8.84 30.00 -21.16
52T 44 9.75 10.31 10.22 10.78 30.00 -19.22
0 7.71 7.72 8.20 8.21 30.00 -21.79
26T 9 7.92 7.97 8.41 8.46 30.00 -21.54
17 7.64 7.95 8.13 8.44 30.00 -21.56
37 9.70 10.05 10.17 10.52 30.00 -19.48
52T 41 9.61 10.15 10.08 10.62 30.00 -19.38
- e 44 9.69 10.20 10.16 10.67 30.00 -19.33
53 11.50 11.96 11.95 12.41 30.00 -17.59
106T 54 11.56 11.88 12.01 12.33 30.00 -17.67
56 11.41 11.83 11.86 12.28 30.00 -17.72
61 12.30 12.70 12.74 13.14 30.00 -16.86
2421 62 12.28 12.69 12.72 13.13 30.00 -16.87
SuU - 13.32 13.53 13.42 13.63 30.00 -16.37
0 7.28 7.84 7.77 8.33 30.00 -21.67
26T 9 7.90 8.34 8.39 8.83 30.00 -21.17
17 7.15 8.02 7.64 8.51 30.00 -21.49
37 9.71 9.69 10.18 10.16 30.00 -19.82
52T 41 10.03 10.16 10.50 10.63 30.00 -19.37
High S 44 9.33 9.71 9.80 10.18 30.00 -19.82
53 11.29 11.64 11.74 12.09 30.00 -17.91
106T 54 11.60 11.83 12.05 12.28 30.00 -17.72
56 11.15 11.50 11.60 11.95 30.00 -18.05
61 12.14 12.49 12.58 12.93 30.00 -17.07
242T
62 12.16 12.56 12.60 13.00 30.00 -17.00
SuU - 13.30 13.43 13.40 13.53 30.00 -16.47
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSDresult
Corr'd PPSD [dBm] = Meas PPSD [dBm] + Duty CF [dB] + Corr'd factor [dB
100 kHz 500 kHz 6.99 dB tasmi [dBm} + Duy CF[08] [l
PPSD Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 PSD Power
offset Meas Meas Corr'd Corr'd Limit Margin
PPSD PPSD PPSD PPSD
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]

26T 17 -4.44 -4.27 3.05 3.21 30.00 -26.79

Straddle 5710
52T 44 -5.55 -4.95 1.94 253 30.00 -27.47
0 -4.53 -4.78 2.95 2.70 30.00 -27.05
26T 9 -4.75 -4.65 2.73 2.83 30.00 -27.17
17 -4.42 -4.57 3.06 291 30.00 -26.94
37 -5.31 -5.32 2.15 214 30.00 -27.85
52T 41 -5.44 -5.49 2.02 197 30.00 -27.98
44 -5.07 -5.20 2.39 2.26 30.00 -27.61

Low 5755
53 -6.52 -6.37 0.92 1.07 30.00 -28.93
106T 54 -6.79 -6.41 0.65 1.03 30.00 -28.97
56 -6.50 -6.48 0.94 0.96 30.00 -29.04
61 -9.57 -9.01 -2.14 -1.58 30.00 -31.58

242T

62 -9.01 -8.90 -1.58 -1.47 30.00 -31.47
SuU -10.76 -11.06 -3.67 -3.97 30.00 -33.67
0 -4.63 -4.66 2.85 2.82 30.00 -27.15
26T 9 -4.36 -4.17 3.12 3.31 30.00 -26.69
17 -5.31 -4.03 217 3.45 30.00 -26.55
37 -5.41 -5.86 2.05 1.60 30.00 -27.95
52T 41 -4.99 -5.70 2.47 1.76 30.00 -27.53
44 -6.03 -5.45 1.43 2.01 30.00 -27.99

High 5795
53 -6.97 -6.85 0.47 0.59 30.00 -29.41
106T 54 -6.80 -6.62 0.65 0.82 30.00 -29.18
56 -7.03 -6.77 041 0.67 30.00 -29.33
61 -9.45 -9.23 -2.02 -1.80 30.00 -31.80

242T

62 -9.30 -9.27 -1.87 -1.84 30.00 -31.84
SuU - -11.19 -11.33 -4.10 -4.24 30.00 -34.10
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10.2.12. 802.11ax HE80 1TX MODE IN THE 5.8 GHz BAND

Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Straddle 5690 30.00 30.00 30.00
Mid 5775 30.00 30.00 30.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 050 dB Corr'd Power [dBm] = Meas Power [dBm] + Duty CF [dB]
52T 0.48 dB
Duty Cycle CF [dB] HESO 1067 045 ds
2421 0.44 dB
484T 043 dB
Su 0.10 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
Straddle 550 26T 36 742 7.52 7.92 8.02 30.00 -21.98
52T 52 10.05 9.54 10.53 10.04 30.00 -19.47
0 791 7.83 8.41 8.33 30.00 -21.59
26T 18 7.78 8.00 8.28 8.50 30.00 -21.50
36 8.06 8.05 8.56 8.55 30.00 -21.44
37 9.54 9.61 10.02 10.11 30.00 -19.89
52T 45 9.74 9.72 10.22 10.22 30.00 -19.78
52 10.21 10.05 10.69 10.55 30.00 -19.31
53 11.00 11.20 11.45 11.70 30.00 -18.30
Mid 5775 106T 57 11.36 11.53 11.81 12.03 30.00 -17.97
60 11.01 11.08 11.46 11.58 30.00 -18.42
61 11.88 11.96 12.32 12.46 30.00 -17.54
242T 62 12.08 12.26 12.52 12.76 30.00 -17.24
64 11.85 12.01 12.29 1251 30.00 -17.49
65 12.30 12.48 12.73 12.98 30.00 -17.02
4847 66 12.38 12.58 12.81 13.08 30.00 -16.92
SuU - 12.86 12.98 12.96 13.48 30.00 -16.52
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
Corr'd PPSD [dBm]
100 kHz 500 kHz 6.99 dB = Meas PPSD [dBm] + Duty CF [dB] + Corrd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 PSD Power
offset Meas Meas Corr'd Corr'd Limit Margin
PPSD PPSD PPSD PPSD
[MHZ] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
26T 36 -3.53 -3.89 3.96 3.60 30.00 -26.04
Straddle 5690

52T 52 -4.45 -5.61 3.04 1.88 30.00 -26.96
0 -5.08 -4.44 2.41 3.05 30.00 -26.95
26T 18 -4.24 -5.45 3.25 2.05 30.00 -26.75
36 -3.96 -4.50 3.54 2.99 30.00 -26.47
37 -5.36 -5.47 2.11 2.00 30.00 -27.89
52T 45 -5.65 -5.43 1.82 2.04 30.00 -27.96
52 -5.07 -5.70 241 1.77 30.00 -27.60
53 -7.19 -6.70 0.25 0.74 30.00 -29.26
Mid 5775 106T 57 -7.21 -6.88 0.23 0.56 30.00 -29.44
60 -7.31 -7.69 0.13 -0.25 30.00 -29.87
61 -9.68 -9.64 -2.25 -2.21 30.00 -32.21
242T 62 -9.62 -9.79 -2.19 -2.36 30.00 -32.19
64 -9.79 -9.91 -2.36 -2.48 30.00 -32.36
65 -12.24 -11.99 -4.82 -4.57 30.00 -34.57

484T
66 -12.16 -12.23 -4.74 -4.81 30.00 -34.74
Ssu - -15.06 -14.19 -7.97 -7.10 30.00 -37.10
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10.2.13. 802.11ax HE20 1TX MODE IN THE STRADDLE CHANNEL

Bandwidth and Antenna Gain

Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHZz] [MHZz] [dBi]
UNII-2C 15.25 N/A -3.78
 E——— 5720
UNII-3 5.65 N/A -3.94
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
UNII-2C 22.83 N/A 11.00
1 5720
UNII-3 30.00 N/A 30.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
106T 045 aB Corr'd Power [dBm] = Meas Power [dBm] + Duty CF [dB]
Duty Cycle CF [dB] HE20
SuU 0.11 dB
Output Power Results
Portion Frequency Tones RU Antennal | Antenna2 | Antennal | Antenna2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
106T 54 8.07 8.36 8.52 8.81 22.83 -14.02
UNII-2C
20 su - 13.74 14.15 13.85 14.26 22.83 -8.57
57
3 106T 54 8.61 8.96 9.06 9.41 30.00 -20.59
UNII-
su - 8.34 8.91 8.45 9.02 30.00 -20.98
Band Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
Corr'd PPSD [dBm] = Meas PPSD [dB Duty CF [dB] + Corr'd factor [dB]
UNII-2C 100 kHz 1000 kHz 10.00 dB orr (4B = Meas PPSD [dBm) + Duty CF [dB] + Corrd factor [dE]
UNII-3 100 kHz 500 kHz 6.99 dB

PPSD Results

Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 PSD Power
offset Meas Meas Corr'd Corr'd Limit Margin
PPSD PPSD PPSD PPSD
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
106T 54 -7.16 -6.49 3.29 3.96 11.00 -7.04
UNII-2C
su - -6.65 -6.05 3.46 4.06 11.00 -6.94
5720
5 106T 54 -7.20 -8.09 0.24 -0.65 30.00 -29.76
UNII-
SuU - -7.08 -6.74 0.03 0.36 30.00 -29.64
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10.2.14.

Bandwidth and Antenna Gain

802.11ax HE40 1TX MODE IN THE STRADDLE CHANNEL

Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHz] [dBi]
UNII-2C 15.79 N/A -3.78
UNII-3 5710 4.98 N/A -3.94
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
UNII-2C 22.98 N/A 11.00
UNII-3 5710 30.00 N/A 30.00
Included in Calculations of Corr'd Power & PPSD CalCLvllalion of Outpu Power result
o | 0 i e e e e
Duty Cycle CF [dB] HE40 2427 044 dB
SU 0.10 dB
Output Power Results
Portion Frequency Tones RU Antennal | Antenna2 | Antennal | Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
106T 56 8.69 8.78 9.14 9.23 22.98 -13.75
UNII-2C 242T 62 11.01 11.67 11.45 12.11 22.98 -10.87
suU = 12.83 13.14 12.93 13.24 22.98 -9.74
5710 106T 56 792 8.00 8.37 8.45 30.00 -21.55
UNII-3 2427 62 4.60 5.07 5.04 5.51 30.00 -24.49
SuU - 271 3.11 281 3.21 30.00 -26.79
Band Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
UNII-2C 100 kHz 1000 kHz 10.00 dB Corr'd PPSD [dBm] = Meas PPSD [dBm] + Duty CF [dB] + Corr'd factor [dB]
UNII-3 100 kHz 500 kHz 6.99 dB
PPSD Results
Channel Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 PSD Power
offset Meas Meas Corr'd Corr'd Limit Margin
PPSD PPSD PPSD PPSD
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
106T 56 -6.93 -6.84 3.52 3.61 11.00 -7.39
UNII-2C 2427 62 -9.11 -9.11 133 1.34 11.00 -9.67
5 SuU - -11.06 -11.35 -0.96 -1.25 11.00 -11.96
106T 56 -7.03 -6.86 0.41 0.58 30.00 -29.42
UNII-3 242T 62 -10.03 -9.72 -2.60 -2.29 30.00 -32.29
suU = -12.09 -12.22 -5.00 -5.13 30.00 -35.00
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10.2.15. 802.11ax HE80 1TX MODE IN THE STRADDLE CHANNEL

Bandwidth and Antenna Gain

Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHz] [dBi]
UNII-2C 35.00 N/A -3.78
UNII-3 5690 -35.00 N/A -3.94
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
UNII-2C 24.00 N/A 11.00
UNII-3 5690 30.00 N/A 30.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
106T 045 dB Corr'd Power [dBm] = Meas Power [dBm] + Duty CF [dB]
Duty Cycle CF [dB] HE40 2421 044 ds
484T 043 dB
SU 0.10 dB
Output Power Results
Portion Frequency Tones RU Antenna 1 Antenna 2 Antenna 1 Antenna 2 Power Power
offset Meas Meas Corr'd Corr'd Limit Margin
Power Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]
106T 60 8.05 8.23 8.50 8.68 24.00 -15.32
2427 64 10.91 10.65 11.35 11.09 24.00 -12.65
UNIk2¢ 484T 66 11.94 11.96 12.37 12.39 24.00 -11.61
SuU - 12.43 13.04 12.53 13.14 24.00 -10.86
5690 106T 60 7.50 7.39 7.95 7.84 30.00 -22.05
2427 64 4.42 4.26 4.86 4.70 30.00 -25.14
UNIES 484T 66 125 1.10 1.68 153 30.00 -28.32
Su - -1.96 -1.35 -1.86 -1.25 30.00 -31.25
Band Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSDresult
UNII-2C 100 kHz 1000 kHz 10.00 dB Corr'd PPSD [dBm] = Meas PPSD [dBm] + Duty CF [dB] + Corr'd factor [dB]
UNII-3 100 kHz 500 kHz 6.99 dB

PPSD Results

Channel Frequency Tones RU Antennal | Antenna2 | Antennal | Antenna 2 PSD Power
offset Meas Meas Corr'd Corr'd Limit Margin
PPSD PPSD PPSD PPSD

[MHz] [dBm] [dBm] [dBm] [dBm] [dBm] [dB]

106T 60 -7.11 -7.35 3.34 3.10 11.00 -7.66

2427 64 -9.56 -9.79 0.88 0.65 11.00 -10.12

UNII-2C

484T 66 -11.56 -11.39 -1.13 -0.96 11.00 -11.96

Su = -14.54 -13.80 -4.44 -3.70 11.00 -14.70

5690 106T 60 -6.86 -7.45 0.58 -0.01 30.00 -29.42

2427 64 -10.43 -10.42 -3.00 -2.99 30.00 -32.99

NI 484T 66 -13.22 -13.25 -5.80 -5.83 30.00 -35.80
SuU - -16.88 -16.12 -9.79 -9.03 30.00 -39.03
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10.2.16. 802.11ax HE20 2TX CDD MODE IN THE 5.2 GHz BAND

Bandwidth and Antenna Gain

Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHz] [dBi]
Low 5180 18.17 N/A -4.82
Mid 5200 18.20 N/A -4.82
High 5240 18.00 N/A -4.82
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Low 5180 23.59 N/A 11.00
Mid 5200 23.60 N/A 11.00
High 5240 23.55 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 046 dB Sum PW = Antennal_Meas Power [nW] + Antenna2_Meas Power [mW]
Total Corr'd Power [dBm] = Sum PW [dBm] + Duty CF [dB]
Duty Cycle CF [dB] HE20 52T 045 dB
106T 044 dB
SuU 0.21 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
0 4.64 4.35 7.97 23.59 -15.62
26T 4 5.05 4.43 8.22 23.59 -15.37
8 458 4.05 7.79 23.59 -15.80
37 6.06 6.17 9.58 23.59 -14.01
Low 5180 52T 38 6.76 6.73 10.21 23.59 -13.38
40 6.65 6.17 9.88 23.59 -13.71
06T 53 8.66 8.37 11.97 23.59 -11.62
54 8.85 8.22 12.02 23.59 -11.57
SuU - 13.44 13.08 16.48 23.59 -7.11
0 4.35 4.18 7.74 23.60 -15.86
26T 4 471 4.42 8.04 23.60 -15.56
8 4.23 4.03 7.60 23.60 -16.00
37 6.40 5.80 9.57 23.60 -14.03
Mid 5200 52T 38 6.77 6.49 10.09 23.60 -13.51
40 6.26 6.03 9.61 23.60 -13.99
06T 53 8.61 8.38 11.95 23.60 -11.65
54 8.42 8.14 11.75 23.60 -11.85
SuU - 13.32 13.02 16.39 23.60 -7.21
0 4.62 4.13 7.85 23.55 -15.70
26T 4 4.75 4.32 8.01 23.55 -15.54
8 4.01 3.96 7.46 23.55 -16.09
37 6.26 6.28 9.73 23.55 -13.82
High 5240 52T 38 6.43 6.45 9.90 23.55 -13.65
40 6.06 6.09 9.54 23.55 -14.01
06T 53 8.95 8.57 12.21 23.55 -11.34
54 8.80 8.40 12.07 23.55 -11.48
SuU - 13.33 13.06 16.42 23.55 -7.13
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD resuit
100 kHz 1000 kHz 10,00 dB ?;Z Zg;dA;z)?gra[zémas PPSD [mW] + Antenna2_Meas PPSD [mW]
=Sum PW [dBm] + Duty CF [dB] + Corr'd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total PSD Power
offset Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
0 -8.55 -8.94 4.73 11.00 -6.27
26T 4 -7.89 -8.77 5.16 11.00 -5.84
8 -8.11 -8.34 5.25 11.00 -5.75
37 -8.95 -9.70 4.15 11.00 -6.85
Low 5180 52T 38 -8.83 -8.79 4.65 11.00 -6.35
40 -8.90 -9.45 4.30 11.00 -6.70
06T 53 -9.84 -10.01 3.53 11.00 -7.47
54 -9.65 -9.16 4.06 11.00 -6.94
SuU - -8.37 -8.73 4.67 11.00 -6.33
0 -8.47 -8.34 5.07 11.00 -5.93
26T 4 -8.37 -8.29 5.14 11.00 -5.86
8 -8.29 -8.46 5.10 11.00 -5.90
37 -9.37 -8.71 4.43 11.00 -6.57
Mid 5200 52T 38 -8.95 -9.44 4.28 11.00 -6.72
40 -8.97 -9.78 4.11 11.00 -6.89
06T 53 -9.52 -10.29 3.56 11.00 -7.44
54 -8.92 -9.67 4.17 11.00 -6.83
SuU - -8.25 -8.38 4.90 11.00 -6.10
0 -7.99 -8.62 5.18 11.00 -5.82
26T 4 -7.89 -8.34 5.36 11.00 -5.64
8 -8.16 -8.44 5.18 11.00 -5.82
37 -8.61 -9.23 4.55 11.00 -6.45
High 5240 52T 38 -8.68 -9.17 4.54 11.00 -6.46
40 -9.30 -9.05 4.28 11.00 -6.72
66T 53 -10.05 -9.45 3.71 11.00 -7.29
54 -9.59 -10.24 3.55 11.00 -7.45
SuU - -8.45 -8.80 4.60 11.00 -6.40
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10.2.17. 802.11ax HE40 2TX CDD MODE IN THE 5.2 GHz BAND
Bandwidth and Antenna Gain
Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHz] [dBi]
Low 5190 19.30 N/A -4.82
High 5230 18.68 N/A -4.82
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Low 5190 23.86 N/A 11.00
High 5230 23.71 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 0.46 dB Sum PW = Antennal_Meas Power [nW] + Antenna2_Meas Power [mW]
Total Corr'd Power [dBm] = Sum PW [dBm] + Duty CF [dB]
52T 045 dB
Duty Cycle CF [dB] HE40 106T 0.45 dB
24217 043 dB
SuU 0.19 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
0 5.15 4.36 8.24 23.86 -15.62
26T 9 4.85 4.06 7.94 23.86 -15.92
17 4.50 4.42 7.93 23.86 -15.93
37 6.75 6.33 10.01 23.86 -13.85
52T 41 7.04 6.85 10.41 23.86 -13.45
Lemm 5090 44 7.02 6.94 10.44 23.86 -13.42
53 8.95 8.20 12.05 23.86 -11.81
106T 54 8.85 8.07 11.94 23.86 -11.92
56 8.78 8.03 11.88 23.86 -11.98
61 9.97 9.68 13.27 23.86 -10.59
242T
62 10.05 9.41 13.18 23.86 -10.68
SuU - 13.43 13.23 16.53 23.86 -7.33
0 4.74 4.36 8.02 23.86 -15.84
26T © 4.46 4.19 7.80 23.86 -16.06
17 4.43 4.17 7.77 23.86 -16.09
37 7.23 6.87 10.51 23.86 -13.35
52T 41 6.80 6.36 10.05 23.86 -13.81
High . 44 7.03 6.67 10.31 23.86 -13.55
53 9.07 8.59 12.30 23.86 -11.56
106T 54 8.83 8.39 12.08 23.86 -11.78
56 8.73 8.35 12.00 23.86 -11.86
61 10.19 9.61 13.35 23.86 -10.51
242T
62 10.03 9.58 13.25 23.86 -10.61
SuU - 13.39 13.16 16.48 23.86 -7.38
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
100 kHz 1000 kHz 10.00 dB Sum PW='Antennal_Meas PPSD [mW] + Antenna2_Meas PPSD [mW]
Total Corr'd Power [dBm]
=Sum PW [dBm] + Duty CF [dB] + Corr'd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total PSD Power
offset Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
0 -7.84 -8.42 5.37 11.00 -5.63
26T 9 -7.90 -8.53 5.29 11.00 -5.71
17 -7.14 -8.10 5.90 11.00 -5.10
37 -8.01 -8.70 5.12 11.00 -5.88
52T 41 -8.36 -8.94 4.82 11.00 -6.18
44 -7.95 -8.92 5.05 11.00 -5.95
Low 5190

53 -9.24 -9.72 3.99 11.00 -7.01
106T 54 -8.71 -9.22 4.50 11.00 -6.50
56 -9.32 -10.50 3.59 11.00 -7.41
61 -11.50 -12.16 1.62 11.00 -9.38

242T
62 -11.11 -11.95 1.93 11.00 -9.07
SuU ° -11.32 -11.51 179 11.00 -9.21
0 -7.15 -8.14 5.87 11.00 -5.13
26T 9 -8.18 -8.33 5.23 11.00 -5.77
17 -71.74 -7.72 5.76 11.00 -5.24
37 -8.22 -8.69 5.02 11.00 -5.98
52T 41 -8.66 -9.03 4.62 11.00 -6.38
44 -71.74 -8.49 5.36 11.00 -5.64

High 5230

53 -9.23 -9.51 4.10 11.00 -6.90
106T 54 -9.28 -9.55 4.05 11.00 -6.95
56 -9.64 -9.39 3.95 11.00 -7.05
61 -11.51 -11.97 1.70 11.00 -9.30

242T
62 -11.41 -12.23 1.64 11.00 -9.36
SuU ° -11.09 -11.39 1.96 11.00 -9.04
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10.2.18. 802.11ax HE80 2TX CDD MODE IN THE 5.2 GHz BAND
Bandwidth and Antenna Gain
Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHz] [dBi]
Mid 5210 19.83 N/A -4.82
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Mid 5210 23.97 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 037 dB Sum PW = Antennal_Meas Power [mW] + Antenna2_Meas Power [mW]
Total Corr'd Power [dBm] = Sum PW [dBm] + Duty CF [dB]
52T 0.46 dB
Duty Cycle CF [dB] HE40 1067 045 dB
24217 044 dB
4841 0.12 dB
SuU 0.21 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
0 4.69 4.72 8.09 23.97 -15.88
26T 18 5.05 4.74 8.28 23.97 -15.69
36 4.23 4.64 7.82 23.97 -16.15
37 6.44 6.46 9.92 23.97 -14.05
52T 45 6.73 6.35 10.01 23.97 -13.96
52 6.34 6.55 9.92 23.97 -14.05
53 8.57 8.68 12.09 23.97 -11.88
Mid 5210 106T 57 8.26 8.03 11.61 23.97 -12.36
60 7.56 8.09 11.29 23.97 -12.68
61 9.04 8.82 12.38 23.97 -11.59
242T 62 8.46 8.56 11.96 23.97 -12.01
64 8.59 8.48 11.99 23.97 -11.98
o 65 9.40 9.31 12.49 23.97 -11.48
66 9.46 9.18 12.45 23.97 -11.52
SuU 12.97 13.11 16.26 23.97 -7.71
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Calculation of PPSD result

Actual RBW Ref. Bandwidth Corr'd factor
100 kHz 1000 kHz 10.00 dB ?sgl Z\Q/rr_'dA;(t)T:?[z_B’\,f;as PPSD [mW] + Antenna2_Meas PPSD [mW]
=Sum PW [dBm] + Duty CF [dB] + Corr'd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total PSD Power
offset Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD

[MHz] [dBm] [dBm] [dBm] [dBm] [dB]

0 -8.02 -8.04 5.35 11.00 -5.65

26T 18 -8.52 -7.46 5.42 11.00 -5.58

36 -8.64 -7.32 5.45 11.00 -5.55

37 -9.83 -9.05 4.05 11.00 -6.95

52T 45 -9.02 -8.80 4.56 11.00 -6.44

52 -9.20 -8.74 4.50 11.00 -6.50

53 -10.15 -9.83 3.48 11.00 -7.52

Mid 5210 106T 57 -10.65 -9.39 3.49 11.00 -7.51

60 -10.79 -9.95 3.11 11.00 -7.89

61 -13.81 -13.45 -0.17 11.00 -11.17

242T 62 -13.40 -13.01 0.25 11.00 -10.75

64 -13.73 -13.08 0.06 11.00 -10.94

o 65 -15.44 -15.58 -2.38 11.00 -13.38

66 -15.11 -15.09 -1.97 11.00 -12.97

SuU -14.64 -14.35 -1.27 11.00 -12.27
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10.2.19. 802.11ax HE20 2TX CDD MODE IN THE 5.3 GHz BAND

Bandwidth and Antenna Gain

Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHZ] [MHz] [MHz] [dBi]
Low 5260 17.00 N/A -4.29
Mid 5300 17.92 N/A -4.29
High 5320 18.88 N/A -4.29
Limits
Channel Frequency FCC IC ECE
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Low 5260 23.30 N/A 11.00
Mid 5300 23.53 N/A 11.00
High 5320 23.76 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 046 aB Sum PW = Antennal_Meas Power [nW] + Antenna2_Meas Power [mW]
Total Corr'd Power [dBm] = Sum PW [dBm] + Duty CF [dB]
Duty Cycle CF [dB] HE20 52T 045 d8
106T 0.44 dB
SuU 0.21 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
0 4.55 4.06 7.78 23.30 -15.52
26T 4 461 4.75 8.15 23.30 -15.15
8 4.20 4.45 7.80 23.30 -15.50
37 6.61 6.06 9.80 23.30 -13.50
Low 5260 52T 38 6.75 6.26 9.97 23.30 -13.33
40 6.38 5.94 9.63 23.30 -13.67
AT 58 8.98 8.66 12.27 23.30 -11.03
54 8.75 8.72 12.19 23.30 -11.11
SuU - 13.28 12.94 16.33 23.30 -6.97
0 4.80 4.16 7.96 23.53 -15.57
26T 4 4.81 4.12 7.95 2353 -15.58
8 4.33 3.75 752 2353 -16.01
37 6.56 6.04 9.77 2353 -13.76
Mid 5300 52T 38 6.86 6.39 10.09 2353 -13.44
40 6.59 597 9.75 2353 -13.78
AT 53 9.32 8.74 12.49 2353 -11.04
54 9.19 8.72 1241 23.53 -11.12
SuU - 13.24 12.91 16.30 2353 -7.23
0 493 4.28 8.09 23.76 -15.67
26T 4 497 4.13 8.04 23.76 -15.72
8 4.59 4.16 7.85 23.76 -15.91
37 6.86 6.47 10.13 23.76 -13.63
High 5320 52T 38 6.81 6.46 10.10 23.76 -13.66
40 6.43 6.17 9.76 23.76 -14.00
AT 53 8.97 8.42 12.15 23.76 -11.61
54 8.94 8.47 12.16 23.76 -11.60
SuU - 13.19 12.94 16.29 23.76 -7.47
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Sum PW [mW] = Antennal_Meas PPSD [mW] + Antenna2_Meas PPSD [mW]

Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSDresult
100 kHz 1000 kHz 10.00 dB Total Corrd Power [dBm]
=Sum PW [dBm] + Duty CF [dB] + Corr'd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total PSD Power
offset Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
[MHZ] [dBm] [dBm] [dBm] [dBm] [dB]
0 -8.32 -8.93 4.86 11.00 -6.14
26T 4 -8.10 -7.84 5.50 11.00 -5.50
8 -8.10 -8.54 5.16 11.00 -5.84
37 -8.42 -9.25 4.64 11.00 -6.36
Low 5260 52T 38 -8.30 -9.10 478 11.00 -6.22
40 -8.80 -9.26 4.43 11.00 -6.57
106T 53] -9.70 -9.43 3.89 11.00 -7.11
54 -9.74 -9.63 3.77 11.00 -7.23
SuU = -8.51 -8.74 459 11.00 -6.41
0 -7.83 -8.03 5.54 11.00 -5.46
26T 4 -8.03 -8.22 5.35 11.00 -5.65
8 -8.31 -8.03 5.30 11.00 -5.70
37 -8.57 -9.08 4.64 11.00 -6.36
Mid 5300 52T 38 -8.52 -8.76 4.82 11.00 -6.18
40 -8.76 -8.68 4.74 11.00 -6.26
e 5] -9.07 -9.59 4.13 11.00 -6.87
54 -9.36 -9.45 4.05 11.00 -6.95
SuU - -8.77 -8.65 451 11.00 -6.49
0 -7.96 -8.11 5.44 11.00 -5.56
26T 4 -7.40 -8.04 5.76 11.00 -5.24
8 -7.89 -8.35 5.36 11.00 -5.64
37 -8.35 -8.85 4.87 11.00 -6.13
High 5320 52T 38 -8.56 -8.85 476 11.00 -6.24
40 -8.58 -8.76 4.79 11.00 -6.21
e 68 -9.52 -9.69 3.84 11.00 -7.16
54 -9.70 -9.51 3.85 11.00 -7.15
SuU - -8.51 -8.48 4.73 11.00 -6.27
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10.2.20. 802.11ax HE40 2TX CDD MODE IN THE 5.3 GHz BAND
Bandwidth and Antenna Gain
Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHZ] [MHZ] [MHz] [dBi]
Low 5270 19.49 N/A -4.29
High 5310 19.22 N/A -4.29
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Low 5270 23.90 N/A 11.00
High 5310 23.84 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 046 dB Sum PW = Antennal_Meas Power [mW] + Antenna2_Meas Power [mW]
Total Corr'd Power [dBm] = Sum PW [dBm] + Duty CF [dB]
52T 045 dB
Duty Cycle CF [dB] HE40 106T 045 dB
242T 043 dB
SuU 0.19 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
0 4.99 4.60 8.27 23.90 -15.63
26T 9 4.76 4.40 8.05 23.90 -15.85
17 4.46 4.24 7.82 23.90 -16.08
37 7.16 6.82 10.45 23.90 -13.45
52T 41 7.07 6.15 10.09 23.90 -13.81
Lem T 44 6.71 6.50 10.07 23.90 -13.83
53 9.09 8.69 12.35 23.90 -11.55
106T 54 8.97 8.71 12.30 23.90 -11.60
56 8.56 8.43 11.96 23.90 -11.94
o 61 10.27 9.52 13.35 23.90 -10.55
62 9.99 9.73 13.30 23.90 -10.60
SuU - 13.29 13.04 16.37 23.90 -7.53
0 5.14 4.64 8.37 23.90 -15.53
26T 9 4.96 4.49 8.20 23.90 -15.70
17 4.75 434 8.02 23.90 -15.88
37 6.43 6.65 10.00 23.90 -13.90
52T 41 6.87 6.39 10.10 23.90 -13.80
Hiigh o 44 6.56 6.13 9.81 23.90 -14.09
53 9.15 8.65 12.37 23.90 -11.53
106T 54 9.19 8.71 12.42 23.90 -11.48
56 8.76 8.25 11.97 23.90 -11.93
61 10.26 9.62 13.39 23.90 -10.51
242T
62 10.05 9.43 13.19 23.90 -10.71
SuU - 13.23 13.05 16.34 23.90 -7.56
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
Sum PW = Antennal_Meas PPSD [mW] + Antenna2_Meas PPSD [mW]
100 kHz 1000 kHz 10.00 dB Total Corrd Power [4Bm)
=Sum PW [dBm] + Duty CF [dB] + Corr'd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total PSD Power
offset Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
0 -7.30 -7.47 5.37 11.00 -5.63
26T 9 -7.28 -7.89 5.29 11.00 -5.71
17 -7.48 -7.96 5.90 11.00 -5.10
37 -7.66 -7.61 5.12 11.00 -5.88
52T 41 -7.99 -8.50 4.82 11.00 -6.18
44 -8.39 -8.53 5.05 11.00 -5.95
Low 5270

53 -9.41 -9.14 3.99 11.00 -7.01
106T 54 -9.20 -9.49 4.50 11.00 -6.50
56 -9.66 -9.37 3.59 11.00 -7.41
61 -11.14 -10.98 1.62 11.00 -9.38

242T
62 -11.07 -10.98 193 11.00 -9.07
SuU ° -11.15 -11.20 179 11.00 -9.21
0 -6.82 -7.38 5.87 11.00 -5.13
26T 9 -7.53 -7.85 5.23 11.00 -5.77
17 -7.52 -7.68 5.76 11.00 -5.24
&7/ -7.85 -8.43 5.02 11.00 -5.98
52T 41 -8.03 -8.46 4.62 11.00 -6.38
44 -8.62 -8.33 5.36 11.00 -5.64

High 5310

53] -8.98 -9.01 4.10 11.00 -6.90
106T 54 -9.09 -9.38 4.05 11.00 -6.95
56 -9.69 -9.49 3.95 11.00 -7.05
61 -11.81 -10.94 1.70 11.00 -9.30

242T
62 -11.40 -11.70 164 11.00 -9.36
SuU - -11.30 -11.48 1.96 11.00 -9.04
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10.2.21. 802.11ax HE80 2TX CDD MODE IN THE 5.3 GHz BAND
Bandwidth and Antenna Gain
Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHz] [dBi]
Mid 5290 20.66 N/A -4.29
Limits
Channel Frequency ECE IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Mid 5290 24.00 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 037 dB [ms\xljm PW = Antennal_Meas Power [nW] + Antenna2_Meas Power
52T 046  |dB Total Corrd Power [dBm] = Sum PW [dBm] + Duty CF [dB]
Duty Cycle CF [dB] HES0 1067 045 ds
242T 0.44 dB
484T 0.12 dB
Su 0.21 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
0 4.74 4.86 8.18 24.00 -15.82
26T 18 4.87 4.64 8.14 24.00 -15.86
36 4.38 4.69 7.92 24.00 -16.08
37 6.14 6.57 9.83 24.00 -14.17
52T 45 7.12 6.88 10.47 24.00 -13.53
52 6.05 6.42 9.71 24.00 -14.29
53 8.50 8.59 12.01 24.00 -11.99
Mid 5290 106T 57 7.97 8.36 11.63 24.00 -12.37
60 7.93 8.30 11.58 24.00 -12.42
61 8.91 8.84 12.33 24.00 -11.67
242T 62 8.97 8.72 12.30 24.00 -11.70
64 8.47 8.24 11.81 24.00 -12.19
v 65 9.30 9.56 12.56 24.00 -11.44
66 9.55 9.58 12.70 24.00 -11.30
SuU 12.83 12.94 16.11 24.00 -7.89
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
100 kHz 1000 kHz 10.00 dB -?312 z\g/rr—ldAS;?:ra[zEl:/lne;as PPSD [mW] + Antenna2_Meas PPSD [mW]
=Sum PW [dBm] + Duty CF [dB] + Corr'd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total PSD Power
offset Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD

[MHz] [dBm] [dBm] [dBm] [dBm] [dB]

0 -7.64 -7.27 5.93 11.00 -5.07

26T 18 -7.95 -7.23 5.80 11.00 -5.20

36 -7.64 -6.88 6.13 11.00 -4.87

37 -8.81 -8.47 4.84 11.00 -6.16

52T 45 -8.93 -7.72 5.19 11.00 -5.81

52 -9.06 -8.13 4.90 11.00 -6.10

53 -10.61 -10.12 3.10 11.00 -7.90

Low 5290 106T 57 -10.68 -9.66 3.32 11.00 -7.68

60 -10.38 -9.78 3.39 11.00 -7.61

61 -13.23 -12.03 0.86 11.00 -10.14

242T 62 -13.48 -12.59 0.44 11.00 -10.56

64 -13.80 -12.50 0.35 11.00 -10.65

T 65 -15.43 -14.72 -1.93 11.00 -12.93

66 -14.19 -14.56 -1.24 11.00 -12.24

SU -14.75 -14.36 -1.33 11.00 -12.33
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10.2.22. 802.11ax HE20 2TX CDD MODE IN THE 5.5 GHz BAND

Bandwidth and Antenna Gain

Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHz] [dBi]
Low 5500 17.10 N/A -3.78
Mid 5580 17.38 N/A -3.78
High 5700 18.88 N/A -3.78
Stradle 5720 17.50 N/A -3.78
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Low 5500 23.33 N/A 11.00
Mid 5580 23.40 N/A 11.00
High 5700 23.76 N/A 11.00
Stradle 5720 23.43 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 046 dB Sum PW = Antennal_Meas Power [nW] + Antenna2_Meas Power [mW]
Total Corr'd Power [dBm] = Sum PW [dBm] + Duty CF [dB]
Duty Cycle CF [dB] HE20 52T 045 d8
106T 044 dB
SuU 0.21 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
0 4.79 4.62 8.18 23.33 -15.15
26T 4 4.75 471 8.20 23.33 -15.13
8 4.42 4.33 7.85 23.33 -15.48
37 6.51 6.46 9.95 23.33 -13.38
Low 5500 52T 38 6.45 6.41 9.89 23.33 -13.44
40 6.20 6.20 9.66 23.33 -13.67
AGGT 53 8.82 8.78 12.25 23.33 -11.08
54 8.67 8.64 12.11 23.33 -11.22
SuU = 14.49 14.87 17.90 23.33 -5.43
0 4.35 4.18 7.74 23.40 -15.66
26T 4 4.34 4.27 7.78 23.40 -15.62
8 4.09 3.92 7.48 23.40 -15.92
37 6.60 6.41 9.97 23.40 -13.43
Mid 5580 52T 38 6.17 6.39 9.74 23.40 -13.66
40 6.38 6.20 9.75 23.40 -13.65
AT 53 8.58 8.52 12.00 23.40 -11.40
54 8.32 8.27 11.75 23.40 -11.65
SuU - 14.39 14.68 17.76 23.40 -5.64
0 454 4.66 8.07 23.76 -15.69
26T 4 4.67 4.83 8.22 23.76 -15.54
8 4.25 4.34 7.77 23.76 -15.99
37 6.83 6.81 10.28 23.76 -13.48
High 5700 52T 38 6.34 6.26 9.76 23.76 -14.00
40 6.06 6.64 9.82 23.76 -13.94
AGGT 53 8.62 8.88 12.20 23.76 -11.56
54 8.64 8.92 12.23 23.76 -11.53
SuU - 14.27 14.80 17.76 23.76 -6.00
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Channel Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power

[MHZ] [dBm] [dBm] [dBm] [dBm] [dB]

T 0 4.24 5.02 7.87 23.43 -15.56

4 4.42 5.17 8.04 23.43 -15.39

Straddle 5720 5T 37 6.70 7.06 10.12 23.43 -13.31
38 6.74 7.02 10.12 23.43 -13.31

106T 53 8.98 9.25 12.35 23.43 -11.08

Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
100 kHz 1000 kHz 10,00 dB -?s:; Z\(/)\In'—ldAS(t)?:raéEl\:qe]as PPSD [mW] + Antenna2_Meas PPSD [mW]
=Sum PW [dBm] + Duty CF [dB] + Corr'd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total PSD Power
offset Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD

[MHZ] [dBm] [dBm] [dBm] [dBm] [dB]

0 -7.96 -8.17 5.41 11.00 -5.59

26T 4 -7.70 -7.46 5.89 11.00 -5.11

8 -8.52 -8.12 5.15 11.00 -5.85

37 -8.77 -8.56 4.79 11.00 -6.21

Low 5500 52T 38 -8.55 -8.72 4.83 11.00 -6.17
40 -8.67 -8.61 4.82 11.00 -6.18

AT 53 -9.58 -9.62 3.85 11.00 -7.15

54 -9.78 -9.59 3.77 11.00 -7.23

SuU - -7.51 -7.24 5.85 11.00 -5.15

0 -8.45 -7.86 5.33 11.00 -5.67

26T 4 -8.06 -8.10 5.39 11.00 -5.61

8 -8.00 -8.09 5.43 11.00 -5.57

37 -8.81 -9.09 451 11.00 -6.49

Mid 5580 52T 38 -8.90 -8.30 4.87 11.00 -6.13
40 -8.85 -8.96 4.56 11.00 -6.44

GG 53 -9.95 -9.54 3.71 11.00 -7.29

54 -10.09 -9.69 3.57 11.00 -7.43

SuU - -7.55 -6.71 6.11 11.00 -4.89

0 -7.83 -7.41 5.86 11.00 -5.14

26T 4 -7.68 -7.20 6.04 11.00 -4.96

8 -8.11 -71.74 5.55 11.00 -5.45

37 -9.23 -8.20 477 11.00 -6.23

High 5700 52T 38 -8.65 -8.39 4.94 11.00 -6.06
40 -9.29 -8.70 4.48 11.00 -6.52

AGGT 53 -9.57 -9.19 4.08 11.00 -6.92

54 -9.61 -9.11 4.10 11.00 -6.90

SuU = -7.50 -6.36 6.33 11.00 -4.67

T 0 -9.09 -8.26 4.82 11.00 -6.18

4 -8.00 -7.95 5.49 11.00 -5.51

Straddle 5720 o 37 -9.42 -9.43 4.04 11.00 -6.96
38 -8.71 -8.33 4.95 11.00 -6.05

106T 53 -10.25 -9.49 3.60 11.00 -7.40
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10.2.23. 802.11ax HE40 2TX CDD MODE IN THE 5.5 GHz BAND

Bandwidth and Antenna Gain

Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHz] [dBi]
Low 5510 17.63 N/A -3.78
Mid 5590 18.07 N/A -3.78
High 5670 18.36 N/A -3.78
Stradle 5710 18.78 N/A -3.78
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Low 5510 23.46 N/A 11.00
Mid 5590 23.57 N/A 11.00
High 5670 23.64 N/A 11.00
Stradle 5710 23.74 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 046 a8 Sum PW = Antennal_Meas Power [nW] + Antenna2_Meas Power [mW]
Total Corr'd Power [dBm] = Sum PW [dBm] + Duty CF [dB]
52T 045 dB
Duty Cycle CF [dB] HE40 106T 0.45 dB
242T 043 dB
SuU 0.19 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
0 5.10 4.81 8.43 23.46 -15.03
26T 9 4.73 4.45 8.06 23.46 -15.40
17 4.43 4.15 7.76 23.46 -15.70
37 6.60 6.36 9.94 23.46 -13.52
52T 41 6.59 6.42 9.97 23.46 -13.49
- o 44 6.16 6.27 9.68 23.46 -13.78
53 8.66 8.76 12.17 23.46 -11.29
106T 54 8.91 9.05 12.44 23.46 -11.02
56 8.39 8.82 12.07 23.46 -11.39
o 61 9.72 9.74 13.17 23.46 -10.29
62 9.37 9.52 12.89 23.46 -10.57
SuU o 13.01 13.52 16.47 23.46 -6.99
0 4.56 4.81 8.16 23.57 -15.41
26T 9 4.19 4.42 7.78 23.57 -15.79
17 4.44 4.16 7.77 23.57 -15.80
37 6.71 6.36 10.00 23.57 -13.57
52T 41 6.16 6.35 9.72 23.57 -13.85
o e 44 6.00 6.14 9.53 23.57 -14.04
53 8.98 8.67 12.29 23.57 -11.28
106T 54 8.90 8.62 12.22 23.57 -11.35
56 8.43 8.18 11.77 23.57 -11.80
T 61 9.98 9.64 13.25 23.57 -10.32
62 9.38 9.47 12.87 23.57 -10.70
suU = 12.82 13.26 16.25 23.57 -7.32
0 5.24 4.78 8.49 23.64 -15.15
26T 9 4.76 4.20 7.96 23.64 -15.68
17 4.43 4.09 7.73 23.64 -15.91
37 6.77 6.28 9.99 23.64 -13.65
52T 41 6.25 6.71 9.95 23.64 -13.69
High 5 44 6.07 6.43 9.71 23.64 -13.93
53 8.96 8.99 12.44 23.64 -11.20
106T 54 8.98 9.07 12.49 23.64 -11.15
56 8.07 8.61 11.81 23.64 -11.83
o 61 10.09 9.59 13.29 23.64 -10.35
62 9.80 9.25 12.97 23.64 -10.67
SuU ° 12.82 13.22 16.22 23.64 -7.42
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Channel Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
P 0 4.80 5.23 8.49 23.74 -15.25
9 4.44 4.80 8.09 23.74 -15.65
ot 37 6.94 6.73 10.30 23.74 -13.44
Stradle 5710 41 7.03 6.83 10.39 23.74 -13.35
53 9.16 9.17 12.63 23.74 -11.11
106T
54 9.14 8.95 12.51 23.74 -11.23
242T 61 9.73 9.97 13.29 23.74 -10.45
Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
Sum PW = Antennal_Meas PPSD [mW] + Antenna2_Meas PPSD [mW]
100 kHz 1000 kHz 10.00 dB Total Corr'd Power [dBm]
=Sum PW [dBm] + Duty CF [dB] + Corr'd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total PSD Power
offset Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
0 -7.05 -7.45 6.25 11.00 -4.75
26T 9 -7.87 -7.55 5.79 11.00 -5.21
17 -7.93 -8.14 5.45 11.00 -5.55
37 -8.58 -8.31 5.02 11.00 -5.98
52T 41 -8.93 -8.56 4.72 11.00 -6.28
44 -8.58 -8.26 5.05 11.00 -5.95
Low 5510
53 -9.11 -9.06 4.37 11.00 -6.63
106T 54 -9.67 -9.44 3.91 11.00 -7.09
56 -9.93 -9.53 3.74 11.00 -7.26
61 -11.37 -11.66 1.93 11.00 -9.07
2421
62 -11.59 -11.67 1.81 11.00 -9.19
Su - -11.46 -11.12 191 11.00 -9.09
0 -7.11 -7.72 6.09 11.00 -4.91
26T 9 -7.52 -8.02 5.73 11.00 -5.27
17 -8.11 -8.02 5.43 11.00 -5.57
37 -8.68 -8.28 4.98 11.00 -6.02
52T 41 -8.44 -9.05 4.72 11.00 -6.28
44 -9.05 -8.15 4.88 11.00 -6.12
Mid 5590
53 -9.23 -8.85 4.42 11.00 -6.58
106T 54 -9.54 -9.47 3.96 11.00 -7.04
56 -9.74 -9.08 4.06 11.00 -6.94
61 -10.86 -11.36 2.34 11.00 -8.66
242T
62 -11.51 -11.52 1.93 11.00 -9.07
SuU - -11.30 -11.15 1.97 11.00 -9.03
0 -7.32 -7.28 6.19 11.00 -4.81
26T 9 -7.55 -7.63 5.90 11.00 -5.10
17 -7.52 -7.36 6.05 11.00 -4.95
37 -8.24 -7.93 5.38 11.00 -5.62
52T 41 -8.53 -8.50 4.94 11.00 -6.06
44 -8.41 -8.11 5.20 11.00 -5.80
High 5670
53 -9.07 -9.36 4.25 11.00 -6.75
106T 54 -9.26 -9.04 431 11.00 -6.69
56 -9.67 -9.36 3.95 11.00 -7.05
61 -11.30 -11.17 2.20 11.00 -8.80
242T
62 -11.48 -11.14 213 11.00 -8.87
SuU - -11.46 -11.26 1.85 11.00 -9.15
0 -7.92 -8.05 5.50 11.00 -5.50
26T
9 -7.95 -7.75 5.64 11.00 -5.36
= 37 -9.13 -8.69 4.56 11.00 -6.44
Stradle 5710 41 -8.92 -9.38 4.32 11.00 -6.68
53 -9.83 -9.47 3.82 11.00 -7.18
106T
54 -9.43 -9.19 4.16 11.00 -6.84
24217 61 -11.43 -11.92 1.77 11.00 -9.23
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10.2.24.

802.11ax HE80 2TX CDD MODE IN THE 5.5 GHz BAND

Bandwidth and Antenna Gain
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Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHz] [dBi]
Low 5530 18.42 N/A -3.78
High 5610 17.77 N/A -3.78
Straddle 5690 18.05 N/A -3.78
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Low 5530 23.65 N/A 11.00
High 5610 23.50 N/A 11.00
Straddle 5690 23.56 N/A 11.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 037 dB Sum PW = Antennal_Meas Power [mW] + Antenna2_Meas Power [mW]
Total Corr'd Power [dBm] = Sum PW [dBm] + Duty CF [dB]
52T 0.46 dB
Duty Cycle CF [dB] HESO 1067 045 dB
2427 0.44 dB
484T 0.12 dB
SuU 0.21 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
0 4.66 5.12 8.28 23.65 -15.37
26T 18 4.35 4.89 8.01 23.65 -15.64
36 4.36 4.34 7.73 23.65 -15.92
37 6.11 6.95 10.02 23.65 -13.63
52T 45 6.54 6.57 10.03 23.65 -13.62
52 6.34 7.04 10.17 23.65 -13.48
53 8.01 8.06 11.50 23.65 -12.15
Low 5530 106T 57 7.91 7.97 11.40 23.65 -12.25
60 7.65 7.84 11.21 23.65 -12.44
61 9.12 9.13 12.58 23.65 -11.07
242T 62 9.20 9.19 12.65 23.65 -11.00
64 8.38 8.39 11.84 23.65 -11.81
AT 65 9.64 9.66 12.78 23.65 -10.87
66 9.53 9.54 12.67 23.65 -10.98
SuU - 12.76 13.29 16.25 23.65 -7.40
0 4.56 4.85 8.09 23.50 -15.41
26T 18 4.42 4.75 7.97 23.50 -15.53
36 4.12 431 7.60 23.50 -15.90
37 6.18 6.82 9.98 23.50 -13.52
52T 45 6.57 7.15 10.34 23.50 -13.16
52 6.40 6.96 10.16 23.50 -13.34
53 8.31 8.51 11.87 23.50 -11.63
High 5610 106T 57 7.70 8.15 11.39 23.50 -12.11
60 7.65 7.86 11.22 23.50 -12.28
61 9.04 9.05 12.50 23.50 -11.00
242T 62 8.76 9.04 12.35 23.50 -11.15
64 8.19 8.38 11.74 23.50 -11.76
T 65 9.43 9.61 12.65 23.50 -10.85
66 9.04 9.35 12.33 23.50 -11.17
SuU - 12.67 13.18 16.15 23.50 -7.35
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Channel Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
T 0 4.84 5.27 8.44 23.56 -15.12
18 458 5.29 8.33 23.56 -15.23
T 37 6.06 7.00 10.03 23.56 -13.53
45 6.24 7.13 10.18 23.56 -13.38
Straddle 5690 T 53 7.97 8.16 11.53 23.56 -12.03
57 7.73 8.35 11.43 23.56 -12.13
Yo 61 7.76 8.08 12.10 23.56 -11.46
62 8.48 8.81 12.21 23.56 -11.35
484T 65 8.91 9.25 12.75 23.56 -10.81
Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD resuit
100 kHz 1000 kHz 10,00 dB il:tr:l I::\;\/r;dA:;?;a[(lel\:qe]as PPSD [mW] + Antenna2_Meas PPSD [mW]
=Sum PW [dBm] + Duty CF [dB] + Corr'd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total PSD Power
offset Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
0 -7.39 -7.25 6.06 11.00 -4.94
26T 18 -7.06 -7.37 6.17 11.00 -4.83
36 -7.53 -7.75 5.75 11.00 -5.25
37 -8.89 -8.02 5.04 11.00 -5.96
52T 45 -8.65 -8.04 5.14 11.00 -5.86
52 -8.62 -8.06 5.14 11.00 -5.86
53 -10.07 -9.54 3.67 11.00 -7.33
Low 5530 106T 57 -10.78 -10.11 3.03 11.00 -7.97
60 -10.38 -9.45 3.57 11.00 -7.43
61 -13.11 -12.57 0.62 11.00 -10.38
242T 62 -13.10 -12.52 0.65 11.00 -10.35
64 -13.71 -12.76 0.24 11.00 -10.76
o 65 -14.82 -14.15 -1.34 11.00 -12.34
66 -14.43 -14.19 -1.18 11.00 -12.18
SuU -14.64 -13.65 -0.90 11.00 -11.90
0 -7.84 -7.29 5.83 11.00 -5.17
26T 18 -7.28 -7.40 6.04 11.00 -4.96
36 -7.88 -7.58 5.65 11.00 -5.35
37 -8.43 -7.60 5.47 11.00 -5.53
52T 45 -8.18 -8.05 5.36 11.00 -5.64
52 -8.49 -8.14 5.16 11.00 -5.84
53 -9.68 -9.42 3.91 11.00 -7.09
High 5610 106T 57 -10.22 -10.44 3.13 11.00 -7.87
60 -9.98 -10.28 3.33 11.00 -7.67
61 -12.37 -12.28 112 11.00 -9.88
242T 62 -12.62 -12.33 0.98 11.00 -10.02
64 -13.41 -12.70 0.41 11.00 -10.59
e 65 -15.04 -14.22 -1.48 11.00 -12.48
66 -14.92 -14.54 -1.60 11.00 -12.60
SuU -14.51 -14.06 -1.06 11.00 -12.06
T 0 -8.28 -7.49 552 11.00 -5.48
18 -7.47 -7.60 5.85 11.00 -5.15
o 37 -9.13 -9.47 4.18 11.00 -6.82
45 -8.22 -8.49 5.12 11.00 -5.88
Straddle 5690 6T 53 -10.94 -9.77 3.14 11.00 -7.86
57 -9.86 -9.68 3.69 11.00 -7.31
Yo 61 -12.83 -13.05 0.51 11.00 -10.49
62 -12.76 -12.79 0.68 11.00 -10.32
484T 65 -15.58 -15.08 -2.19 11.00 -13.19
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10.2.25. 802.11ax HE20 2TX CDD MODE IN THE 5.8 GHz BAND
Limits
Channel Frequency ECC IC ECEC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Stradle 5720 30.00 30.00 30.00
Low 5745 30.00 30.00 30.00
Mid 5785 30.00 30.00 30.00
High 5825 30.00 30.00 30.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 046 dB Sum PW = Antennal_Meas Power [mW] + Antenna2_Meas Power [mW]
Total Corr'd Power [dBm] = Sum PW [dBm] + Duty CF [dB]
Duty Cycle CF [dB] HE20 221 045 ds
106T 0.44 dB
SuU 0.21 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
Stradle 57 26T 8 3.94 431 7.60 30.00 -22.40
52T 40 6.16 6.08 9.58 30.00 -20.42
0 4.64 4.77 8.18 30.00 -21.82
26T 4 4.73 4.79 8.23 30.00 -21.77
8 4.34 451 7.90 30.00 -22.10
37 6.47 6.36 9.88 30.00 -20.12
Low 5745 52T 38 6.51 6.85 10.14 30.00 -19.86
40 6.20 6.11 9.62 30.00 -20.38
AGGT 53 8.58 9.09 12.29 30.00 -17.71
54 8.44 9.07 12.22 30.00 -17.78
SuU - 15.48 16.30 19.13 30.00 -10.87
0 4.32 4.79 8.03 30.00 -21.97
26T 4 4.61 4.50 8.03 30.00 -21.97
8 4.14 4.02 7.55 30.00 -22.45
37 6.72 7.01 10.33 30.00 -19.67
Mid 5785 52T 38 6.86 6.72 10.25 30.00 -19.75
40 6.39 6.67 9.99 30.00 -20.01
AT 53 8.57 9.12 12.30 30.00 -17.70
54 8.62 9.26 12.40 30.00 -17.60
SuU - 15.50 16.17 19.07 30.00 -10.93
0 4.64 4.61 8.10 30.00 -21.90
26T 4 4.75 4.77 8.23 30.00 -21.77
8 4.40 443 7.89 30.00 -22.11
37 6.83 6.26 10.01 30.00 -19.99
High 5825 52T 38 7.03 6.96 10.46 30.00 -19.54
40 6.31 6.26 9.75 30.00 -20.25
AGGT 53 7.88 8.35 11.57 30.00 -18.43
54 8.40 8.62 11.96 30.00 -18.04
SuU - 15.52 16.08 19.03 30.00 -10.97
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
100 kHz 500 kHz 6.99 dB _?s::l Z\(/)\Ir;dAS‘t)?:ra[zEl\rie]as PPSD [mW] + Antenna2_Meas PPSD [mW]
=Sum PW [dBm] + Duty CF [dB] + Corr'd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total PSD Power
offset Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
26T 0 -8.56 -8.18 2.09 30.00 -27.91
Stradle 5720

52T 4 -8.94 -8.52 1.73 30.00 -28.27

0 -7.83 -7.99 255 11.00 -8.45

26T 4 -7.68 -8.05 2.60 11.00 -8.40

8 -7.87 -8.56 2.26 11.00 -8.74

37 -8.77 -8.40 1.87 11.00 -9.13

Low 5745 52T 38 -8.58 -8.59 1.87 11.00 -9.13
40 -9.73 -8.99 1.10 11.00 -9.90

GG 53 -9.48 -9.03 1.19 11.00 -9.81

54 -9.55 -9.34 1.00 11.00 -10.00

SuU - -6.12 -5.09 4.64 11.00 -6.36

0 -8.29 -7.58 254 11.00 -8.46

26T 4 -8.06 -7.27 2.82 11.00 -8.18

8 -8.54 -8.34 2.03 11.00 -8.97

37 -9.10 -9.21 1.30 11.00 -9.70

Mid 5785 52T 38 -8.76 -8.32 192 11.00 -9.08
40 -9.46 -8.86 1.30 11.00 -9.70

AT 53 -10.07 -9.26 0.80 11.00 -10.20

54 -9.40 -10.03 0.74 11.00 -10.26

SuU = -6.22 -5.89 4.16 11.00 -6.84

0 -8.32 -7.96 2.32 11.00 -8.68

26T 4 -7.57 -7.60 2.88 11.00 -8.12

8 -8.25 -8.10 2.28 11.00 -8.72

37 -9.10 -9.12 1.34 11.00 -9.66

High 5825 52T 38 -8.64 -8.66 1.80 11.00 -9.20
40 -8.73 -9.01 1.58 11.00 -9.42

AT 53 -10.07 -9.83 0.49 11.00 -10.51

54 -10.12 -9.74 0.52 11.00 -10.48

SuU - -6.49 -5.59 4.19 11.00 -6.81
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10.2.26. 802.11ax HE40 2TX CDD MODE IN THE 5.8 GHz BAND
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Straddle 5710 30.00 30.00 30.00
Low 5755 30.00 30.00 30.00
High 5795 30.00 30.00 30.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 046 dB Sum PW = Antennal_Meas Power [mW] + Antenna2_Meas Power [mW]
- Total Corr'd Power [dBm] = Sum PW [dBm] + Duty CF [dB]
52T 045 dB
Duty Cycle CF [dB] HE40 106T 045 dB
242T 043 dB
SuU 0.19 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
26T 17 4.16 4.79 7.96 30.00 -22.04
Straddle 5710
52T 44 6.84 7.05 10.41 30.00 -19.59
(] 4.83 5.27 8.53 30.00 -21.47
26T 9 4.56 5.00 8.26 30.00 -21.74
17 4.36 491 8.11 30.00 -21.89
37 6.85 6.89 10.33 30.00 -19.67
52T 41 7.01 6.98 10.46 30.00 -19.54
44 6.97 7.15 10.52 30.00 -19.48
Low 5755
53 9.15 8.98 12.53 30.00 -17.47
106T 54 8.97 9.01 12.45 30.00 -17.55
56 8.79 8.72 12.22 30.00 -17.78
61 10.09 9.95 13.46 30.00 -16.54
242T
62 9.49 9.77 13.07 30.00 -16.93
SuU - 12.95 13.32 16.34 30.00 -13.66
0 4.85 4.80 8.30 30.00 -21.70
26T & 5.05 5.01 8.50 30.00 -21.50
17 4.35 4.46 7.88 30.00 -22.12
37 6.43 6.44 9.90 30.00 -20.10
52T 41 6.90 6.85 10.34 30.00 -19.66
44 6.44 6.84 10.10 30.00 -19.90
High 5795
53 8.74 9.05 12.36 30.00 -17.64
106T 54 8.41 8.44 11.89 30.00 -18.11
56 8.37 8.38 11.84 30.00 -18.16
61 10.02 10.24 13.57 30.00 -16.43
242T
62 9.67 9.99 13.27 30.00 -16.73
SuU - 12.84 13.33 16.29 30.00 -13.71
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
Sum PW = Antennal_Meas PPSD [mW] + Antenna2_Meas PPSD [mW]
100 kHz 500 kHz 699 dB Total Corr'd Power [dBm]
=Sum PW [dBm] + Duty CF [dB] + Corr'd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total PSD Power
offset Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]

26T 17 -7.87 -7.81 2.64 30.00 -27.36

Straddle 5710
52T 44 -8.47 -9.02 1.74 30.00 -28.26
0 -6.98 -6.77 3.61 30.00 -26.39
26T 9 -7.68 -7.24 3.03 30.00 -26.97
17 -7.38 -7.04 3.28 30.00 -26.72
37 -8.61 -8.84 1.73 30.00 -28.27
52T 41 -8.86 -8.30 1.88 30.00 -28.12
44 -8.52 -7.53 2.46 30.00 -27.54

Low 5755
53 -9.12 -9.34 122 30.00 -28.78
106T 54 -9.44 -8.99 1.24 30.00 -28.76
56 -9.58 -9.76 0.78 30.00 -29.22
61 -11.66 -11.55 -1.17 30.00 -31.17

242T

62 -11.74 -11.63 -1.25 30.00 -31.25
SuU - -11.66 -11.51 -1.39 30.00 -31.39
0 -7.58 -7.26 3.06 30.00 -26.94
26T 9 -7.92 -7.72 2.66 30.00 -27.34
17 -8.17 -7.65 2.58 30.00 -27.42
37 -9.28 -8.55 1.55 30.00 -28.45
52T 41 -8.75 -8.37 1.90 30.00 -28.10
44 -9.19 -8.74 1.49 30.00 -28.51

High 5795
53 -9.66 -9.46 0.89 30.00 -29.11
106T 54 -9.81 -9.57 0.76 30.00 -29.24
56 -10.08 -9.65 0.60 30.00 -29.40
61 -11.60 -11.25 -0.99 30.00 -30.99

242T

62 -11.80 -11.38 -1.16 30.00 -31.16
SuU - -11.76 -11.31 -1.34 30.00 -31.34
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10.2.27. 802.11ax HE80 2TX CDD MODE IN THE 5.8 GHz BAND
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
Straddle 5690 30.00 30.00 30.00
Mid 5775 30.00 30.00 30.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
26T 037 dB Sum PW = Antennal_Meas Power [mW] + Antenna2_Meas Power [mW]
Total Corr'd Power [dBm] = Sum PW [dBm] + Duty CF [dB]
52T 0.46 dB
Duty Cycle CF [dB] HESO 1067 045 ds
2421 044 dB
484T 0.12 dB
SuU 0.21 dB
Output Power Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
straddle 5550 26T 36 4.25 4.96 8.00 30.00 -22.00
52T 52 6.38 6.80 10.07 30.00 -19.93
0 4.27 5.33 8.21 30.00 -21.79
26T 18 4.22 5.14 8.08 30.00 -21.92
36 4.47 5.38 8.33 30.00 -21.67
37 5.89 6.86 9.87 30.00 -20.13
52T 45 6.55 6.85 10.17 30.00 -19.83
52 6.51 7.43 10.46 30.00 -19.54
53 7.26 7.87 11.04 30.00 -18.96
Mid 5775 106T 57 7.61 8.07 11.31 30.00 -18.69
60 7.77 8.70 11.72 30.00 -18.28
61 8.36 8.92 12.10 30.00 -17.90
242T 62 8.28 8.96 12.08 30.00 -17.92
64 8.78 8.80 12.24 30.00 -17.76
(YT 65 9.50 9.62 12.69 30.00 -17.31
66 9.43 9.67 12.68 30.00 -17.32
SuU 12.79 13.16 16.20 30.00 -13.80
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Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
100 kHz 500 kHz 6.99 dB il;tr:l Z\;\Ir;dAS;?:ra[zEl;/lne]as PPSD [mW] + Antenna2_Meas PPSD [mW]
=Sum PW [dBm] + Duty CF [dB] + Corr'd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total PSD Power
offset Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
26T 36 -7.48 -7.68 2.79 30.00 -27.21
Straddle 5690
52T 52 -8.46 -8.05 212 30.00 -27.88
0 -8.12 -7.17 2.75 30.00 -27.25
26T 18 -8.37 -7.92 2.23 30.00 -27.77
36 -8.29 -7.21 2.66 30.00 -27.34
37 -9.10 -8.01 1.94 30.00 -28.06
52T 45 -9.38 -8.80 1.38 30.00 -28.62
52 -8.37 -8.54 2.01 30.00 -27.99
53 -10.30 -9.73 0.44 30.00 -29.56
Mid 5775 106T 57 -10.60 -10.14 0.09 30.00 -29.91
60 -10.00 -10.32 0.29 30.00 -29.71
61 -13.29 -12.91 -2.66 30.00 -32.66
242T 62 -13.12 -13.14 -2.69 30.00 -32.69
64 -13.46 -13.61 -3.09 30.00 -33.09
v 65 -14.96 -14.99 -4.85 30.00 -34.85
66 -14.94 -14.55 -4.62 30.00 -34.62
Su -15.08 -14.35 -4.49 30.00 -34.49
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10.2.28.

Bandwidth and Antenna Gain

802.11ax HE20 2TX CDD MODE IN THE STRADDLE CHANNEL

Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHZ] [MHz] [dBi]
UNII-2C 15.25 N/A -3.78
5720
UNII-3 5.65 N/A -3.94
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
UNII-2C 22.83 N/A 11.00
5720
UNII-3 30.00 N/A 30.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
106T 0.44 dB Sum PW = Antennal_Meas Power [nW] + Antenna2_Meas Power
Duty Cycle CF [dB] HE20 [mw]
SuU 0.21 dB Total Corr'd Power [dBm] = Sum PW [dBm] + Duty CF [dB]
Output Power Results
Portion Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
106T 54 5.36 4.83 8.55 22.83 -14.28
UNII-2C
SuU 12.93 13.57 16.48 22.83 -6.35
5720
WLDE 106T 54 6.27 5.52 9.36 30.00 -20.64
SuU 7.56 8.39 11.21 30.00 -18.79
Band Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
UNII-2C 100 kHz 1000 kHz 10.00 dB Sum PW=vAntenna1_Meas PPSD [mW] + Antenna2_Meas PPSD [mW]
Total Corr'd Power [dBm]
UNII-3 100 kHz 500 kHz 6.99 dB = Sum PW [dBm] + Duty CF [dB] + Corrd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total PSD Power
offset Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
106T 54 -10.23 -9.20 3.77 11.00 -7.23
UNII-2C
SuU -7.54 -6.63 6.16 11.00 -4.84
5720
DS 106T 54 -10.34 -9.58 0.50 30.00 -29.50
SuU -7.78 -7.09 2.79 30.00 -27.21
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10.2.29.

Bandwidth and Antenna Gain

802.11ax HE40 2TX CDD MODE IN THE STRADDLE CHANNEL

Sum PW = Antennal_Meas PPSD [mW] + Antenna2_Meas PPSD [mW]

=Sum PW [dBm] + Duty CF [dB] + Corr'd factor [dB]
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Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHz] [MHz] [dBi]
UNII-2C 15.79 N/A -3.78
UNII-3 5710 4.98 N/A -3.94
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
UNII-2C 22.98 N/A 11.00
UNII-3 5710 30.00 N/A 30.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
106T 0.45 dB [mSVL\J,]m PW = Antennal_Meas Power [mW] + Antenna2_Meas Power
Duty Cycle CF [dB] HE40 2421 043 dB Total Corr'd Power [dBm] = Sum PW [dBm] + Duty CF [dB]
SU 0.19 dB
Output Power Results
Portion Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
106T 56 6.27 5.69 9.45 22.98 -13.53
UNII-2C 242T 62 8.36 8.47 11.86 22.98 -11.12
57 SuU 12.42 12.81 15.82 22.98 -7.16
106T 56 5.24 4.95 8.56 30.00 -21.44
UNII-3 242T 62 1.90 2.02 5.40 30.00 -24.60
SuU 2.28 2.68 5.68 30.00 -24.32
Band Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
UNII-2C 100 kHz 1000 kHz 10.00 dB Total Corrd Power [dBm]
UNII-3 100 kHz 500 kHz 6.99 dB
PPSD Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total PSD Power
offset Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
[MHZ] [dBm] [dBm] [dBm] [dBm] [dB]
106T 56 -9.48 -9.56 3.94 11.00 -7.06
UNII-2C 242T 62 -11.49 -11.49 1.95 11.00 -9.05
SuU -11.52 -11.60 1.64 11.00 -9.36
5710
106T 56 -9.66 -9.84 0.70 30.00 -29.30
UNII-3 242T 62 -12.47 -12.46 -2.03 30.00 -32.03
SuU -12.43 -11.94 -1.99 30.00 -31.99
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10.2.30. 802.11ax HE80 2TX CDD MODE IN THE STRADDLE CHANNEL

Bandwidth and Antenna Gain

Channel Frequency Min Min Directional
26 dB 99% Gain
BW BW for Power
[MHz] [MHZ] [MHz] [dBi]
UNII-2C 35.00 N/A -3.78
5690
UNII-3 -35.00 N/A -3.94
Limits
Channel Frequency FCC IC FCC
Power Power PPSD
Limit Limit Limit
[MHz] [dBm] [dBm] [dBm]
UNII-2C 24.00 N/A 11.00
5690
UNII-3 30.00 N/A 30.00
Included in Calculations of Corr'd Power & PPSD Calculation of Outpu Power result
106T 045 dB [mSVL:/]m PW = Antennal_Meas Power [nW] + Antenna2_Meas Power
242T 0.44 dB Y =
Duty Cycle CF [dB] HE40 Total Corr'd Power [dBm] = Sum PW [dBm] + Duty CF [dB]
484T 0.12 dB
SU 0.21 dB
Output Power Results
Portion Frequency Tones RU Antenna 1 | Antenna 2 Total Power Power
offset Meas Meas Corr'd Limit Margin
Power Power Power
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
106T 60 5.14 5.24 8.65 24.00 -15.35
242T 64 6.91 7.45 10.64 24.00 -13.36
UNII-2C
484T 66 8.88 8.64 11.89 24.00 -12.11
SuU - 12.36 12.81 15.81 24.00 -8.19
5690
106T 60 4.24 4.49 7.82 30.00 -22.18
DS 242T 64 0.58 0.88 4.18 30.00 -25.82
484T 66 -1.79 -2.10 1.19 30.00 -28.81
SuU - -2.01 -1.60 1.42 30.00 -28.58
Band Actual RBW Ref. Bandwidth Corr'd factor Calculation of PPSD result
UNII-2C 100 kHz 1000 kHz 10.00 dB Sum PW:vAntennal_Meas PPSD [mW] + Antenna2_Meas PPSD [mW]
Total Corr'd Power [dBm]
UNII-3 100 kHz 500 kHz 6.99 dB =Sum PW [dBm] + Duty CF [dB] + Corrd factor [dB]
PPSD Results
Channel Frequency Tones RU Antenna 1 | Antenna 2 Total PSD Power
offset Meas Meas Corr'd Limit Margin
PPSD PPSD PPSD
[MHz] [dBm] [dBm] [dBm] [dBm] [dB]
106T 60 -9.90 -9.71 3.66 11.00 -7.34
242T 64 -12.98 -13.40 0.27 11.00 -10.73
UNII-2C
484T 66 -14.71 -14.36 -1.40 11.00 -12.40
SuU - -14.64 -13.81 -0.98 11.00 -11.98
5690
106T 60 -10.58 -10.34 -0.01 30.00 -30.01
0oE 242T 64 -13.79 -14.73 -3.80 30.00 -33.80
484T 66 -16.52 -16.72 -6.50 30.00 -36.50
SuU - -16.99 -16.34 -6.44 30.00 -36.44
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11. TRANSMITTER ABOVE 1 GHz

LIMITS

FCC §15.205 and 815.209

Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uVv/m) Measurement Distance (m)

0.009 — 0.490 2400/ F (kHz) 300
0.490 — 1.705 24000/ F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz,
174-216 MHz or 470-806 MHz. However, operation within these frequency bands is permitted
under other sections of this part, e.g. 88 15.231 and 15.241.

FCC 815.407 (b)

(b) Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the
maximum emissions outside of the frequency bands of operation shall be attenuated in
accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the
5.47-5.725 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band:

0] All emissions shall be limited to a level of =27 dBm/MHz at 75 MHz or more above or
below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below
the band edge, and from 25 MHz above or below the band edge increasing linearly
to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5
MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at
the band edge.

(5) The emission measurements shall be performed using a minimum resolution bandwidth of
1 MHz. A lower resolution bandwidth may be employed near the band edge, when necessary,
provided the measured energy is integrated to show the total power over 1 MHz.
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(6) Unwanted emissions below 1 GHz must comply with the general field strength limits set forth
in 815.209. Further, any U-NII devices using an AC power line are required to comply also
with the conducted limits set forth in §15.207.

(7) The provisions of 815.205 apply to intentional radiators operating under this section.

(8) When measuring the emission limits, the nominal carrier frequency shall be adjusted as
close to the upper and lower frequency band edges as the design of the equipment permits.

Note

- Limit translation to field strength level (FCC §15.407)
E[dBuV/m] = EIRP[dBm] + 95.2 = -27dBm + 95.2 = 68.2dBuV/m

E[dBuV/m] = EIRP[dBm] + 95.2 = -17dBm + 95.2 = 78.2dBuV/m

Page 95 of 627

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz
and 150 cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

Reference to KDB 789033 D02 v02r01 UNII part G) 6) ¢) Method AD:

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth
is set to 3 MHz for peak measurements and add duty cycle factor to the reading offset for
average measurements.

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 KHz for peak measurements.

The spectrum from 1GHz to 40 GHz is investigated with the transmitter set to the lowest, middle,
and highest channels in each applicable band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The

EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned

from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9KHz to 30MHz; No emissions were detected which was
at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open area test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results
that correlate with the one of tests made in an open field based on KDB 414788.
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11.1. 5.2 GHz_1TX

11.1.1.TX Above 1GHz 802.11ax MODE IN THE 5.2GHz BAND
RESTRICTED BANDEDGE (LOW CHANNEL)

HE20 SU mode (ANT_1)

HORIZONTAL PEAK AND AVERAGE PLOT

WZI:LJL SUWON Lab Chamber 3 23 Nov 20818 13:53:89

Restricted Bondedge
= Project Number :4788725468

1" Client: Samsung
Config:EUT / Adapter / Earphone
Mode :ONIT_BE ox_2@_5188_242T H_Al

195 Tested by 45574

95 |

: BN

75

65

(dBuU/m) Horizontal

Limit (dBuly/

5|:
WWMJ h“mk
45 43 gt
" " . " =g
; v i pshoiger
3|:
5 2BMH=z/ 5.2

Frequency (GHz)

Range (GHz) RBU/UBU Ref/Attn  Det/Avg Mode Sueep Pts  #Sups/Mode Position | Ronge (G REL/UBL Ref/fttn  Det/Avg Mode Sueep Pts  #Sups/fode  Positian
1:5-5.2 1M(-6dB)/3M 187/18 PEAK/LogPur-Video  Bueec(futa)  888B  MAXH 115 degs § 2:5-5.2 1M (-6dB) /3 1g7/18 AVER/Pur Avg(RMS)  Bmsec(Auto) 8088 8eTAVG 115 degs 289
Marker Frequency Meter Det 3117_00205959 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin ‘Azimuth Height Polarity
(GHa) Reading Reading (d8) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *5.15 38.01 Pk 34.4 -19 0 53.41 - - 74 -20.59 115 289 H
2 *5.145 40.2 Pk 34.4 -19.1 0 55.5 - - 74 -18.5 115 289 H
3 5.15 28.67 RMS 34.4 -19.4 11 43.78 54 -10.22 - - 115 289 H
4 *5.148 29.35 RMS 34.4 -19.4 11 44.46 54 -9.54 - - 115 289 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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VERTICAL PEAK AND AVERAGE PLOT

12l:LlL SUWON Lab Chamber 3 23 Nov 2818 16:84:28
Restricted Bondedge
= Pro ject Number 4788725466
1 Client: Samsung
Config:EUT / Adopter / Earphone
Mode :ONIT_BE_ax_ 20 5180 242T U Al
195 Tested by 45574
o
5 b s
9 f :
= | ;
o 85 f
: | 1
v f
o i |
= 75 \
2 { |
~ |
)j 65 \
@ \
e \
gl fversge LimitXeBul/my o || ¥
T T Mm T
= : : 4
4 : : 4 3
35
5 2BMHz/ 5.2
Frequency (GHzJ
Range (6Hz) REUI/UB Ref/Attn  Dst/Avg Mode Sueep Pte  #Sups/Mode Fosition | Renge (BHD) RBU/UB Ref/Attn  Dst/Avg Mode Susep Pte  #sups/fiods FPosition
: G- 18 PEAK/LogPur-Uideo Bnoec(futo) BBEB  MAX de
Marker Frequency Meter Det 3117_00205959 104B[dB] 'DC Corr (dB) Corrected “Average Limit (dBuV/m) Margin Peak Limit (dBuv/m) PK Margin “Azimuth Height Polarity
(6Hz) Reading Reading (@8) (@B) (Degs) (em)
(dBuV) (dBuV/m)
1 *5.15 38.82 Pk 34.4 -19 0 54.22 - - 74 -19.78 56 243 v
2 *5.032 40.25 Pk 343 192 0 55.35 - - 74 -18.65 56 243 v
3 5.15 27.78 RMS 34.4 -19.4 A1 42.89 54 1111 B B 56 243 v
4 *5.136 28.66 RMS, 34.4 194 11 43.77 54 -10.23 - - 56 243 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HE20 SU mode (ANT_2)

HORIZONTAL PEAK AND AVERAGE PLOT

~UL SUWON Lob Chamber 3

28 Nov 2818 14:12:28

12
Restricted Bandedge
= Project Number:4788725468
t Client:Samsung
ConfigiEUT / Adepter / Ecrphone
Mode ONII BE ax 28 5188_SU H A2
195 Tested by?45585
9 = ™ y gt | S
3 } ,
5
c 8
5 | “
N ‘ |
8 |
5 s ‘
{
T 7 (
‘e
S es |
2 |
a5}
el
- Average Limit CdBul/m) 2 |
55 Do b WJ\ 1
45 4 ’
IR AR A ™ @ g
35
5 28MHz/ 5.2
Frequency (GHz)
Range (62) REL/UBlI Ref/fttn  Det/Avg Mode Suesp Pis  #Gups/Mode Position Range (6Hz) REW/ VR Rei/Attn  Det/Avg Made Gueep Pt 5ups/fode  Position
1:55.2 NC-6B)/H  1B7/18  PEAK/LogPur-Video Emsec(futc) 603 MAKH 146 degs 399 | 2:55.2 HC6BI/M 107/ RUER/Far fvg(RIS)  Bneeclfutc) 8380 IBQTAUG 146 degs 359 cm
Marker Frequency Meter Det 3117_00205959 10dB[dB] 'DC Corr (dB) Corrected “Average Limit (dBuV/m) ‘Margin ‘Peak Limit (dBuV/m) PK Margin “Azimuth Height Polarity
(GH2) Reading Reading (@8) (@B) (Degs) (cm)
(dBuv) (dBuV/m)
1 *5.15 38.18 Pk 34.4 -19 0 53.58 74 -20.42 146 359 H
2 *5.111 40.54 Pk 34.4 19.1 0 55.84 B B 74 -18.16 146 359 H
3 *5.15 28.34 RMS 34.4 -19.4 11 43.45 54 -10.55 - 146 359 H
4 *5.142 29.01 RMS 34.4 -19.4 11 44.12 54 -9.88 146 359 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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VERTICAL PEAK AND AVERAGE PLOT

| Ul _SUMON Lab Chamber 3 28 Nov 2018  14:81:28
Restricted Bondedge
- Project Number: 4788725460
1 Client:Samsung
Config:EUT / Adupter / Earphone
Mode:ONTT_BE_ax_28_5188_SU_U_A2
185 Tested by:45585
9 =
‘ \“ ‘ﬂmd\
5 85 | i
2 f \
1) |
s 7 = ’} t
- | ;
~ |
> - | l\
a b f !
el | ‘
~ ]
a g 1BulU/m) \
55 Average Limit (dBull/m) 2 Lk Wil
v T TR S e e N A
5 3 : 4 3
4 ) o o
35
5 28MAz/ 5.2
Frequency (GHz)
Range (BHz) RBU/UBU Ref/Bttn  Det/Avg Mode Sweep. Pis  #Swps/Mode Position Range (GHz) RBU/UBU Ref/Bttn  Det/Avg Made Sweep Pts  #Swps/Mode Position
G M(-6dB) 10 AK/LogPur-Video c ) ] i 1 o
Marker Frequency Meter Det 3117_00205959 10dB[dB] DC Corr (dB). Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin “Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) (em)
(dBuV) (dBuv/m)
1 *5.15 36.66 Pk 34.4 -19 0 52.06 - - 74 -21.94 130 152 v
2 *5.066 40.48 Pk 343 -19.1 0 55.68 - - 74 -18.32 130 152 \Z
3 *5.15 28.15 RMS 34.4 -19.4 A1 43.26 54 -10.74 - - 130 152 A\
4 *5.113 28.96 RMS 34.4 -19.5 A1 43.97 54 -10.03 - - 130 152 \Z

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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FCC ID: ASLSMG973F

HE40 SU mode (ANT_1)

HORIZONTAL PEAK AND AVERAGE PLOT

121:LJL SUWON Lab Chamber 3 23 Nov 2818 14:53:42
Restricted Bondedge
= Project Number :4788725468
1 Client:Samsung
Config:EUT / Adopter / Earphone
Mode :ONII BE ax_40 5190 484T H Al
195 Tested by 45574
95 h* o b
T / "
2 g oty "
c
i f
N
5 5 /(
2 7 ’
e
3 65 |
3 2
@
<
= Averoge Limit (dBul/m)
- ‘ V M
- e
A5 " " " h e AR
w " o W Yo W o
35
5 28BMHz/ 5.2
Frequency (GHz)
Range (Ghz) REU/UB Ref/Attn  Det/Avg fiode Sueep Pte #ups/Mode Fosition | Ronge (B2 RBU/UBl Ref/ttn  Dst/Avg Motk Susep Pte  #Supe/fiode  Fosition
1:5-5.2 1HC-6dB)/3M  187/18 PEAK/LogPur-Uideo  Bneec(Auta)  B3BB  MAXH 117 dega § 2:55.2 N(-68)/34  1B7/18  AVER/Par Avg(RNS) Bnsec(Autc) 8009 1BBTAUG 117 dags 304
Warker Frequency Meter Det 31170020595 1048(dB] DC Corr (d8) Corrected ‘Average Limit (dBoV/m) Margin Peak Limit (dBuv/m) PK Margin ‘Azimuth Height Polarity
(GH2) Reading Reading ) (d8) (Degs) (cm)
(dBuy) (dBuV/m)
1 *5.15 40.71 Pk 34.4 -19 0 56.11 - - 74 -17.89 117 304 H
2 *5.149 46.21 Pk 34.4 -19.1 0 61.51 - - 74 -12.49 117 304 H
3 5.15 30.44 RMS 34.4 -19.4 1 45.54 54 -8.46 - - 117 304 H
4 *5.149 31.48 RMS 34.4 -19.4 1 46.58 54 -7.42 - - 117 304 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

VERTICAL PEAK AND AVERAGE PLOT

~UL SUWON Lok Chomber 3

23 Nov 2818 16:21:28

12
Restricted Bondedge
= Pro ject Number 4788725466
1 Client: Samsung
Config:EUT / Adapter / Earphone
Mode :ONIT_BE_ax 48 5199 _484T U Al
195 Tested by 45574
95 b o
Wg...mwwmw
8 85 |
; /
C
o
> 75 |
&
~
365
@
S
Averoge Limit (dBul/m)
55
R TR T P 0 PR Y = T AR YT P O SPT Y Y
» W , L L ,
a5
35
5 2BMHz/ 5.2
Frequency (GHzJ
Range (6Hz) REUI/UB Ref/Attn  Dst/Avg Mode Sueep Pte  #Sups/Mode Fosition | Renge (BHD) RBU/UB Ref/Attn  Dst/Avg Mode Susep Pte  #sups/fiods FPosition
: G- 16 PEAK/LogPur-Uideo BnsecCPuto) BABD  MAX d
Mark: Frequency Met Det 3117_00205959 104B[dB] 'DC Corr (dB) Corrected “Average Limit (dBuV/m) Margin Peak Limit (dBuv/m) PK Margin “Azimuth Height Polarity
(6Hz) Reading Reading (@8) (dB) (Degs) (em)
(dBuV) (dBuV/m)
1 *5.15 40.86 Pk 34.4 -19 0 56.26 74 -17.74 56 243 v
2 *5.15 4164 Pk 34.4 19 0 57.04 - - 74 -16.96 56 243 v
3 ¥5.15 28.43 RMS, 34.4 194 1 4353 54 ~10.47 5 5 56 243 v
4 *5.15 29.72 RMS, 34.4 194 1 44.82 54 9.18 - - 56 243 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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HE40 SU mode (ANT_2)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 3 28 Nov 2818 14:24:03

Restricted Bandedge

Project Number: 4788725460
115 i

Client:Samsung
Config:EUT / Adopter / Ecrphone
Mode:UNII_BE ax_48_5198_SU_H_A2
185 Tested by:45585

95

85

75

65

(dBulU/m) Horizontal

55

45

35

5 28MHz/ 5.2
Frequency (GHz)

Range (6Hz) RBLL/UBL Ref/Attn  Det/Avg Mode

g Suezp Pls  #oups/fode Fosition Range (GHz) 0 Ref/Attn  Det/Avg Mode Wode Pos!
1:55.2 MC-6d8)/M  1B7/18  PEAK/LogPur-Video Besec(Auto) 200  MAXH 151 degs 346 | 2:5-5.2 15

H Susep Pte  35ups/Ho
HC6B)/M  1BT/18 AUER/Fur fvg(RMS)  Busec(fstc) 800D 1BATALG

ition
degs 346 on

HORIZONTAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00205959 10dB[dB] DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin ‘Azimuth Height Polarity
(GHa) Reading Reading (d8) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *5.15 39.43 Pk 34.4 -19 0 54.83 - - 74 -19.17 151 346 H
2 *5.147 41.76 Pk 34.4 -19.1 0 57.06 - 74 -16.94 151 346 H
3 *5.15 28.64 RMS 34.4 -19.4 -1 43.74 54 -10.24 - - 151 346 H
4 *5.149 29.68 RMS 34.4 -19.4 1 44.78 54 -9.2 - - 151 346 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection

Page 103 of 627

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

| Ul _SUMON Lab Chamber 3 28 Nov 2818  14:35:16
Restricted Bondedge
- Project Number:4788725460
1 Client:Samsung
Config:EUT / Adupter / Earphone
Mode:ONTT_BE_ax_48_5198_SU_U_A2
185 Tested by:45585
gl:
T a5 b \MMW
7 1
1S
by i
s 7l: ‘\
= f
3 5 ‘
a 6
]
Averaoge Limit (dBul/m) 2
55 - 1D T

45 %
35
5 28MH=z/ 5.2
Frequency (GHz)
Range (6H2) REL/UBl] Ref/fttn  Det/Avg Mode Sucsp Pis  toups/fode Position Range (6H2) REW/ VBl Ref/Bttn  Det/fvg Mode Sueep Pt Houps/Mode  Position
: 1H(-6d8) 10 AK/ LogPur—Video e (Auta) ) ] 146 degs
Warker Freauency Meter Det 311700205959 TodB[a8] DC Corr (d8) Corrected Average Limit (dBuV/m] Margin Peak Limit (dBuv/m) K Margin ‘Adimuth Height Polarity
(GH2) Reading Reading (@8) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *5.15 37.28 Pk 34.4 -19 0 52.68 - - 74 -21.32 146 359 v
2 *5.079 4117 Pk 343 -19.1 0 56.37 - - 74 -17.63 146 359 A
3 *5.15 27.64 RMS 34.4 -19.4 1 42.74 54 -11.26 - - 146 359 A\
4 *5.15 29.06 RMS 34.4 -19.4 1 44.16 54 -9.84 - - 146 359 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HES0 SU mode (ANT_1)

HORIZONTAL PEAK AND AVERAGE PLOT

121:LJL SUWON Lab Chamber 3 23 Nov 2818 15:28:84
Restricted Bondedge
= Project Number :4788725468
1 Client:Samsung
Config:EUT / Adopter / Earphone
Mode :UNII_BE_ox 88 5218_996T H_Al
195 Tested by 45574
95 —
E
t 85 "
o
N {
5 5 /
2 7 /
e
3 65 |
E |
e 2
= - Averoge Limit (dBul/m) J
5 e " PRV AT STATIY APPSO 0 YD =y e e v o
: 43
,*WWW
45 s
\ ; > o’ W
W ¢ 4 p
35
5 28BMHz/ 5.2
Frequency (GHz)
Range (Ghz) REU/UB Ref/Attn  Det/Avg fiode Sueep Pte #ups/Mode Fosition | Ronge (B2 RBU/UBl Ref/ttn  Dst/Avg Motk Susep Pte  #Supe/fiode  Fosition
1:5-5.2 1HC-6dB)/3M  187/18 PEAK/LogPur-Uideo  Bneec(Auta)  B3BB  MAXH 117 dega § 2:55.2 N(-68)/34  1B7/18  AVER/Par Avg(RNS) Bnsec(Autc) 8009 1BBTAUG 117 dags 304
Warker Frequency Meter Det 31170020595 1048(dB] DC Corr (d8) Corrected ‘Average Limit (dBoV/m) Margin Peak Limit (dBuv/m) PK Margin Aimuth Height Polarity
(GH2) Reading Reading ) (d8) (Degs) (cm)
(dBuy) (dBuV/m)
1 *5.15 41.01 Pk 34.4 -19 0 56.41 - - 74 -17.59 117 304 H
2 *5.148 43.85 Pk 34.4 -19.1 0 59.15 - - 74 -14.85 117 304 H
3 *5.15 32.01 RMS 34.4 -19.4 1 47.11 54 -6.89 - - 117 304 H
4 *5.148 32.16 RMS 34.4 -19.4 1 47.26 54 -6.74 - - 117 304 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

12l:UL SUWON Lab Chamber 3 23 Nov 2818 16:45:41
Restricted Bondedge
= Pro ject Number 4788725466
1 Client: Samsung
Config:EUT / Adopter / Earphone
Mode :ONIT_BE_ax 88 5218 9967 U Al
195 Tested by 45574
95
_ }Mwmw%fw L
§ 85 f ;
: /
C
o
> 75 |
- |
2 f
S {
3 65 |
© 6 f
S
Average Limit C(dBuY/m) 2 |
5 . . L "
BB By
¥
4
45 A
35
5 2BMHz/ 5.2
Frequency (GHzJ
Range (GHo) REUABU Ref/Attn  Det/Avg flods Sueep Pte #oups/ods Position | Range (6D REW/UBU Ref/Atin  Dst/fvg Node Sueep Pte  #sups/fiods FPosition
: e 16 PEAK/LogPur-Uideo Gmsec(futo) BOBD MR d
Marker Frequency Meter Det 3117_00205959 104B[dB] 'DC Corr (dB) Corrected “Average Limit (dBuV/m) Margin Peak Limit (dBuv/m) PK Margin ‘Azimuth Height Polarity
(6Hz) Reading Reading (dB) (@8) (Degs) (em)
(dBuV) (dBuV/m)
1 *5.15 39.37 Pk 34.4 -19 0 54.77 - - 74 -19.23 56 243 v
2 *5.147 4136 Pk 34.4 191 0 56.66 - - 74 -17.34 56 243 v
3 515 29.28 RMS 344 19.4 1 4438 54 9.62 - - 56 243 v
4 *5.147 29.9 RMS, 34.4 194 1 45 54 9 - - 56 243 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HES0 SU mode (ANT_2)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 3 28 Nov 2818 14:54:33
Restricted Bandedge
= Project Number:4788725468
t Client:Samsung
Config:EUT / Adopter / Earphone
Mode:UNIT BE ax B8 5218 SU H_A2
195 Tested by?45585
9 5
T
t 85
[
N
] 5
2 7
‘e
S 65
3
[a5)
o
55
45
s T n
35
5 28MHz/ 5.2
Frequency (GHz)
Range (62) REL/UBlI Ref/fttn  Det/Avg Mode Suesp Pis  #Gups/Mode Position Range (6Hz) REW/ VR Rei/Attn  Det/Avg Made Gueep Pt 5ups/fode  Position
1:55.2 NC-6B)/H  1B7/18  PEAK/LogPur-Video Emsec(futc) 603 MAKH 147 degs 353 | 2:55.2 MHCBBI/M 107/ RUER/Far fvg(RIS)  Bneeclfutc) 8380 IBQTAUG 147 degs 353 cm
Marker Frequency Meter Det 3117_00205959 10dB[dB] 'DC Corr (dB) Corrected “Average Limit (dBuV/m) Margin ‘Peak Limit (dBuV/m) PK Margin “Azimuth Height Polarity
(GH2) Reading Reading (d8) (@8) (Degs) (cm)
(dBuv) (dBuV/m)
1 *5.15 38.95 Pk 34.4 -19 0 54.35 - - 74 -19.65 147 353 H
2 *5.149 40.78 Pk 34.4 -19.1 0 56.08 - 74 -17.92 147 353 H
3 *5.15 30.01 RMS 34.4 -19.4 1 45.11 54 -8.89 - - 147 353 H
4 *5.149 30.2 RMS 34.4 -19.4 1 453 54 8.7 - - 147 353 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

<UL SUWON Lab Chamber 3 28 Nov 2818 14:46:12

Restricted Bondedge

- Project Number: 4788725460
1 Client:Samsung
ConfigiEUT / Adepter / Earphone
Mode :ONTT_BE_ax_88_5218_SU_U_A2
Tested byi45585

185
g5
E Wb
I =1 e
>
C
3 5 |
7 i
A |
S |
~
3 s ’
@ 6 |
& J
Average Limit (dBull/m) 2
sol Average Limit CdBul/: . | 2 il
E T e e ST e e T L S
45 1 5 3
} H ! ©
35
5 28MH=z/ 5.2
Frequency (GHz)
Range (BHz) REW/UBl Ref/Bttn  Det/Avg Hade Suezp Pts  #oups/Mode Position Range (GHz) RBU/ VBl Ref/Attn  Det/Avg Hade Sweep Pts 45ups/fode Fosition
¢ 1H(-6d8) 10 AK/ LogPur—Video c ] ] 117 degs
Marker Frequency Meter Det 3117.00205959 T0dB[dB] DC Corr (48] Corrected ‘Average Lint (d8uV/m) Margin Peak Limit (dBuv/m) PK Margin “Adimuth Height Polarity
(GHa) Reading Reading (@8) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *5.15 38.75 Pk 34.4 -19 0 54.15 - - 74 -19.85 117 104 \
2 *5.142 40.76 Pk 34.4 -19.1 0 56.06 - - 74 -17.94 117 104 A
3 *5.15 28.42 RMS 34.4 -19.4 -1 43.52 54 -10.48 - - 117 104 \
4 *5.143 29.88 RMS 34.4 -19.4 1 44.98 54 -9.02 - - 117 104 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

106T RU mode (ANT_1/HE40 / RU offset 53)

HORIZONTAL PEAK AND AVERAGE PLOT

12:LJL SUWON Lab Chamber 3 23 Nov 2818 14:43:18
Restricted Bondedge
= Project Number :4788725468
1 Client:Samsung
Config:EUT / Adapter / Earphone
Mode :UNII_BE_ox 40 5198_1B6T_H_Al
195 Tested by:45574

. T Pa—
3 ; \
c 85
8 |
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5 (
5 5
£ 7
e
~ 65
>
5
@ 2
o
= Averoge Limit (dBul/m) ;

=
° ' s ]
/
4 N4
45 - ” D yoret
t $ s
35
5 28BMHz/ 5.2
Frequency (GHz)
Range (GHz) REU/UBH Ref/Attn  Det/Avg Mode Sueep Pte #5ups/Mode FPosition | Ronge (BHz) REW/ VBl Ref/Atin Det/Avg Mode Sueep Pts #oups/fiode Fosition
1:5-5.2 MC-68)/3M  107/18 PEAK/LogPur—Video  BnsecCfuta)  BBED  NAXH 117 degs § 2:5°5.2 NG/ 167/18  AUER/Pir Avg(RHS)  Bmacc(Auto) 8088  18OTAUG 117 degs 304
Marker Frequency Meter Det 3117_00205959 10d8[dB] DC Corr (4B) Corrected ‘Average Linit (dBuv/m) Margin Peak Limit (dBuv/m) PK Margin ‘Azimuth Height Polarity
(GHa) Reading Reading ) (d8) (Degs) (em)
(dBuv) (dBuV/m)

1 *5.15 37.51 Pk 34.4 -19 0 52.91 - - 74 -21.09 117 304 H
2 *5.148 44.75 Pk 34.4 -19.1 0 60.05 - - 74 -13.95 117 304 H
3 *5.15 27.25 RMS 34.4 -19.4 45 42.7 54 -11.3 - - 117 304 H
4 *5.145 289 RMS 34.4 -19.4 45 44.35 54 -9.65 - - 117 304 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

12l:UL SUWON Lab Chamber 3 23 Nov 2818 16:13:81
Restricted Bondedge
= Pro ject Number 4788725466
1 Client: Samsung
Config:EUT / Adopter / Earphone
Mode :ONIT_BE_ax 48 5198 1B6T U Al
195 Tested by 45574
95
3 85
i
C
o
> 7;
&
~
365
@
N
Average Limit (dBu
55 -
a5
35
5 2BMHz/ 5.2
Frequency (GHzJ
Range (6Hz) REUI/UB Ref/Attn  Dst/Avg Mode Sueep Pte  #Sups/Mode Fosition | Renge (BHD) RBU/UB Ref/Attn  Dst/Avg Mode Susep Pte  #sups/fiods FPosition
: MC-6B) 16 PEAK/LogPur-Uideo Gmsec(futo) BOBD MR de

VERTICAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00205959 10dB[dB] DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin ‘Azimuth Height Polarity
(GHa) Reading Reading (d8) (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 *5.15 37.84 Pk 34.4 -19 0 53.24 - - 74 -20.76 56 243 \
2 *5.149 41.08 Pk 34.4 -19 0 56.48 - - 74 -17.52 56 243 \
3 5.15 27.23 RMS 34.4 -19.4 45 42.68 54 -11.32 - - 56 243 A
4 *5.143 28.9 RMS 34.4 -19.4 45 44.35 54 -9.65 - - 56 243 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

106T RU mode (ANT_2 / HE20 / RU offset 53)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 3 28 Nov 2818 13:35:32
Restricted Bondedge
= Project Number:4788725460
t Cl ient : Samsung
Config:EUT / Adapter / Earphons
Mode :ONII BE ax 28 5188 _186T 53 H A2
195 Tested by45585
9:
T
t 85
")
N
5 5
£ 7
A
£
S 65
5
[as}
o
- Average Limit (dBul/m) 2
55 it i
4B "
d Y T e
35
5 28MH=z/ 5.2
Frequency (GHz)
Rangs (6H2) REU/UBH Ref/Attn  Det/Avg Hode Sueep Pis  Foups/fode Position Rangs (6H) REW/UBH Ref/Attn  Det/Avg Made Sweop Pts #upsifods Position
1:55.2 NC-648)/3  1B7/18  PEAK/LogPar-Vidso Ensec(hutc) 8300  MAXH 122 degs 185 | 2:5-5.2 NGB/ 1B1/18 AUER/Par Mvg(RHS) BusectAutc) SBBD  1OTAUG 122 degs 105 cn
Marker Frequency Meter Det 3117_00205959 10dB[dB] 'DC Corr (dB) Corrected “Average Limit (dBuV/m) ‘Margin ‘Peak Limit (dBuV/m) PK Margin “Azimuth Height Polarity
(6H2) Reading Reading (@8) (@B) (Degs) (cm)
(dBuv) (dBuV/m)
1 *5.15 38.23 Pk 34.4 19 0 53.63 - - 74 -20.37 122 105 H
2 *5.077 40.41 Pk 34.3 19.1 0 55.61 - - 74 -18.39 122 105 H
3 *5.15 27.83 RMS, 34.4 -19.4 .45 43.28 54 -10.72 - - 122 105 H
4 *5.144 29.15 RMS, 34.4 194 45 446 54 9.4 - - 122 105 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018

FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 3 28 Nov 2818 13:48:56
Restricted Bondedge
= Project Number:4788725460
1 Client:Samsung
ConfigiEUT / Adapter / Earphone
Mode :ONII BE ax 28 5188_186T 53 U A2
195 Tested by 45585
95 M
‘{W” \
/
— | \ A
R fmn i
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-1 S S . ClCC BB e O ﬁ
K |
Average Limit (dBulU/m) 2 / \
5= : : ‘ ‘ o
D T T s L L S AR AR Isa "
; | | | | | &
45, : ‘ &
35
5 28MH=z/ 5.2
Frequency (GHz)
Range (6H2) REL/UBl] Ref/fttn  Det/Avg Mode Sucsp s #oups/fode Position Range (6H2) REW/ VBl Ref/Bttn  Det/fvg Mode Sueep Pt Houps/Mode  Position
‘ 1M(-6d8) it AK/LogPur-Video - ) ] ] 1 s
Marker Frequency Meter Det 3117_00205959 10dB[dB] 'DC Corr (dB) Corrected “Average Limit (dBuV/m) ‘Margin ‘Peak Limit (dBuV/m) PK Margin “Azimuth Height Polarity
(GH2) Reading Reading (@8) (@B) (Degs) (em)
(dBuv) (dBuV/m)
1 *5.15 36.62 Pk 34.4 -19 0 52.02 74 -21.98 123 107 v
2 *5.099 40.43 Pk 34.4 -19 0 55.83 - - 74 -18.17 123 107 v
3 *5.15 283 RMS 34.4 -19.4 45 43.75 54 -10.25 - - 123 107 v
4 *5.149 28.97 RMS 34.4 -19.4 45 44.42 54 -9.58 - - 123 107 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

52T RU mode (ANT_1/HE40 / RU offset 37)

HORIZONTAL PEAK AND AVERAGE PLOT

12l:UL SUWON Lak Chamber 3 23 Nov 26818 14:11:25
Restricted Bondedge
= Pro ject Number:4788725468
1t Client:Samsung
Config:EUT / Adapter / Earphone
Mode:ONII BE ax 4@ 5198 52T H Al
195 Tested by:45574 M
95 [
E f{ﬂk\ww‘f’\\
2 85 1\
c
: |
5 75 H |
i Il
s o
3 g5 |
3 6 il
@ i
Kl
- Averoge Limit (dBu |
el , T |’
1
| 1
ol
35
5 2BMHz/ 5.2
Frequency (GHzJ
Range (GHz) REU/UB Ref/Attn  Dst/Avg Mode Susep Pts  45ups/Mode Position | Romge (BHZ) RBW/UBH Ref/Atin  Det/fvg Mode Sucep Pte  5upe/fiode Fosition
1:555.2 1HC-6d)/3M  187/18 PEAK/LogPur-Video Bnsec(huta) 8080  MAXH 117 degs | 2:55.2 NC-6B)/M  187/18 AVER/Pur fvg(RNS)  Bnscc(futo) 9000  1BBTAUG 117 degs 304)

HORIZONTAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00205959 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin ‘Azimuth Height Polarity
(GHa) Reading Reading (d8) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *5.15 38.14 Pk 34.4 -19 0 53.54 - - 74 -20.46 117 304 H
2 *5.147 42.42 Pk 34.4 -19.1 0 57.72 - - 74 -16.28 117 304 H
3 5.15 27.48 RMS 34.4 -19.4 47 42.95 54 -11.05 - - 117 304 H
4 *5.108 29.03 RMS 34.4 -19.5 47 44.4 54 -9.6 - - 117 304 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

12l:UL SUWON Lab Chamber 3 23 Nov 2818 16:89:686
Restricted Bondedge
= Pro ject Number 4788725466
1 Client: Samsung
Config:EUT / Adopter / Earphone
Mode :ONIT BE_ax 48 5198 52T U A1
195 Tested by 45574
s
95 {1
‘! |
- T
0 | |
it
o
> 75
: g
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3 65 J
@
S
go Pverage Linit (dBu
rviremmyprrmmen oy
a5
35
5 2BMHz/ 5.2
Frequency (GHzJ
Range (6Hz) REUI/UB Ref/Attn  Dst/Avg Mode Sueep Pte  #Sups/Mode Fosition | Renge (BHD) RBU/UB Ref/Attn  Dst/Avg Mode Susep Pte  #sups/fiods FPosition
: G- 16 PEAK/LogPur-Uideo BnsecCPuto) BABD  MAX d

VERTICAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00205959 10dB[dB] DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (cm)
(dBuv) (dBuV/m)
1 *5.15 37.67 Pk 34.4 -19 0 53.07 - - 74 -20.93 56 243 \
2 *5.139 40.14 Pk 34.4 -19 0 55.54 - - 74 -18.46 56 243 \
3 5.15 27.63 RMS 34.4 -19.4 47 43.1 54 -10.9 - - 56 243 A
4 *5.133 28.77 RMS 34.4 -19.4 47 44.24 54 -9.76 - - 56 243 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

52T RU mode (ANT_2 / HE80 / RU offset 37)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 3 28 Nov 2818 15:39:34
Restricted Bondedge
= Project Number:4788725460
t Cl ient : Samsung
Config:EUT / Adapter / Earphons
Mode:ONII BE ax 88 5218 52T 37 H_A2
195 Tested by45585
iy
9: r \
3 a '\VM" Wb,
t 85 £
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A
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- Average Limit (dBull/m? c
| | l I I
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35
5 280MH=z/ 5.2
Frequency (GHz)
Rangs (6H2) REU/UBH Ref/Attn  Det/Avg Hode Sueep Pis  Foups/fode Position Rangs (6H) REW/UBH Ref/Attn  Det/Avg Made Sweop Pts #upsifods Position
1:55.2 NC-648)/3  1B7/18  PEAK/LogPar-Vidso Ensec(hutc) 8300  MAXH 145 degs 35 | 2:5-5.2 NC6B)/3M  1B7/18  PUER/Par MvgERHS) BusectAutc) SBBD  1OTAUG 145 degs 355 om
Marker Frequency Meter Det 3117_00205959 10dB[dB] 'DC Corr (dB) Corrected “Average Limit (dBuV/m) ‘Margin ‘Peak Limit (dBuV/m) PK Margin “Azimuth Height Polarity
(6H2) Reading Reading (@8) (@B) (Degs) (cm)
(dBuv) (dBuV/m)
1 *5.15 37.98 Pk 34.4 19 0 5338 - - 74 -20.62 145 355 H
2 *5.14 40.76 Pk 34.4 -19.1 0 56.06 - - 74 -17.94 145 355 H
3 *5.15 28 RMS, 34.4 -19.4 .48 43.48 54 -10.52 - - 145 355 H
4 *5.138 28.78 RMS, 34.4 194 48 44.26 54 9.74 - - 145 355 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 3 28 Nov 2818 15:47:22
Restricted Bondedge
= Project Number:4788725460
1 Client:Samsung
ConfigiEUT / Adapter / Earphone
Mode :ONIT BE ax 88 5218 52T 37 U A2
195 Tested by:45585

g5
[\

H 5 -
0 8 T
- [ Y “ﬂm\
5
C | |
I |
> 75 | i
{
£ { L
~ {
> - f
3 T - -
@ 6 f
¥ !
Average Limit (dBul/m) 2
55 = ” o ’ Q TETTT 1 A R S
(ST T e e BT T I T e T Lo W i
45 g3
i
35
5 28MH=z/ 5.2
Frequency (GHz)
Range (6H2) REL/UBl] Ref/fttn  Det/Avg Mode Sucsp s toups/fode Position Range (6H2) REW/ VBl Ref/Bttn  Det/fvg Mode Sueep Pt H5ups/Mode  Position
: 1H(-6d8) 10 AK/ LogPur—Video e (Auta) ) ] 122 degs
Warker Freauency Meter Det 311700205959 TodB[a8] DC Corr (d8) Corrected Average Limit (dBuV/m] Margin Peak Limit (dBuv/m) K Margin ‘Adimuth Height Polarity
(GH2) Reading Reading (@8) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *5.15 37.78 Pk 34.4 -19 0 53.18 - - 74 -20.82 122 100 v
2 *5.144 40.55 Pk 34.4 -19.1 0 55.85 - - 74 -18.15 122 100 v
3 5.15 27.58 RMS 34.4 -19.4 48 43.06 54 -10.94 - - 122 100 v
4 *5.144 28.83 RMS 34.4 -19.4 48 4431 54 -9.69 - - 122 100 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

26T RU mode (ANT_1 / HE40 / RU offset 0)

HORIZONTAL PEAK AND AVERAGE PLOT

12:LJL SUWON Lok Chamber 3 23 Nov 2818 14:86:51

Restricted Bondedge

- Project Number :4788725468

1 Client:Samsung

Config:EUT / Adopter / Earphone
Mode :ONII_BE_ox_48_5198_26T_H_AI

195 Tested by 45574 m
P

95 i

_ |

3 s \ \

8 \

N

:

5 s

€

3 5

3 6

[as]

2

Averaoge Limit (dBu

SKW "

45
35
5 28BMHz/ 5.2
Frequency (GHz)
Range (GHz) REU/UBH Ref/Attn  Det/Avg Mode Sueep Pte #5ups/Mode FPosition | Ronge (BHz) REW/ VBl Ref/Atin Det/Avg Mode Sueep Pts #oups/fiode Fosition
1555.2 MG-6dB)/3M  187/18 PEAK/LogPur-Uideo  BsecCAuto) 8880 MAXH 17 degs { 2:5°5.2 NG/ 167/18  AUER/Pir Avg(RHS)  Bmacc(Auto) 8088  18OTAUG 117 degs 304

HORIZONTAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00205959 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (d8) (dB) (Degs) (em)
(dBuv) (dBuV/m)
1 *5.15 37.44 Pk 34.4 -19 0 52.84 - - 74 -21.16 117 304 H
2 *5.147 41.47 Pk 34.4 -19.1 0 56.77 - - 74 -17.23 117 304 H
3 5.15 27.45 RMS 34.4 -19.4 49 42.94 54 -11.06 - - 117 304 H
4 *5.135 28.68 RMS 34.4 -19.4 49 44.17 54 -9.83 - - 117 304 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

12l:UL SUWON Lab Chamber 3 23 Nov 2818 16:84:57
Restricted Bondedge
= Pro ject Number 4788725466
1 Client: Samsung
Config:EUT / Adopter / Earphone
Mode :ONIT BE ax 48 5198 26T U A1
195 Tested by 45574
95
3 85
i
C
o
> 7;
&
~
365
@
N
Average Limit (dBu
55
1 I TR T
L RN ot
a5
35
5 2BMHz/ 5.2
Frequency (GHzJ
Range (6Hz) REUI/UB Ref/Attn  Dst/Avg Mode Sueep Pte  #Sups/Mode Fosition | Renge (BHD) RBU/UB Ref/Attn  Dst/Avg Mode Susep Pte  #sups/fiods FPosition
: MC-6B) 16 PEAK/LogPur-Uideo Gmsec(futo) BOBD MR de

VERTICAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00205959 10dB[dB] DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin ‘Azimuth Height Polarity
(GHa) Reading Reading (d8) (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 *5.15 36.3 Pk 34.4 -19 0 51.7 - - 74 -22.3 56 243 \
2 *5.13 40.1 Pk 34.4 -19 0 55.5 - - 74 -18.5 56 243 \
3 5.15 26.9 RMS 34.4 -19.4 49 42.39 54 -11.61 - - 56 243 A
4 *5.136 28.73 RMS 34.4 -19.4 49 44.22 54 -9.78 - - 56 243 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

26T RU mode (ANT_2 / HEBO0 / RU offset 0)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 3 28 Nov 2818 15:89:087

Restricted Bondedge
= Project Number:4788725460

t Cl ient : Samsung
Config:EUT / Adapter / Earphons
Mode ! ONII BE ax 88 5218 26T @ H A2

195 Tested by45585

9:

T) h
3
S 85
o
N
5 f\
- W

-z 7 ‘ T
-
€
3 6 = h
3
m |
N (
~ Average Limit (dBulU/m)

55 9 2 | \n RN |

(P J | A
45 4.3 LT 1
" . " i * " o) "4 LA N i
—— - p— " it pew :
25
5 2BMH=z/ 5.2
Frequency (GHz)
Range (BHz) RBU/UBL Ref/fttn  Det/Avg Mode Swesp. Pis  #Swps/Mode  Position Range (GHz) RBW/UBL Ref/Bttn  Det/Avg Made Sweep Pts  #Swps/Mode Fosition
1:5-5.2 1M(-6dB) /34 187/18 PEAK/LogPur-Uideo  Bmsec(Auto) 8288  MAXH 92 degs 364 | 2:5-5.2 1MC-6dB)/3M 187/18 AUER/Pur Avg(RMS)  Bmsec(futo) 8808  1BBTAUG 92 degs 364 cm

HORIZONTAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00205959 10dB[dB] DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin ‘Azimuth Height Polarity
(GHa) Reading Reading (d8) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *5.15 37.44 Pk 34.4 -19 0 52.84 - - 74 -21.16 92 364 H
2 *5.089 39.86 Pk 34.3 -19.1 0 55.06 - - 74 -18.94 92 364 H
3 *5.15 28.39 RMS 34.4 -19.4 -5 43.89 54 -10.11 - - 92 364 H
4 *5.144 28.81 RMS 34.4 -19.4 5 44.31 54 -9.69 - - 92 364 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

12:UL SUWON Laob Chamber 3 28 Nov 2818 15:12:46
Restricted Bondedge
= Project Number:4788725460
1 Client:Samsung
ConfigiEUT / Adapter / Earphone
Mode:UNII BE ox 88 5218 26T B U A2
195 Tested by:45585
9 5
I 1
g s {! ‘
5 {
) i
P I ey,
> 5 1}
7 f
a !
£ !
3 5 !
2 6
o
Average Limit (dBul/m) 2 J,
5 5 ~ [ ) FO R SOSRRRSURS SRR SURUSURTURNS ASRRRUURRE SRR | S SR
: ; : : 4
4 :‘ {u} o
&l
35
5 28MH=z/ 5.2
Frequency (GHz)
Rarge (B2) RE/UBl Ref/Rittn  Det/fvg flodk Suecp Pia  #oupe/fodz  Position Rarge (612 RE/ B Ref/Rttn  Det/fvg Hadk Somep Pte  Houps/ode Position
E 1" dB) 10 AK qPur dec . ) i} 1 E
Marker Frequency Meter Det 3117_00205959 10dB[dB] 'DC Corr (dB) Corrected “Average Limit (dBuV/m) ‘Margin ‘Peak Limit (dBuV/m) PK Margin “Azimuth Height Polarity
(GHa) Reading Reading (@8) (@B) (Degs) (em)
(dBuv) (dBuV/m)
1 *5.15 38.78 Pk 344 19 0 54.18 - - 74 -19.82 %2 364 v
2 *5.106 40.67 Pk 34.4 -19.1 0 55.97 - - 74 -18.03 92 364 v
3 *5.15 2657 RMS 344 -19.4 5 42.07 54 -11.93 - - %2 364 v
4 *5.134 28.95 RMS 34.4 -19.4 5 44.45 54 -9.55 - - 92 364 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection

Page 120 of 627

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HARMONICS AND SPURIOUS EMISSIONS

HE20 SU mode (ANT_1)

LOW CHANNEL HORIZONTAL

| Ir’UL SUWON Lab Chamber 2 22 Nov 2818 22:85:47
4]
Rodiated Emissions 3-Meters
Project Number:4788725468
168 Client:Samsun
Config:EUT / AC Adpater / Earphone
Mogle : UNTI_RSE_ax_20_5188_SU_A1
9p Tdsted by:45585
808
E
c 78
o
N ul
]
£ 66
:E\ A Limit (dBuU/mJ
S sg vg Limi dBulU/m |
3 o
g W
48 J - s
N m.,w-ww”‘ Wi ""
30 oy b
m.y%wWNW\NMM
28
1 3] 18
Frequency (GHz)
Range (612) REU/UBH Ref/Altn  Det/fvg Pls #oups/fode FPosition Range (&) REU/UBl Ref/Attn  Det/Avg Node Sueep Pts  #5ups/fode FPosition
175,88 MC-3B)/3k  BI/IB P nsec(Auto) GBI HAXH 8-360dsge 150 5:6.15-18 MC3B) /30 87/8 PERK/LogPur-Uideo  32Bnsec(iuto) 6k Ml 8-368dsge 150 o
35.08-6.15 MC-34B) /30 112/18 uto) 31 HAXH 0-368dege 250
| IrjUL SUWON Lab Chamber 2 22 Nov 2818 22:85:47
4]
Roadiated Emissions 3-Meters
Project Number:4788725468
160 Client:Samsung
Config:EUT / AC Adpater / Earphone
Mode :ONTI_RSE_ax_ 20 5188_SU_A1
9p Tested by:45585
808
i7e
7 I1 Non-R I
I
- 66
‘e
3 Ave Limit (dBuY/m)
5 56 4 8
K 5
N B -
48 Z o
c
38
28
1 g 18
Frequency (GHz)
Ronge (62) REU/UBH Ref/Attn  Dst/Avg Hode Swesp Pls  #owps/fode  FPosition Fonge (6Hz) B/ Bl Ref/Attn  Det/Avg Mode Sueep Pts  4Sups/fode Fosition |
i

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

LOW CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HP[dB] DC Corr (dB). Correct ted Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) Margin UNII Non-Restricted Margin Azimuth Height Polarity
(GHz) Reading Reading (d8) (d8) (dBuVIm) (d8) (Degs) (cm)
) oo

1 7.024 26.69 PK 35.9 -25.4 0 37.19 - - - - 68.2 -31.01 0-360 150 H

4 10.362 26.17 PK 37.5 -21.1 0 42.57 - - 68.2 -25.63 0-360 250 H

5 15.542 23.73 PK 39.9 -19.7 0 43.93 - - 74 -30.07 - - 0-360 250 H

2 7.001 26.98 PK 35.8 -25.7 0 37.08 - 68.2 -31.12 0-360 250 vV

3 10.359 23.55 PK 37.5 -21 0 40.05 - - - - 68.2 -28.15 0-360 150 Vv

6 *15.541 235 PK 39.9 -19.7 0 43.7 - - 74 -30.3 - - 0-360 150 \
. . .

- indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

PK — Peak Detector
Radiated Emissions
S| — R || || ||| || — |||
10.361 38.39 PK-U 375 -21 0 54.89 - - - - 68.2 -13.31 194 250 H
10.364 34.41 PK-U 37.6 -21 0 51.01 - - - - 68.2 -17.19 178 236 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
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REPORT NO: 4788725460-E5V2

FCC ID: ASLSMG973F

DATE: DEC 27, 2018

MID CHANNEL HORIZONTAL

| 1@UL SUWON Lab Chamber 2 22 Nov 2818 22:39:12
Rodioted Emissions 3-Meters
Project Number: 4788725468
169 Client :Samsung
Config:EUT / AC Adpater / Earphone
Moge :UNIT_RSE_ax_28_5288_SU_A1
9g Tebted by145585
868
E
c 70
o
N II1 Non-Restric BuU/s
]
2 66
E A Limit (dBuU/m)
5 sg vo Limi ul/m)
@ 5
3 4
48 4
st g
s b
9 m it
hemtgrrsatP A N gm
28
1 18 18
Frequency (GHz)
Ronge (612) REU/UBH Ref/Attn  Det/Avg fode Pis  Fowps/fods  Fosi Rangs (6 REW/UBH Ref/Attn  Dst/Avg Mode Sueep Pte #5ups/fiods FPosition
1:1-5.08 1M(-3dB) /38k 87/18 PEAK/ Lot ~Uideo Auto) 60| HAXH B 58) 5:6.15-18 1MC-3dB)/ 30k 87/8 PEAK/LogPur-Videa  328meec(Auto) |6k MAXH B-368degs 158 cr
3:5.88-6.15 M(-3d8)/38k 11218 PEAK/LogPur-Video 3Bmsec(huto) 3881  MAXH 8-360degs 150]
! 1@UL SUWON Lab Chamber 2 22 Nov 2818 22:39:12
Radiated Emissions 3-Meters
Project Number: 4788725468
188 Client:Samsung
Config:EUT / AC Adpater / Earphone
Mode :UNIT_RSE_ax_28_5288_SU_A1
9g Tested by145585
80
5 78
v ITT Non-f
o
- 66
‘e
3 Avg Limit (dBuU/m)
3 5o g (d ;
T 6
N
3 o
48 2 o
e
38
28
1 18 18
Frequency (GHz)
Rongs (62) REU/UBH Ref/Attn  Dst/Avg fode Susep Pis  ¥ops/fods Fosition Rangs (62 REW/UBH Ref/Attn  Dst/Avg Mode Sueep Pte 5ups/fiods FPosition |
i

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

MID CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_APid8] C Corr (d8) Corrected Avg Limit (dBuv/m) Margin Peak Limit (d8uV/m) Margin UNII Non-Restricted Margin ‘Adimuth Height Polarity
(6Hz) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuv) (dBuv/m)
1 7.078 255 PK 359 24 0 374 - - - - 68.2 -30.8 0-360 250 H
4 10.402 26.54 PK 37.6 -20.9 0 4324 - - 68.2 -24.96 0-360 250 H
5 *15.603 24.96 PK 40 -19.8 0 45.16 - - 74 -28.84 - - 0-360 250 H
2 7.011 26.59 PK 35.8 -25.6 0 36.79 - 68.2 -31.41 0-360 250 Vv
3 10.401 24.39 PK 376 -21 0 40.99 - - - - 68.2 -27.21 0-360 250 v
6 *15.601 24.59 PK 40 -19.8 0 44.79 - - 74 -29.21 - - 0-360 150 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Frequency Meter Det 3117_00168724, 6GHz_AP(dB] 'oC Corr (d8] Corrected “Avg Limit (dBuv/m) Margin Peak Limit (d80V/m) Margin UNIl Non-Restricted (d8uv/m) Margin ‘Azimuth Heght Polarity
(GHy) Reading Reading (d8) (@8) (d8) (Degs) (em)
(dBuv) (dBuv/m)
10.398 382 PK-U 37.6 209 0 54.9 - - - - 68.2 133 101 246 H
10423 34.01 PK-U 37.6 -20.9 0 50.71 - - - - 68.2 -17.49 186 232 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HIGH CHANNEL HORIZONTAL

11@UL SUWON Lab Chamber 2 22 Nov 2818 23:20:60
Rodioted Emissions 3-Meters
Project Number:4788725468
109 Client :Samsung
Config:EUT / AC Adpater / Earphone
Mode :ONIT_RSE_ax_20_5248_SU_A'
99 Telted by 45585
808
E
S 78
6
N UNII Non-Restricted BulU/w
C
£ 68
e -
S Avg Limit (dBuU/m)
a 5
3 W
48 A
g / Wb i
It
38 L WW
Pt arstn™ R
28
1 ] 18
Frequency (GHz)
Range (6z) REU/UBH Ref/ttn  Det/Avg e Pls  Fps/fods Fosi Range (&) REW/UBH Ref/Attn  Dst/Avg Hode Sueep Fte #ups/fiods Position
1°5.08 NC-3B)/3k  BI/IE PEAK/Log 1BrsecAuto) 5801 HAXH 838 | 5:6.15-18 MC-3B)/38 8778 PERK/LoPur-Vides  32fncecAuto) 16k  MAXH 8-368dsge 290 o
5.88-6.15 C3E) 30k 112/18 PEAK/Log uto) 3081 A 8-36
| 1@UL SUWON Lab Chamber 2 22 Nov 2818 23:20:608
Radiated Emissions 3-Meters
Project Number:4788725468
100 Client:Samsung
Config:EUT / AC Adpater / Earphone
Mode :ONII_RSE_ax_20_5248_SU_A'
99 Tested by:45585
868
i 7e
? ITT Non-Restric BuU/n
o
- Bg
A
€
3 Avg Limit (dBulU/m)
5 50 e
& 6
K] &
3
48 2 @
=
3@
28
1 ] 18
Frequency (GHz)
Ronge (62) REU/UBH Ref/Attn  Det/Avg fode Susep Pis  ¥ops/fods Fosition Range (&) REW/UBH Ref/Attn  Dst/Avg fade Sueep Fte #ups/fiods FPosition |
|

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HIGH CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HPLB] C Corr (d8) Corrected “Avg Limit (dBuv/m] Margin Peak Limit (a80V/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuY) (dBuv/m)
1 6.982 26.63 PK 35.8 -25.7 0 3673 - - - - 68.2 -31.47 0-360 150 H
4 10.479 26.47 PK 37.7 -20.8 0 4337 - - 68.2 -24.83 0-360 250 H
5 *15.718 24.83 PK 402 -19.6 0 45.43 - - 74 -28.57 - - 0-360 150 H
2 7.005 26.99 PK 35.8 -25.6 0 37.19 - - - - 68.2 -31.01 0-360 150 Vv
3 10.482 24.27 PK 377 -20.9 0 41.07 - - 68.2 -27.13 0-360 250 v
6 *15.721 2434 PK 402 -19.6 0 44.94 - - 74 -29.06 - - 0-360 150 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Frequenc Meter Det 311700168724 6GHz_AP(dB] 'oC Corr (d8] Corrected “Avg Limit (dBuv/m) Margin Peak Limit (dB0V/m] Margin UNII Non-Restricted (dBuV/m] Margin Aimuth Heignt Polarity
(GHy) Reading Reading (d8) (@8) (d8) (Degs) (em)
(dBuv) (4Buv/m)
10479 38.92 PK-U 37.7 -20.8 0 55.82 - - - - 68.2 -12.38 100 249 H
10.478 35.46 PK-U 37.7 -20.8 0 5236 - - - - 68.2 -15.84 173 224 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HE20 SU mode (ANT_2)

LOW CHANNEL HORIZONTAL

11@UL SUWON Lab Chamber 2 23 Nov 2818 22:27:23
Radiated Emissions 3-Meters
Project Number:4788725468
160 Client :Samsun
Config:EUT / AC Adopter / Earphone
Mode:ONIT _RSE ax 200 5180 SU_A2
9g Tested by:45585
80
E
-
i UNIT Non-Restricted (dBuU/m
C
2 66
5 A Limit (dBuU/m)
N 5p o Limit ul/m) 4
E T WW
E \
48 TP b
i iy
+ Ve
Bl
20
1 18 18
Frequency (GHz)
Range (62) REHU/UBI Ref/Attn  Dst/Avg Mode Suesp ts towps/fode  FPosition Fange (61z) REU/ VB Ref/Attn  Det/Avg Mode Sueep Pts  #5ups/fods Fosition ]
175,88 1H(-3B)/3%  57/18  PEAK/LogPur-Uideo 1lBnsecCAuto) 621  MAKH 8-360cege 15| 5:6.15-18 HC-3oB)/3Bk  B7/0 PERK/LogPur-Videa  32Bncec(Auto) 16k MAKH 2-360dege 150 o
35.86-6.15 MG-38)/30k  112/18  PEAK/LogPar-Video 3Bmsec(futo) 301  MAXH 8-360cege 250
11@UL SUWON Lab Chamber 2 23 Nov 2818 22:27:23
Radiated Emissions 3-Meters
Project Number:4788725468
188 Client:Samsung
Config:EUT / AC Adopter / Earphons
Mode:UNII_RSE ax_20 5188 SU_A2
9g Tested by?45585
80
o
v ITT Non-Restricted (dBuU/m
I
= 66
‘e
~
> Avg Limit (dBuU/ml
2 Se 3
o Q 6
u o
48
e
30
20
1 18 18
Frequency (GHz)
Range (62) REU/UBU Ref/Attn  Dst/Avg Mode Suesp Fis #owps/fode Fosition Range (6z) REW/ VB Ref/Attn  Det/Avg Mode Sueep Pte  #5ups/fode  Fosition |
|

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

LOW CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HPLB] C Corr (d8) Corrected “Avg Limit (dBuv/m] Margin Peak Limit (a80V/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuY) (dBuv/m)
1 7.011 27.31 PK 35.8 -25.6 0 3751 - - - - 68.2 -30.69 0-360 250 H
4 10.365 31.89 PK 37.6 211 0 4839 - - 68.2 -19.81 0-360 250 H
5 *15.534 24.11 PK 399 -19.6 0 44.41 - - 74 -29.59 - - 0-360 250 H
2 7.016 27.2 PK 35.8 -25.4 0 37.6 - - - - 68.2 -30.6 0-360 150 Vv
3 10.361 30.97 PK 375 -21 0 47.47 - - 68.2 -20.73 0-360 250 v
6 +1554 24.46 PK 39.9 -19.8 0 44.56 - - 74 -29.44 - - 0-360 250 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Frequenc Meter Det 311700168724 6GHz_AP(dB] 'oC Corr (d8] Corrected “Avg Limit (dBuv/m) Margin Peak Limit (dB0V/m] Margin UNII Non-Restricted (dBuV/m] Margin Aimuth Heignt Polarity
(GHy) Reading Reading (d8) (@8) (@8) (Degs) (em)
(dBuv) (4Buv/m)
10359 44.87 PK-U 37.5 21 0 6137 - - - - 68.2 -6.83 103 132 H
10.359 44.07 PK-U 375 21 0 60.57 - - - - 68.2 -7.63 217 248 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
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REPORT NO: 4788725460-E5V2

FCC ID: ASLSMG973F

DATE: DEC 27, 2018

MID CHANNEL HORIZONTAL

! 12UL SUWON Lab Chamber 2 23 Nov 2818 23:87:18
Rodiated Emissions 3-Meters
Project Number:4788725468
168 Client:Samsun
Config:EUT / AC Adapter / Earphone
Mode:ONII_RSE ax 20 5208_SU_Ae
98 Tested by:45585
868
E
c 78
[ ;
N ITT Ne f tr
C
£ 66
‘e
L
3 50 Avg Limit (dBuU/ml 4
5 o b
@
z W
40 -
L, o it
. RO b
33 Lo e
WMWWWWWMWM
28
18 18
Frequency (GHz)
Ronge (612) REU/UBH Ref/Attn  Dst/Avg Hode Sueep Pls #wps/fods Fosition Rangs (6 REW/UBl Ref/Attn  Det/Avg fiode Sueep Pts  #5upe/fods Fosition ]
115,68 NC3dB) /38 BI/1B PEAK/LogPur-Uideo  11BnsccCAuto) 6281  HeXH 0-368dege 159 5:6.15-18 M3 /3% 87/ PERK/LogPur-Videa  32BneectAuto) 16k HAXH 8-36ddege 250 ¢
35.08-6.15 MC-34B)/30k  112/18  PEAK/LogPar-Video 3Bmsec(huto 3881  MAXH B-368ckege 159
! 12UL SUWON Lab Chamber 2 23 Nov 2818 23:87:18
Rodiated Emissions 3-Meters
Project Number:4788725468
160 Client :Samsung
Config:EUT / AC Adapter / Earphone
Mode:ONII_RSE ax 20 5208_SU_Ae
99 Tested by:45585
808
5 78
7 1T Nom-Reetr
I
- 66
G
<
> Avg Limit (dBuU/m]
2 5o 3
l a 6
N o
40 Z
c
38
28
18 18
Frequency (GHz)
Ronge (612) REU/UBH Ref/Attn  Dst/Avg Hode Sueep Fis #owps/fods Fosition Rangs (62 REW/UBl Ref/Attn  Det/Avg fiode Sueep Pts #5ups/fods Fosition |
|

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

MID CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_APid8] C Corr (d8) Corrected Avg Limit (dBuv/m) Margin Peak Limit (d8uV/m) Margin UNII Non-Restricted Margin ‘Adimuth Height Polarity
(6Hz) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuv) (dBuv/m)
1 7.016 26.81 PK 35.8 -25.4 0 37.21 - - - - 68.2 -30.99 0-360 150 H
4 10.399 3114 PK 37.6 -20.9 0 47.84 - - 68.2 -2036 0-360 250 H
5 *15.601 23.84 PK 40 -19.8 0 44.04 - - 74 -29.96 - - 0-360 250 H
2 7.002 27.17 PK 35.8 -25.6 0 3737 - 68.2 -30.83 0-360 150 Vv
3 10.399 30.84 PK 376 -20.9 0 4754 - 68.2 -20.66 0-360 250 v
6 *15.601 2451 PK 40 -19.8 0 44.71 - - 74 -29.29 - - 0-360 250 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Frequency Meter Det 3117_00168724, 6GHz_AP(dB] 'oC Corr (d8] Corrected “Avg Limit (dBuv/m) Margin Peak Limit (d80V/m) Margin UNIl Non-Restricted (d8uV/m) Margin ‘Azimuth Heght Polarity
(GHy) Reading Reading (d8) (@8) (@8) (Degs) (em)
(dBuv) (dBuv/m)
10.398 44.16 PK-U 37.6 209 0 60.86 - - - - 68.2 7.34 224 102 H
10399 4431 PK-U 37.6 -20.9 0 61.01 - - - - 68.2 -7.19 216 237 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HIGH CHANNEL HORIZONTAL

11@UL SUWON Lab Chamber 2 23 Nov 2818 23:41:24
Radiated Emissions 3-Meters
Project Number:4788725468
169 Client:Samsung
Config:EUT / AC Adapter / Earphone
Mode:ONIT RSE ax 20 5248 SU_A2
9g Tested by:45585
80
T
T 7
o -
N III Non—Restrict Bul/m
5
£ [S14]
:é A Li t (dBuU/m)
3 53 o Limi dBulU/m 4
5 W
@
<
48 J | J
s W
3g A " MWMMM
b PR s
20
1 18 18
Frequency (GHz)
REHU/UBlI Ref/Attn  Det/Avg Mode Sues Pis #owps/fode Fosition Range (6z) R/ VB Ref/Attn Det/Avg Mode Sueep Pt 45upe/fode Fosition ]
H(-38)/3  87/18  PEA ) B0AI HeXH gl 5:6.15-18 MC-30B)/3Bk 87/ PERK/LogPur-Video  32Bncec(Auto) 16k HAKH 2-360dege 150 o
HG-38)/38k  112/10  PEAK/LogPur-Video  38mss I e 8-36
11@UL SUWON Lab Chamber 2 23 Nov 2818 23:41:24
Radiated Emissions 3-Meters
Project Number:4788725468
168 Client: Samsun
Config:EUT / AC Adopter / Earphone
Mode:ONIT RSE ax 200 5248 SU_A2
9g Tested by:45585
80
5 7@
z II1 Non—Restricted (dBul/m
I
= [S14]
‘e
~
3 o Avg Limit C(dBuU/m)
B A o 2 3
S o g
48 5
a
e P i
20
1 18 18
Frequency (GHz)
Range (62) REIU/UBII Ref/Attn  Det/Avg Mode Suesp Fis #owps/fode Fosition Range (6Hz) R/ VB Ref/Attn Det/Avg Mode Sueep Pt #5upe/fode Fosition |
|

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.

Page 131 of 627

UL Korea, Ltd. Suwon Laboratory

FORM ID: FCC_15E

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433

UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HIGH CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HP[aB] C Corr (d8) Corrected "Avg Limit (dBuv/m) Margin Peak imit (d8u/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (d8uV/m) (@8) (Degs) em)
(dBuv) (dBuv/m)
1 6.993 2671 PK 35.8 -25.7 0 36.81 - - - - 68.2 -31.39 0-360 150 H
4 10.478 3062 PK 37.7 208 0 4752 - - 68.2 -20.68 0-360 250 H
5 *15.72 24.02 PK 402 -19.5 0 44.72 - - 74 -29.28 - - 0-360 150 H
2 6.963 26.42 PK 35.8 255 0 36.72 - - - - 68.2 -31.48 0-360 250 Vv
3 10.479 29.63 PK 377 -20.8 0 4653 - - 68.2 -21.67 0-360 250 v
6 *15.72 2332 PK 402 -19.5 0 44.02 - - 74 -29.98 - - 0-360 250 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Freauency Meter Det 311700168724 6GHz_AP(dB] 'oC Corr (d8] Corrected “Avg Limit (dBuv/m) Margin Peak Limit (dB0V/m] Margin UNII Non-Restricted (dBuV/m] Margin Aimuth Heignt Polarity
(GHy) Reading Reading (d8) (@8) (@8) (Degs) (em)
(dBuv) (4Buv/m)
10476 43.68 PK-U 37.7 -20.7 0 60.68 - - - - 68.2 -7.52 228 100 H
10.473 416 PK-U 37.7 -20.8 0 58.5 - - - - 68.2 9.7 222 239 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HE40 SU mode (ANT_1)

LOW CHANNEL HORIZONTAL

| 18UL SUWON Lab Chamber 2 22 Nov 2818 23:53:52
Radiated Emissions 3-Meters
Project Number:4788725468
168 Client:Samsun
Config:EUT / AC Adpater / Earphone
Mode :ONII_RSE_ax 48 5198_SU_A'
9p Tegted by:45585
808
3
© 78
[
N IIT Non-f B
C
£ 66
:E\ Avg L t (dBuU/m)
5 e vg Limit (dBuU/m
@
° M
48 1 2
s . .
) el
I
3@ esspunt
gt i
28
1 18 18
Frequency (GHz)
Range (62) REU/UEH Ref/Attn  Det/Avg Hode Susep Pls  ¥ops/fods FPosition Range (6H) REW/UBl Ref/Attn  Dst/Avg Hade Sueep Pts #ups/fiode Position
1°5.08 INC-3B)/3k  BI/1B  PEAK/LogPur-Uideo 11BnsecCAuto) 5201 MAXH B-368ckege 258 5:6.15-18 MC-3B)/38  87/8 PERK/LoPur-Videa  32fncecAuto) 16k  HAXH 8-368dsge 150 o
35.08-6.15 IM(-348)/30k  112/18  PEAK/LogPar-Video Bnsec(Puto) 3001  MAXH B-368cl=ge 158
| 18UL SUWON Lab Chamber 2 22 Nov 2818 23:53:52
Radiated Emissions 3-Meters
Project Number:d4788725468
169 Client :Samsung
Config:EUT / AC Adpater / Earphone
Mode :ONII_RSE ax 48 5198 SU_Al
9p Tested by: 45585
80
5 78
7 11T Non-|
I
- 6e
‘e
3 Avg Limit (dBulU/m)
> sp vg Lim ul/m
@
l 5
M 3 2
48 2 o
o
38
26
1 18 18
Frequency (GHz)
Rongs (6z) REU/UBH Ref/Attn  Dst/Avg fode Susep Pls  ¥ops/fods Fosition Rangs (6 REW/UBH Ref/Attn  Dst/Avg Made Sueep Pte 5ups/fiods FPosition |

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

LOW CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HPLB] C Corr (d8) Corrected “Avg Limit (dBuv/m] Margin Peak Limit (a80V/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuY) (dBuv/m)
1 6.955 27.03 PK 35.8 255 0 3733 - - - - 68.2 -30.87 0-360 150 H
4 10379 24.97 PK 37.6 21 0 4157 - - - - 68.2 -26.63 0-360 250 H
5 *15.573 2431 PK 40 -19.8 0 44.51 - - 74 -29.49 - - 0-360 250 H
2 6.977 26.76 PK 35.8 -25.7 0 36.86 - - - - 68.2 3134 0-360 250 Vv
3 10379 24.4 PK 376 -21 0 41 - - - - 68.2 272 0-360 150 v
6 *15.569 24 PK 40 -19.7 0 443 - - 74 -29.7 - - 0-360 150 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Frequenc Meter Det 311700168724 6GHz_AP(dB] 'oC Corr (d8] Corrected “Avg Limit (dBuv/m) Margin Peak Limit (dB0V/m] Margin UNII Non-Restricted (dBuV/m] Margin Aimuth Heignt Polarity
(GHy) Reading Reading (d8) (@8) (d8) (Degs) (em)
(dBuv) (4Buv/m)
1038 35.41 PK-U 37.6 21 0 52.01 - - - - 68.2 -16.19 99 247 H
10.399 34.43 PK-U 37.6 209 0 5113 - - - - 68.2 -17.07 182 214 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HIGH CHANNEL HORIZONTAL

118UL SUWON Lab Chamber 2 23 Nov 2818 aa8:26:87
Rodioted Emissions 3-Meters
Project Number: 4788725468
169 Client :Samsung
Config:EUT / AC Adpater / Earphone
Mode :UNIT_RSE_ax_48_5238_SU_A1
9g Tested by145585
868
E
c 70
o
N ITT Non-Restric BuU/
]
2 66
E A Limit (dBuU/m)
5 sg vo Limi ul/m)
] 5
[as}
z M
48 ;
I, i "
B WW
39 wwwwww"‘u “
il
28
1 18 18
Frequency (GHz)
Ronge (612) REU/UBH Ref/Attn  Det/Avg fode Pis  Fowps/fods  Fosi Rangs (6 REW/UBH Ref/Attn  Dst/Avg Mode Sueey
1:1-5.08 1M(-3dB) /38k 87/18 PEAK/ Lot ~Uideo Auto) 60| HAXH B 58) 5:6.15-18 1MC-3dB)/ 30k 87/8 PERK/LogPur-Videa  328m:
3:5.88-6.15 M(-3d8)/38k 11218 PEAK/LogPur-Video 3Bmsec(huto) 3881  MAXH 8-360degs 150]
H@UL SUWON Lab Chamber 2 23 Nov 2818 0a8:26:87
Radiated Emissions 3-Meters
Project Number: 4788725468
188 Client:Samsung
Config:EUT / AC Adpater / Earphone
Mode :UNIT_RSE_ax_48_5238_SU_A1
9g Tested by145585
80
5 78
v ITT Non-f
o
- 66
‘e
3 Avg Limit (dBuU/m)
3 5o g (d ;
K 5
3
48 o
o
38
28
1 18 18
Frequency (GHz)
Rongs (62) REU/UBH Ref/Attn  Dst/Avg fode Susep Pis  ¥ops/fods Fosition Rangs (62 REW/UBH Ref/Attn  Dst/Avg Mode Sueep Pte 5ups/fiods FPosition |
i

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HIGH CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HPLB] C Corr (d8) Corrected ‘Avg Limit (dBuv/m) Margin Peak Limit (a80V/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuY) (dBuv/m)
1 6.893 26.49 PK 357 -25.1 0 37.09 - - - - 68.2 -31.11 0-360 250 H
4 10.458 24.91 PK 37.6 -20.7 0 41.81 - - - - 68.2 -26.39 0-360 250 H
5 *15.689 24.7 PK 402 -19.8 0 45.1 - - 74 -28.9 - - 0-360 150 H
2 6.929 26.75 PK 35.7 253 0 37.15 - - - - 68.2 -31.05 0-360 150 Vv
3 10.461 23.68 PK 376 -20.7 0 4058 - - 68.2 -27.62 0-360 250 v
6 *15.691 24.19 PK 402 -19.8 0 44.59 - - 74 -29.41 - - 0-360 150 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).

Page 136 of 627

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HE40 SU mode (ANT_2)

LOW CHANNEL HORIZONTAL

" UL SUWON Laob Chamber 2 23 Nov 2818 @5:58:52
Radiated Emissions 3-Meters
Project Number:4788725468
160 Client:Samsung
Config:EUT / AC Adpater / Earphone
Mode :ONIT_RSE_ax_48_5198_SU_A2
9p Tested by:45585
80
3
© 78
o
N IIT Non-f B
C
£ 66
:E\ A L t (dBuU/m)
vg Limit (dBuU/m
=1 50 P’ 4
@
K] M
48 %
W LT
MW .
39 L PR R
a
»‘;WW'«JMW
20
1 18 18
Frequency (GHz)
Range (6Hz) REUU/UBU Ref/Attn  Dst/Avg Mode Sucep Pis  toups/fode FPosition fangs (6Hz) REW/ U6 Ref/Attn  Det/Avg Mode Sueep Fts #5spe/fiode  Fosition
175.88 IH(-3B)/3  87/18  PEAK/LogPur-Vidso |1BnsecCuto) 6201  MAKH B-360cege 158 5:6.15-18 HC-38)/38  57/8 FERK/LogPur-Videa  32fveec(Auto) 16k MAKH 8-35dege 150 o
35.08-6.15 IM(-348)/30k  112/18  PEAK/LogPar-Video Bnsec(Puto) 3001  MAXH B-360cl=ge 258
" UL SUWON Lob Chamber 2 23 Nov 2818 g5:58:52
Radiated Emissions 3-Meters
Project Number:4788725468
160 Client :Samsung
Config:EUT / AC Adpater / Earphone
Mode:ONII_RSE ax 48 5198_SU_A2
9p Tested by:45585
80
70
v UNTT Non-Restricted (dBuU/r
I
- 6g
e
~ .
5 Ava Limit (dBuU/m)
5 56
2 2 3
N 2 @
40
o
38
20
1 18 18
Frequency (GHz)
Range (6z) RBUL/UBl Ref/Attn  Dst/Avg Mode Sucep Pis #oups/fode Fosition Fange (6H2) REW/UBiL Ref/Attn  Det/Avg Mode Sueep Pts 45spe/fode Fosition |
|

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

LOW CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HPLB] C Corr (d8) Corrected “Avg Limit (dBuv/m] Margin Peak Limit (a80V/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuY) (dBuv/m)
1 6.99 269 PK 35.8 -25.7 0 37 - - - - 68.2 312 0-360 150 H
4 10.383 29.42 PK 37.6 21 0 46.02 - - - - 68.2 2218 0-360 150 H
5 *15.571 243 PK 40 -19.7 0 44.6 - - 74 -29.4 - - 0-360 250 H
2 6.933 26.75 PK 35.7 253 0 37.15 - - - - 68.2 -31.05 0-360 150 Vv
3 10.381 29.24 PK 376 -21 0 45.84 - - 68.2 -22.36 0-360 250 v
6 *15.573 2421 PK 40 -19.8 0 44.41 - - 74 -29.59 - - 0-360 150 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Freauency Meter Det 311700168724 6GHz_AP(dB] 'oC Corr (d8] Corrected “Avg Limit (dBuv/m) Margin Peak Limit (dB0V/m] Margin UNII Non-Restricted (dBuV/m] Margin Aimuth Heignt Polarity
(GHy) Reading Reading (d8) (@8) (@8) (Degs) (em)
(dBuv) (4Buv/m)
10378 42.49 PK-U 37.6 21 0 59.09 - - - - 68.2 -9.11 101 100 H
10.378 42.41 PK-U 37.6 21 0 59.01 - - - - 68.2 -9.19 215 238 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HIGH CHANNEL HORIZONTAL

. UL SUWON Lob Chamber 2 23 Nov 2818 B6:53: 38
Rodioted Emissions 3-Meters
Project Number: 4788725468
169 Client :Samsung
Config:EUT / AC Adpater / Earphone
Mode :UNIT_RSE_ax_48_5238_SU_A2
9g Tested by145585
868
E
c 70
o
N II1 Non-Restric BuU/s
]
2 66
E A Limit (dBuU/m)
ST vo Limi ul/m)
K W
el
48 2
b
P o
A
38
L
Nbggeiniuf o
28
1 18 18
Frequency (GHz)
Ronge (612) REU/UBH Ref/Attn  Det/Avg fode Pis  Fowps/fods  Fosi Rangs (6 REW/UBH Ref/Attn  Dst/Avg Mode Sueep Pte #5ups/fiods FPosition
1:1-5.08 1M(-3dB) /38k 87/18 PEAK/ Lot ~Uideo Auto) 60| HAXH B 58) 5:6.15-18 1MC-3dB)/ 30k 87/8 PEAK/LogPur-Videa  328meec(Auto) |6k MAXH B-368degs 158 cr
3:5.88-6.15 M(-3d8)/38k 11218 PEAK/LogPur-Video 3Bmsec(huto) 3881  MAXH 8-360degs 150]
! 1@UL SUWON Lab Chamber 2 23 Nov 2818 B6:53: 38
Rodioted Emissions 3-Meters
Project Number:4788725468
109 Client :Samsung
Config:EUT / AC Adpater / Earphone
Mode:UNII_RSE_ax_40_5230_SU_A2
9p Tested by145585
808
o
i N\IT Non-Restricte 53 n
o
= 66
‘e
3 Avg Limit (dBuY/m)
5 50 v :
S 4 5
S a )
48
a
368
28
1 ] 18
Frequency (GHz)
Range (6z) REU/UBH Ref/Attn  Det/Avg Hode Sueep Pls  ¥ops/fods Fosition Range (&) REW/UBH Ref/Attn  Dst/Avg Hade Sueep Fte #ups/fiods FPosition |
i

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HIGH CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HPLB] C Corr (d8) Corrected “Avg Limit (dBuv/m] Margin Peak Limit (a80V/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuY) (dBuv/m)
2 6.986 27.23 PK 35.8 -25.8 0 37.23 - - - - 68.2 -30.97 0-360 250 H
3 10.463 28.59 PK 37.6 -20.7 0 45.49 - - 68.2 2271 0-360 250 H
6 *15.691 24.87 PK 402 -19.8 0 45.27 - - 74 -28.73 - - 0-360 150 H
1 7.016 27.55 PK 35.8 -25.4 0 37.95 - - - - 68.2 -30.25 0-360 150 Vv
4 10.454 26.87 PK 376 -20.7 0 4377 - - - - 68.2 -24.43 0-360 250 v
5 *15.693 24.4 PK 402 -19.8 0 44.8 - - 74 -29.2 - - 0-360 250 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Frequenc Meter Det 311700168724 6GHz_AP(dB] 'oC Corr (d8] Corrected “Avg Limit (dBuv/m) Margin Peak Limit (dB0V/m] Margin UNII Non-Restricted (dBuV/m] Margin Aimuth Heignt Polarity
(GHy) Reading Reading (d8) (@8) (d8) (Degs) (em)
(dBuv) (4Buv/m)
10.458 4234 PK-U 37.6 -20.7 0 59.24 - - - - 68.2 -8.96 230 100 H
10.459 40.21 PK-U 37.6 207 0 57.11 - - - - 68.2 -11.09 225 262 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HES0 SU mode (ANT_1)

M

ID CHANNEL HORIZONTAL

@UL SUWON Lab Chamber 2

23 Nov 2818

83:55:082

Radiated Emissions 3-Meters
Project Number:4788725468
168 Client:Samsun
Config:EUT / AC Adpater / Earphone
Mode :ONII_RSE_ax 80 5218_SU_Al
9p Tested by:45585
808
E
© 78
[
N IIT Non-f B
C
£ 66
‘e
.
S 59 Avg Limit (dBuU/m) J
5
& M
48 ; B T PO
u“yMWNW““““ o
38 o o
b i s A s
28
1 18 18
Frequency (GHz)
Range (62) REU/UEH Ref/Attn  Det/Avg Hode weep Pls  ¥ops/fods FPosition Range (6H) REW/UBl Ref/Attn  Dst/Avg Hade Sueep Pts #ups/fiode Position
1°5.08 INC-3B)/3k  BI/1B  PEAK/LogPur-Uideo 11BnsecCAuto) 5201 MAXH B-368ckege 158 5:6.15-18 MC-3B)/38  87/8 PERK/LoPur-Videa  32fncecAuto) 16k  HAXH 8-368dsge 250 o
35.08-6.15 IM(-348)/30k  112/18  PEAK/LogPar-Video Bnsec(Puto) 3001  MAXH B-368cl=ge 158
11@UL SUWON Lab Chamber 2 23 Nov 2818 @3:55:82
Radiated Emissions 3-Meters
Project Number:4788725468
166 Cliant:Samsun
Config:EUT / AC Adpater / Earphone
Mode :ONII_RSE ax 80 5218 SU_Al
9p Tested by:45585
868
7
i NIT Non-Restricted BulU/m
I
- 6g
‘e
3 Avg Limit (dBuY/m)
Z 5P 4 :
l &)
S 3 3
48 3 O-
O
38
28
1 18 18
Frequency (GHz)
Range (&) REU/UBH Ref/Attn  Det/Avg Hode Sueep Pls  ¥ops/fods Fosition Range (6Hz) REW/UBH Ref/Attn  Dst/Avg Hade Sueep Pte #ups/fiods Position
i

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.

Page 141 of 627

UL Korea, Ltd. Suwon Laboratory

FORM ID: FCC_15E

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433

UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

MID CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HPLB] C Corr (d8) Corrected ‘Avg Limit (dBuv/m) Margin Peak Limit (a80V/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuY) (dBuv/m)
1 7.025 26.83 PK 359 253 0 37.43 - - - - 68.2 -30.77 0-360 150 H
4 10.414 23.47 PK 37.6 -20.9 0 40.17 - 68.2 -28.03 0-360 250 H
5 *15.631 24.42 PK 40.1 -19.9 0 44.62 - - 74 -29.38 - - 0-360 150 H
2 6.994. 26.81 PK 35.8 -25.7 0 36.91 - - - - 68.2 -31.29 0-360 250 Vv
3 10.415 24.21 PK 376 -20.9 0 4091 - - 68.2 -27.29 0-360 150 v
6 *15.631 24.26 PK 40.1 -19.9 0 44.06 - - 74 -29.54 - - 0-360 250 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted emission
is less than average limit (54dBuV/m).
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HES0 SU mode (ANT_2)

MID CHANNEL HORIZONTAL

| 18UL SUWON Lab Chamber 2 23 Nov 2818 @5:12:82
Radiated Emissions 3-Meters
Project Number:4788725468
168 Client:Samsun
Config:EUT / AC Adpater / Earphone
Mode:ONII_RSE_ax 80 5218_SU_A2
9p Tested by:45585
808
3
© 78
[
N IIT Non-f B
C
£ 66
:E\ Avg L t (dBuU/m)
5 =g vg Limit (dBuU/m J
5
$ W
48 AV
W’ o
bl
ITURAIY BT W
30 G
Ak
oo e
28
1 18 18
Frequency (GHz)
Range (62) REU/UEH Ref/Attn  Det/Avg Hode Susep Pls  ¥ops/fods FPosition Range (6H) REW/UBl Ref/Attn  Dst/Avg Hade Sueep Pts #ups/fiode Position
1°5.08 INC-3B)/3k  BI/1B  PEAK/LogPur-Uideo 11BnsecCAuto) 5201 MAXH B-368ckege 158 5:6.15-18 MC-3B)/38  87/8 PERK/LoPur-Videa  32fncecAuto) 16k  HAXH 8-368dsge 150 o
35.08-6.15 IM(-348)/30k  112/18  PEAK/LogPar-Video Bnsec(Puto) 3001  MAXH B-360cl=ge 258
| 18UL SUWON Lab Chamber 2 23 Nov 2818 @5:12:82
Radiated Emissions 3-Meters
Project Number:d4788725468
169 Client :Samsung
Config:EUT / AC Adpater / Earphone
Mode :ONII_RSE ax 80 5218 SU_A2
9p Tested by: 45585
80
5 78
7 11T Non-|
I
- 6e
‘e
3 Avg Limit (dBulU/m)
> sp vg Lim ul/m
2 §)
S 3 o
o
48
38
26
1 18 18
Frequency (GHz)
Rongs (6z) REU/UBH Ref/Attn  Dst/Avg fode Susep Pls  ¥ops/fods Fosition Rangs (6 REW/UBH Ref/Attn  Dst/Avg Made Sueep Pte 5ups/fiods FPosition |
i

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

MID CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HPLB] C Corr (d8) Corrected “Avg Limit (dBuv/m] Margin Peak Limit (a80V/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuY) (dBuv/m)
1 7.041 265 PK 359 -24.9 0 375 - - - - 68.2 -30.7 0-360 250 H
4 10.431 26.25 PK 37.6 -20.8 0 43.05 - - - - 68.2 -25.15 0-360 250 H
5 *15.629 24.23 PK 40.1 -19.8 0 44.53 - - 74 -29.47 - - 0-360 150 H
2 7.039 26.53 PK 35.9 -24.9 0 3753 - - - - 68.2 -30.67 0-360 150 Vv
3 10.434 2639 PK 376 -20.9 0 43.09 - - 68.2 -25.11 0-360 250 v
6 *15.629 24.53 PK 40.1 -19.8 0 44.83 - - 74 -29.17 - - 0-360 150 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Frequenc Meter Det 311700168724 6GHz_AP(dB] 'oC Corr (d8] Corrected “Avg Limit (dBuv/m) Margin Peak Limit (dB0V/m] Margin UNII Non-Restricted (dBuV/m] Margin Aimuth Heignt Polarity
(GHy) Reading Reading (d8) (@8) (d8) (Degs) (em)
(dBuv) (4Buv/m)
10432 38.98 PK-U 37.6 -20.8 0 55.78 - - - - 68.2 -12.42 105 100 H
10.416 36.55 PK-U 37.6 209 0 5325 - - - - 68.2 -14.95 219 248 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HE20 RU mode (ANT_1 /26T / Low: 4, Mid: 0, High: 4)

LOW CHANNEL HORIZONTAL

UL SUWON Lab Chamber 2

26 Nov 2818 22:508:59

Project Number:4788725466

Radiated Emissions 3-Meters

168 Client:Samsun
Config:EUT / Adapter / Earphone
Mojde :ONTI_RSE_ax 20 5188_26T RU4_Al
99 Teloted by 45585
808
T
T 78
o
u ITT Non-Restrict BuU/m
]
2 66
E A Limit (dBuU/mJ
5 se g Limi ul/m
@ M
] 4
48 o
Wi s o
o
ITRORTR T
38 A A
AT LN S W
28
1 8 18
Frequency (GHz)
Ronge (6z) REU/UBH Ref/Attn  Det/Avg Hode Sueep Pls fowps/fode Fosit Ronge () REW/UBl Ref/Attn  Det/Avg fiode Sueep Pte  #5ups/fods FPosition ]
17508 MC3B) /3 BI/IB PEAK/LG ) 6Eal WK B 5:6.15-18 M3 /30 8778 PERK/LogPur-Vicka  32Bnesc(iuto) 16k HAXH 8-360dege 158
35.08-6.15 N(-348)/30  112/18  PEAK/LogPur-Video Bmsec(Ruto) 308 T [
118UL SUWON Lab Chamber 2 26 Nov 2818 22:508:59
Rodiated Emissions 3-Meters
Project Number:4788725468
168 Client:Samsun
Config:EUT / Adapter / Earphone
Mode :ONII_RSE_ax 20 5188_26T RU4_Al
99 Teted by 45585
88
5 7@
v ITT Non-Restricted (dBuU/m
I
- 66
‘e
3 Avg Limit (dBuU/m)
> s5p vg Lim ul/m
@
o &
~ o
3
48 y o
C
38
28
1 8 18
Frequency (GHz)
Ronge (612) REU/UBH Ref/Attn  Det/Avg Hode Sueep Pls #owps/fode Fosition Range (&) REW/UB Ref/Attn  Det/Avg fiode Sueep Pts #5ups/fods FPosition ]

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

LOW CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HPLB] C Corr (d8) Corrected ‘Avg Limit (dBuv/m) Margin Peak Limit (a80V/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuY) (dBuv/m)
1 7.024 26.81 PK 359 -25.4 0 3731 - - - - 68.2 -30.89 0-360 150 H
4 10.36 23.72 PK 37.5 21 0 40.22 - - 68.2 -27.98 0-360 150 H
5 *15.541 2291 PK 399 -19.7 0 43.11 - - 74 -30.89 - - 0-360 250 H
2 7.005 26.51 PK 35.8 -25.6 0 36.71 - - - - 68.2 -31.49 0-360 250 Vv
3 10.359 2337 PK 375 -21 0 39.87 - - 68.2 -28.33 0-360 250 v
6 *15.541 23.89 PK 39.9 -19.7 0 44.09 - - 74 -29.91 - - 0-360 150 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted emission
is less than average limit (54dBuV/m).
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

MID CHANNEL HORIZONTAL

! 12UL SUWON Lab Chamber 2 26 Nov 2818 23:13:11
Rodioted Emissions 3-Meters
Project Number:4788725468
168 Client:Samsun
Config:EUT / Adapter / Earphone
Molde :ONTI_RSE_ax 20 5208_26T RUD_AI
9p Tested byi45585
868
E
c 78
o
N I1 f tr
C
£ 66
‘e
C U/
3) 50 Avg Limit (dBuU/ml -
@ MM
el
48 yo " .
MW Wisdygi w
A i
38 it
WWN%WW
28
18 18
Freguency (GHz)
Ronge (612) REU/UBH Ref/Attn  Dst/Avg Hode Sueey </Mode Fosition Rangs (6 REW/UBl Ref/Attn  Det/Avg fiode Sueep Pts  #5upe/fods Fosition ]
11125, 08 MC-3dB) /38K 87/10 PEAK/LagPur-Uideo  11Bn: 8-360degs 156) 5:6.15-18 MC-308)/30k  87/8 PEAK/LoPur-Uideo  32Bnsec(Auto) 16k  MAYH 6-360dege 156
35.08-6.15 IM(-348)/30k  112/18  PEAK/LogPar-Video 3Bns B-368ckege 159 ; :
! 1@UL SUWON Lab Chamber 2 26 Nov 2818 23:13:11
Rodioted Emissions 3-Meters
Project Number:4788725468
169 Client :Samsung
Config:EUT / Adopter / Earphone
Mode:ONII_RSE ax 20 5208267 RUD_Al
9p Tested by 45585
80
5 78
v 11 Restr
o
- 66
G
3 Avg Limit (dBuU/m)
3 5o vg Limi )
o 6
- )
3
48 = wl
e
368
28
1 18 18
Frequency (GHz)
Ronge (612) REU/UBH Ref/Attn  Dst/Avg Hode Sueep Fis  #owps/fode Fosition Rangs (6 REW/UBl Ref/Attn  Det/Avg fiode Sueep Pts #5upe/fods Fosition |
]

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

MID CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_APid8] C Corr (d8) Corrected Avg Limit (dBuv/m) Margin Peak Limit (d8uV/m) Margin UNII Non-Restricted Margin ‘Adimuth Height Polarity
(6Hz) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuv) (dBuv/m)
1 7.034 26.36 PK 359 -25 0 37.26 - - - - 68.2 -30.94 0-360 250 H
4 10.4 23.13 PK 37.6 21 0 39.73 - - 68.2 -28.47 0-360 250 H
5 *15.602 23.96 PK 40 -19.8 0 44.16 - - 74 -29.84 - - 0-360 250 H
2 7.071 25.72 PK 35.9 24 0 37.62 - 68.2 -30.58 0-360 150 Vv
3 10.4 2342 PK 376 -21 0 40.02 - 68.2 -28.18 0-360 250 v
6 *15.601 24.17 PK 40 -19.8 0 44.37 - - 74 -29.63 - - 0-360 150 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HIGH CHANNEL HORIZONTAL

11@UL SUWON Lab Chamber 2 26 Nov 2818 23:33:53
Radiated Emissions 3-Meters
Project Number:4788725468
169 Client:Samsung
Configi EUT / Pdspter / Earphon
Mogle :UNII_RSE_ox_28_5240_. ZBT RU4 Al
9g Tedted byi45585
80
T
T 7
o
N IIT Non-Restr 1 B m
5
2 66
:é A Li t (dBuU/m)
3 53 o Limi dBulU/m
3 W 5
@
° M
40 i PRI N
e
Y VT, e o
AL
38 &
D s A A bt
20
1 18 18
Frequency (GHz)
REHU/UBlI Ref/Attn  Det/Avg Mode Sues Pis #owps/fode Fosition Range (6z) R/ VB Ref/Attn Det/Avg Mode Sicep te #5upe/fode  Fosition ]
H(-38)/3  87/18  PEA ) B0AI HeXH gl 5:6.15-18 MC-30B)/3Bk 87/ PERK/LogPur-Videa  32Bneec(Auto ol 2-360dege 250 o
HG-38)/38k  112/10  PEAK/LogPur-Video  38mss 3@ HH
11@UL SUWON Lab Chamber 2 26 Nov 2818 23:33:53
Radiated Emissions 3-Meters
Project Number:4788725468
1e@ Client:Samsun
Config:EUT / Adupter / Earphone
Mode:ONIT_RSE_ox._20_5248_26T_RU4_Al
9g Tedted by 45585
80
i 7e
2 ITT Non-Restr
I
- 66
‘e
~
3 g Avg Limit (dBuU/m)
@ S
N 3 o
fat
48 =
-
368
20
1 8 18
Frequency (GHz)
Range (62) REIL/UBl Ref/Attn Det/Avg Mode Suesp Pis #owps/fode Fosition Range (6Hz) R/ VB Ref/Attn Det/Avg Mode Sueep Pt #5ups/fode Fosition |
|

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HIGH CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HPLB] C Corr (d8) Corrected ‘Avg Limit (dBuv/m) Margin Peak Limit (a80V/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuY) (dBuv/m)
1 7.001 26.87 PK 35.8 -25.7 0 36.97 - - - - 68.2 -31.23 0-360 250 H
4 10.481 23.23 PK 37.7 -20.8 0 40.13 - 68.2 -28.07 0-360 250 H
5 *15.722 25.11 PK 402 -19.6 0 4571 - - 74 -28.29 - - 0-360 150 H
2 6.999 26.66 PK 35.8 -25.7 0 36.76 - - - - 68.2 -31.44 0-360 150 Vv
3 10.479 24.18 PK 377 -20.8 0 41.08 - - 68.2 -27.12 0-360 250 v
6 *1572 23.97 PK 402 195 0 44.67 - - 74 -29.33 - - 0-360 150 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HE20 RU mode (ANT_2 /26T / Low: 4, Mid: 0, High: 8)

LOW CHANNEL HORIZONTAL

| 18UL SUWON Lab Chamber 2 27 Nov 2818 at:31:a87
Radiated Emissions 3-Meters
Project Number:4788725460
188 Client:Samsun
Config:EUT / Adapter / Earphone
Mode ONII_RSE_ax_20_5188_26T_RU4_A2
9p Tepted by 45585
808
E
c 78
o
N IIT N f
]
£ 66
N 5q Avg Limit (dBuU/m)
@ 5
e 4
408 W,‘ "
kL oA M
B Mhatoiin N i
28
1 g 18
Frequency (GHz)
Ronge (6z) REU/UBH Ref/Attn  Det/Avg fode Sueep Pls  ¥ops/Mods Fosition Ronge (@12) REW/UBH Ref/Attn  Dst/Avg Mode Sueep Pts  4Sups/fode Fosition ‘
115,68 IMC-34B)/3k  BI/1B  PEAK/LogPur-Uideo 11BnsectAuto) 6881 MAXH 0-360cege 258 5:6.15-18 MC-3B) /38 87/8 PEAK/LogPur-Uidea  32Bneec(iuto) I8k MAXH 8-360dege 150
35.08-6.15 M(-348)/30k  112/18 PEAK/LogPar-Video Bnsec(huto) 3881  HAXH B-360ck=ge 158
| 18UL SUWON Lab Chamber 2 27 Nov 2818 at:31:87
Radiated Emissions 3-Meters
Project Number:4788725460
168 Client:Samsung
Config:EUT / Adapter / Earphone
Mode :ONII_RSE_ax_20_5188_26T_RU4_A2
9p Tested by:45585
868
5 78
2 ITT Non-f
I
- 66
‘e
3 Avg Limit (dBuU/m)
3 e vg Limit (dBulU/m
T 6
N 3 3
48 2 2
O
368
28
1 g 18
Frequency (GHz)
Ronge (612) REU/UBH Ref/Attn  Dt/Avg Mode Sueep Pls  ¥oups/Mods Fosition Range (@12) REW/UBH Ref/Attn  Dst/Avg Mode Sueep Pts  #Sups/fode Fosition |
i

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

LOW CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HPLB] C Corr (d8) Corrected “Avg Limit (dBuv/m] Margin Peak Limit (a80V/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuY) (dBuv/m)
1 7.011 26.81 PK 35.8 -25.6 0 37.01 - - - - 68.2 -31.19 0-360 150 H
4 10.359 26.99 PK 37.5 21 0 43.49 - - 68.2 -24.71 0-360 250 H
5 *15.543 24.46 PK 399 -19.7 0 44.66 - - 74 2934 - - 0-360 250 H
2 6.966 26.88 PK 35.8 2555 0 37.18 - - - - 68.2 -31.02 0-360 150 Vv
3 10.36 24.96 PK 375 -21 0 41.46 - - 68.2 -26.74 0-360 250 v
6 *15.539 24.12 PK 39.9 -19.8 0 44.22 - - 74 -29.78 - - 0-360 250 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Freauency Meter Det 311700168724 6GHz_AP(dB] 'oC Corr (d8] Corrected “Avg Limit (dBuv/m) Margin Peak Limit (dB0V/m] Margin UNII Non-Restricted (dBuV/m] Margin Aimuth Heignt Polarity
(GHy) Reading Reading (d8) (@8) (@8) (Degs) (em)
(dBuv) (4Buv/m)
1036 44.22 PK-U 37.5 21 0 60.72 - - - - 68.2 -7.48 218 108 H
10.359 43.67 PK-U 375 21 0 60.17 - - - - 68.2 -8.03 220 241 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

MID CHANNEL HORIZONTAL

! 12UL SUWON Lab Chamber 2 27 Nov 2818 b2:85:24
Rodiated Emissions 3-Meters
Project Number:4788725468
168 Client:Samsun
Config:EUT / Adapter / Earphone
Mode:ONII_RSE_ax 20 5208 26T RUD_A2
98 Telted by 45585
868
E
c 78
[ ;
N ITT Ne f tr
C
£ 66
‘e
L
3 50 Avg Limit (dBuU/ml
2 — 4 3
l
40 Al
PSRN A
MWM
38 A
bt s At
28
18 18
Frequency (GHz)
Ronge (612) REU/UBH Ref/Attn  Dst/Avg Hode Sueep Pls #wps/fods Fosition Rangs (6 REW/UBl Ref/Attn  Det/Avg fiode Sueep Pts  #5upe/fods Fosition ]
115,68 NC3dB) /38 BI/1B PEAK/LogPur-Uideo  11BnsccCAuto) 6281  HeXH 0-368dege 159 5:6.15-18 M3 /3% 87/ PERK/LogPur-Videa  32BneectAuto) 16k HAXH 8-36ddege 250 ¢
35.08-6.15 MC-34B)/30k  112/18  PEAK/LogPar-Video 3Bmsec(huto 3881  MAXH B-368dege 2 ; :
! 12UL SUWON Lab Chamber 2 27 Nov 2818 g2:85:24
Rodiated Emissions 3-Meters
Project Number:4788725468
160 Client:Samsung
Config:EUT / Adopter / Ecrphone
Mode:ONII_RSE ax 20 5208 26T RUD_A2
99 Tested by:45585
808
5 78
7 1T Nom-Reetr
I
- 66
G
3 Avg Limit (dBul/m)
5 50 4
3 6
< 3 O
o
40 3 T
e Tt 07 o Tttt
28
18 18
Frequency (GHz)
Ronge (612) REU/UBH Ref/Attn  Dst/Avg Hode Sueep Fis #owps/fods Fosition Rangs (62 REW/UBl Ref/Attn  Det/Avg fiode Sueep Pts #5ups/fods Fosition |
|

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

MID CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HP[dB] C Corr (d8] Corrected ‘Avg Limit (dBuv/m) Margin Peak Limit (d8uV/m) Margin UNII Non-Restricted Margin ‘Adimuth Height Polarity
(6Ha) Reading Reading (d8) (d8) (d8uV/m) (@8) (Degs) em)
(dBuv) (dBuv/m)
1 7.028 2635 PK 359 -25.2 0 37.05 - - - - 68.2 -31.15 0-360 250 H
4 10383 2717 PK 37.6 21 0 43.77 - - 68.2 -24.43 0-360 150 H
5 *156 24.54 PK 40 -19.8 0 44.74 - - 74 -29.26 - - 0-360 150 H
2 7.016 27.01 PK 35.8 255 0 3731 - 68.2 -30.89 0-360 250 Vv
3 10.383 25.84 PK 376 21 0 42.44 - - - - 68.2 -25.76 0-360 250 v
6 *156 24.76 PK 40 -19.8 0 44.96 - - 74 -29.04 - - 0-360 150 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Frequency Meter Det 3117_00168724, 6GHz_AP(dB] 'oC Corr (d8] Corrected “Avg Limit (dBuv/m) Margin Peak Limit (d80V/m) Margin UNIl Non-Restricted (d8uV/m) Margin ‘Azimuth Heght Polarity
(GHy) Reading Reading (d8) (@8) (@8) (Degs) (em)
(dBuv) (dBuv/m)
10.383 46.46 PK-U 37.6 21 0 63.06 - - - - 68.2 5.14 230 226 H
10383 45.69 PK-U 37.6 21 0 62.29 - - - - 68.2 -5.91 220 241 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HIGH CHANNEL HORIZONTAL

11@UL SUWON Lab Chamber 2 27 Nov 2818 B2:39:54
Radiated Emissions 3-Meters
Project Number:4788725468
169 Client:Samsung
Configi EUT / Pdspter / Earphon
Mode :UNII_RSE_ox_28_5240_. ZBT RUS A2
9g Tedted by:45585
80
T
T 7
o
N III Non—Restrict Bul/m
5
£ [S14]
:é A Li t (dBuU/m)
5 53 o Limi dBulU/m .
S %M
48 ) o PRI
RO e
e P I v e
P 7L N e ey
20
1 18 18
Frequency (GHz)
REHU/UBlI Ref/Attn  Det/Avg Mode Sues Pis #owps/fode Fosition Range (6z) R/ VB Ref/Attn Det/Avg Mode Sicep te #5upe/fode  Fosition ]
H(-38)/3  87/18  PEA ) B0AI HeXH g 5:6.15- MC-30B)/3Bk 87/ Eor iR T s Ol 2-360dege 250 o
HG-38)/38k  112/10  PEAK/LogPur-Video  38mss 3@ HH : :
11@UL SUWON Lab Chamber 2 27 Nov 2818 B2:39:54
Radiated Emissions 3-Meters
Project Number:4788725468
168 Client: Samsun
Config:EUT / Adupter / Earphone
Mode:ONIT RSE ax 20 5248 26T RUS A2
9g Tested by:45585
80
5 7@
z II1 Non—Restricted (dBul/m
I
= [S14]
‘e
~
3 o Avg Limit C(dBuU/m)
5 56
&) 6
s 3 E
40 2 2
0
38
20
1 18 18
Frequency (GHz)
Range (62) REIU/UBII Ref/Attn  Det/Avg Mode Suesp Fis #owps/fode Fosition Range (6Hz) R/ VB Ref/Attn Det/Avg Mode Sueep Pt #5upe/fode Fosition |
|

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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FORM ID: FCC_15E



REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HIGH CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HPLB] C Corr (d8) Corrected “Avg Limit (dBuv/m] Margin Peak Limit (a80V/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuY) (dBuv/m)
1 7.002 27.19 PK 35.8 -25.6 0 3739 - - - - 68.2 -30.81 0-360 250 H
4 10.496 27 PK 37.7 -20.8 0 439 - - - - 68.2 243 0-360 150 H
5 *1572 252 PK 402 -19.5 0 459 74 28.1 - - 0-360 150 H
2 7.047 26.68 PK 35.9 -24.7 0 37.88 - - - - 68.2 3032 0-360 150 Vv
3 10.497 24.92 PK 377 -20.8 0 41.82 - - 68.2 -26.38 0-360 250 v
6 *15.722 2458 PK 402 -19.6 0 45.18 - - 74 -28.82 - - 0-360 150 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Frequenc Meter Det 311700168724 6GHz_AP(dB] 'oC Corr (d8] Corrected “Avg Limit (dBuv/m) Margin Peak Limit (dB0V/m] Margin UNII Non-Restricted (dBuV/m] Margin Aimuth Heignt Polarity
(GHy) Reading Reading (d8) (@8) (@8) (Degs) (em)
(dBuv) (4Buv/m)
10.497 4738 PK-U 37.7 -20.8 0 64.28 - - - - 68.2 -3.92 226 100 H
10.497 46.54 PK-U 37.7 -20.8 0 63.44 - - - - 68.2 -4.76 218 279 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HE40 RU mode (ANT_1/26T /Low: 17, High: 0)

LOW CHANNEL HORIZONTAL

|1 UL _SUUON Lab Chamber 2 27 Nov 2818 22:32:25
Rodioted Emissions 3-Meters
Project Number:4788725468
188 Client: Samsun
Copfig:EUT / AC Adapter / Earphone
Mople :ONTT_RSE_ax_48_5198_26T_RU17_Al
9B Tebted by:45585
80
E
c 78
N UNIT Non-Restricted (dBul/m
C
5 6P
< Avg Limit (dBuU/m)
3 50 v imit ulU/m)
g M
S 4
40 J
WM - -
o o
ik
3@ Al
RPN T N
20
1 18 18
Frequency (GHz)
Range (Giz) RBL/UBl Ref/Attn Det/Avg Mode Sweap Pis #5wps/Mode Fosition Range (6Hz) RB/ VB Ref/Attn  Det/Avg Mode Sueep Pte #5ups/Mode Fosition ]
1-5.88 1M(-3dB) /38k 87/18 PEAK/LogPur—Video  Auto =) B-368 158 5:6.15-18 MC-3dB)/30k 87/8 PEAK/LogPur-Videa  Auto 16k MAXH B-36degs 150 o
3:5.08-6.15 M(-3d8)/3Bk  112/18  PEAK/LogPur-Uideo futo 3081 MAKH B-368dege 254
1 1L SUWON Lab Chanber 2 27 Nov 2818 22:32:25
Rodioted Emissions 3-Meters
Project Number:4788725468
188 Client:Samsung
Config:EUT / AC Adapter / Earphone
Mode :ONTT_RSE_ax_48_5198_26T_RU17_Al
9B Tested by:45585
80
FRRE
v IIT Non-Restricted (dBulU/m
o
= 60
‘e
3 fvg Limit CdBuU/m)
S =p g Lim uU/m
a5}
3 6
3 o
40 S
[}
30
20
1 14 18
Frequency (GHz)
Range (6Hz) RBU/UBM Ref/Attn Det/Avg Hode Sweep Pts #5uwps/Mode Fosition Range (6Hz) RB/ VB Ref/Attn  Det/Avg Mode Sueep Pte #5ups/Mode Fosition ]
]

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

LOW CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HPLB] C Corr (d8) Corrected ‘Avg Limit (dBuv/m) Margin Peak Limit (a80V/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuY) (dBuv/m)
1 7.015 26.61 PK 35.8 255 0 36.91 - - - - 68.2 -31.29 0-360 250 H
4 10381 23.56 PK 37.6 21 0 40.16 - - 68.2 -28.04 0-360 150 H
5 *15.571 23.46 PK 40 -19.7 0 4376 - - 74 -30.24 - - 0-360 250 H
2 6.944. 26.49 PK 35.7 253 0 36.89 - - - - 68.2 3131 0-360 150 Vv
3 10.381 23.29 PK 376 -21 0 39.89 - - 68.2 -28.31 0-360 150 v
6 *15.571 23.29 PK 40 -19.7 0 4359 - - 74 -30.41 - - 0-360 250 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted emission
is less than average limit (54dBuV/m).
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HIGH CHANNEL HORIZONTAL

! 12UL SUWON Lab Chamber 2 27 Nov 2818 23:27:689
Rodiated Emissions 3-Meters
Project Number:4788725468
168 Client:Samsun
Cohfig EUT / AC Adapter / Earphone
MoHe :ONII_RSE ax_ 48 5238 26T RUD_Al
98 Tebted by:45585
868
E
c 78
o
N ITT Ne f tr
C
£ 66
‘e
3) 50 Avg Limit (dBuU/ml
S
- 4
49 ; o
WMA [rev— e
38 ‘ - WW
b hagernnd b A
28
18 18
Frequency (GHz)
Ronge (612) REU/UBH Ref/Attn  Dst/Avg Hode Sueey Pls #owps/fods Fosit Rangs (6 REW/UBl Ref/Attn  Det/Avg fiode Sueep Pts  #5upe/fods Fosition ]
115,68 INC-3dB) /38 BI/1B  PEAK/LagPur-Uide ) gl XK 8 5:6.15-18 M3 /3% 87/ PERK/LogPur-Videa  32BneectAuto) 16k HAXH 8-36ddege 250 ¢
35.08-6.15 MC-34B)/30k  112/18 PEAK/LogPar—Vid ? 8-
! 12UL SUWON Lab Chamber 2 27 Nov 2818 23:27:689
Rodiated Emissions 3-Meters
Project Number:4788725468
160 Client :Samsung
Config:EUT / AC Adapter / Earphone
Mode :ONII_RSE ax_ 48 5238_26T RUD_Al
99 Tested by:45585
808
5 78
7 1T Nom-Reetr
I
- 66
G
3 Avg Limit (dBul/m)
5 50 = :
2 S)
K] o
3
40 4 v
G
38
28
18 18
Frequency (GHz)
Ronge (612) REU/UBH Ref/Attn  Dst/Avg Hode Sueep Fis #owps/fods Fosition Rangs (62 REW/UBl Ref/Attn  Det/Avg fiode Sueep Pts #5ups/fods Fosition |
|

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HIGH CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HP[aB] C Corr (d8) Corrected "Avg Limit (dBuv/m) Margin Peak imit (d8u/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (d8uV/m) (@8) (Degs) em)
(dBuv) (dBuv/m)
1 7.024 27.08 PK 359 -25.4 0 3758 - - - - 68.2 -30.62 0-360 150 H
4 10.461 236 PK 37.6 -20.7 0 405 - - 68.2 277 0-360 250 H
5 *15.69 2432 PK 402 -19.8 0 44.72 - - 74 -29.28 - - 0-360 250 H
2 6.982 26.65 PK 35.8 -25.7 0 36.75 - - - - 68.2 -31.45 0-360 250 Vv
3 10.461 23.83 PK 376 -20.7 0 4073 - - 68.2 -27.47 0-360 150 v
6 *15.69 24.64 PK 402 -19.8 0 45.04 - - 74 -28.96 - - 0-360 150 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HE40 RU mode (ANT_2 /26T / Low: 17, High: 17)

LOW CHANNEL HORIZONTAL

11@UL SUWON Lab Chamber 2 28 Nov 2818 @a:31:57
Rodioted Emissions 3-Meters
Project Number:4788725468
100 Client:Samsun
Config:EUT / AC Adapter / Earphone
Moge:ONII _RSE_ax_48 5198 26T RUT7 A2
9p Tebted by:45585
80
E
c 70
N UNTIT Non-Restricted BulU/m
C
2 66
¢ A Limit (dBuU/m)
N 5p \vg Limit ulJ/m)
E W
N
40 y m
BQWWMMWWW s
20
1 18 18
Frequency (GHz)
Range (612) RBL/UBI Ref/Attn  Det/Avg Mode Sueep ts #5wps/fode  Fosition Range CéHz) RBU/UBH Ref/Attn  Det/Avg Mode Sueep Pts #5ups/fode  Fosition ]
1-5.88 1M(-3dB) /38k 87/18 PEAK/LogPur—Video  11BnsecCAuto) 681  MAXH B-368 158 5:6.15-18 MC-3dB)/30k 87/8 PEAK/LogPur-Videa  32Bnsec(Auto) |6k MAXH B-36degs 230 o
3:5.08-6.15 M(-3dB)/38k  112/18  PEAK/LogPur-Video 3Bmsec(Puto) 3001  MAXH B-360cegs 150]
11@UL SUWON Lab Chamber 2 28 Nov 2818 Ba:31:57
Rodioted Emissions 3-Meters
Project Number:4788725468
188 Client:Samsung
Config:EUT / AC Adapter / Earphone
Mode:UNII_RSE_ax_48 5198_26T RU17_A2
9p Tested by:45585
80
FRE
v ITT Non-Restricted (dBul/m
o
> 6O
‘e
3 Avg Limit (dBuU/m)
S =g o Lim uU/m
5 6
3 3 g
>
40 <
30
20
1 14 18
Frequency (GHz)
Range (612) RBL/UBI Ref/Attn  Det/Avg Mode Sueep Pts  #5wps/fiode  Fosition Range CHz) RBU/UB Ref/Attn  Det/Avg Mode Sueep Pte #5ups/fode  Fosition |
]

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor

which was at least 20dB below the s

pecification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

LOW CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HPLB] C Corr (d8) Corrected “Avg Limit (dBuv/m] Margin Peak Limit (a80V/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuY) (dBuv/m)
1 7.035 27.04 PK 359 -25 0 37.94 - - - - 68.2 -30.26 0-360 150 H
4 10.415 28.12 PK 37.6 -20.9 0 44.82 - 68.2 2338 0-360 150 H
5 *15.571 24.49 PK 40 -19.7 0 44.79 74 -29.21 - - 0-360 150 H
2 7.076 26.76 PK 35.9 24 0 38.66 - - - - 68.2 -29.54 0-360 250 Vv
3 10.415 26.79 PK 376 -20.9 0 43.49 - - 68.2 -24.71 0-360 250 v
6 *15.572 2421 PK 40 -19.8 0 44.41 - - 74 -29.59 - - 0-360 250 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Frequenc Meter Det 311700168724 6GHz_AP(dB] 'oC Corr (d8] Corrected “Avg Limit (dBuv/m) Margin Peak Limit (dB0V/m] Margin UNII Non-Restricted (dBuV/m] Margin Aimuth Heignt Polarity
(GHy) Reading Reading (d8) (@8) (@8) (Degs) (em)
(dBuv) (4Buv/m)
10415 47.96 PK-U 37.6 -20.9 0 64.66 - - - - 68.2 -3.54 105 100 H
10.416 4638 PK-U 37.6 209 0 63.08 - - - - 68.2 -5.12 216 233 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HIGH CHANNEL HORIZONTAL

! 12UL SUWON Lab Chamber 2 28 Nov 2818 a1:86:52
Rodioted Emissions 3-Meters
Project Number:d4788725468
160 Cl ient : Samsun
Config:EUT / AC Adapter / Earphone
Mode :UNII_RSE_ax_48_5238_26T RUT7_A2
99 Tedted by:45585
80
E
c 78
o \
N ITT Ne F tr
C
£ 66
‘e
L
3) 50 Avg Limit (dBuU/ml
E %Mkmghwhwwﬂw“gydﬂw
49 i .
wmwmmﬂwwanUﬂ*”w”* W -
39 g
WMWWW
20
4 18
Frequency (GHz>
Range (612) REW/UBU Ref/Attn  Det/Avg fode Suesp Pis ¥owps/fode Fosition Range (GHz) RBU/UBl Ref/Attn  Det/Avg Mode Sueep Pte  #5ups/fode  Fosition ]
1:1°5.88 M(-3B)/38k  87/18  PEAK/L3gPur-Uideo 11Bnsec(Auto) 6081  MAKH 8-360ckgs 150 5:6.15-18 HC-3dB) /30 87/8 PEAK/LogPur-Uideo  J2nesc(Auto) I6k  MAXH 8-36Adege 250 c
3:5.88-6.15 1M(-3dB) /38k 12718 PEQK/L(iPwr*Udeu Bweec(futo) 3081 MAXH E*}Ei:\eés 2
! 12UL SUWON Lab Chamber 2 28 Nov 2818 a1:86:52
Rodioted Emissions 3-Meters
Project Number:d4788725468
160 Client :Samsung
Config:EUT / AC Adapter / Earphone
Mode :UNII_RSE_ax_48 5238 26T RUT7_A2
90 Tested by:45585
80
5 78
v ITI Non-Rest
o
- 66
G
3 Avg Limit C(dBuU/m)
2 58 =
< 3 [
S B 3
40 7
C
36
20
4 18
Frequency (GHz)
Range (612) REu/UBU Ref/Attn  Det/Avg fode Suezp Pis ¥owps/fode Fosition Range (6iz) RBU/UB Ref/Attn  Det/Avg Mode Sueep Pte #5ups/fode  Fosition |
]

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HIGH CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HP[aB] C Corr (d8) Corrected "Avg Limit (dBuv/m) Margin Peak imit (d8u/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (d8uV/m) (@8) (Degs) em)
(dBuv) (dBuv/m)
1 7.005 26.85 PK 35.8 -25.6 0 37.05 - - - - 68.2 -31.15 0-360 150 H
4 10.495 26.41 PK 37.7 208 0 4331 - 68.2 -24.89 0-360 150 H
5 *15.69 23.87 PK 402 -19.8 0 44.27 74 -29.73 - - 0-360 250 H
2 6.998 26.81 PK 35.8 -25.7 0 36.91 - - - - 68.2 -31.29 0-360 150 Vv
3 10.496 27.42 PK 377 -20.8 0 44.32 - - 68.2 -23.88 0-360 250 v
6 *15.69 2357 PK 402 -19.8 0 43.97 - - 74 -30.03 - - 0-360 150 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Freauency Meter Det 311700168724 6GHz_AP(dB] 'oC Corr (d8] Corrected “Avg Limit (dBuv/m) Margin Peak Limit (dB0V/m] Margin UNII Non-Restricted (dBuV/m] Margin Aimuth Heignt Polarity
(GHy) Reading Reading (d8) (@8) (@8) (Degs) (em)
(dBuv) (4Buv/m)
10.495 47.45 PK-U 37.7 -20.8 0 64.35 - - - - 68.2 -3.85 223 100 H
10.495 4575 PK-U 37.7 -20.8 0 62.65 - - - - 68.2 -5.55 215 234 v

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HE80 RU mode (ANT_1 /26T / Mid: 0)

MID CHANNEL HORIZONTAL

@UL SUWON Lab Chamber 2

28 Nov 2818 23:16:38

Rodioted Emissions 3-Meters
Project Number:4788725460

100 Client:Samsun
ConfigiEUT / AC Adapter / Earphons
Mdde:UNII_RSE_ox_88 5218 26T RUD Al
9p Taeted by:45585
80
E
c 70
N UNII Non-Restricted (dBuU/m
C
i 60
G
~ o Avg Limit (dBuU/m)
> 5
3 4
2
3 M
e ‘an’" - i
38 PSR i
PPy
20
1 18 18
Frequency (GHz)
Range (612) RBL/UBI Ref/Attn  Det/Avg Mode Sueep Pite  #5wps/fiode  Fosition Range CéHz) RBU/UBH Ref/Attn  Det/Avg Mode Sueep Pts #5ups/fode  Fosition ]
1-5.88 1M(-3dB) /38k 87/18 PEAK/LogPur—Video  11BnsecCAuto) 681  MAXH B-368 258 5:6.15-18 MC-3dB)/30k 87/8 PEAK/LogPur-Videa  32Bnsec(Auto) |6k MAXH B-36degs 150 o
3:5.06-6.15 M(-3dB)/38k  112/18  PEAK/LogPur-Video 3Bmsec(Puto) 3001  MAXH B-360cegs 150]
H@UL SUWON Lab Chamber 2 28 Nov 2818 23:16:38
Rodioted Emissions 3-Meters
Project Number:4788725468
188 Client:Samsung
Config:EUT / AC Adapter / Earphons
Mode:UNII_RSE_ax_8@_5218_26T_RUB_AT
9p Teeted by:45585
80
FEC
v UNII Non-Restricted (dBul/m
o
= 60
‘e
3 Avg Limit (dBuU/m)
3 sg wvg Lim uU/m
a5}
2 =
3
40 5
(o)
30
20
1 14 18
Frequency (GHz)
Range (612) RBL/UBI Ref/Attn  Det/Avg Mode Sueep Pts  #5wps/fiode  Fosition Range CHz) RBU/UB Ref/Attn  Det/Avg Mode Sueep Pte #5ups/fode  Fosition |
]

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor

which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

MID CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HP[aB] C Corr (d8) Corrected "Avg Limit (dBuv/m) Margin Peak imit (d8u/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (d8uV/m) (@8) (Degs) em)
(dBuv) (dBuv/m)
1 7.01 26.89 PK 35.8 -25.5 0 37.19 - - - - 68.2 -31.01 0-360 150 H
4 10.42 23.83 PK 37.6 -20.9 0 4053 - 68.2 -27.67 0-360 150 H
5 *15.63 23.98 PK 40.1 -19.8 0 44.28 - - 74 -29.72 - - 0-360 250 H
2 7.013 27.4 PK 35.8 255 0 37.7 - - - - 68.2 -30.5 0-360 150 Vv
3 10.421 2376 PK 376 -20.9 0 40.46 - - 68.2 -27.74 0-360 150 v
6 *15.63 24.33 PK 40.1 -19.8 0 44.63 - - 74 -29.37 - - 0-360 250 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted emission
is less than average limit (54dBuVv/m).
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HEB0 RU mode (ANT_2 /26T / Mid: 36)

MID CHANNEL HORIZONTAL

11@UL SUWON Lab Chamber 2 28 Nov 2818 23:59:47
Rodioted Emissions 3-Meters
Project Number:4788725468
160 Client :Samsun
Config:EUT / AC Adapter / Earphons
Mode:ONII_RSE ax 80 5218 26T RU36_AZ
9p Tedted by 45585
80
E
t 78
i UNII Non-Restricted (dBuU/m
C
2 66
¢ A Limit (dBuU/m)
3 59 v Limit ul/m)
2 W
N
48 A
g Y ! g
3Q bl
WMWW
20
1 18 18
Frequency (GHz)
Range (62) REHU/UBI Ref/Attn  Dst/Avg Mode Suesp ts towps/fode  FPosition Fange (61z) REU/ VB Ref/Attn  Det/Avg Mode Sueep Pts  #5ups/fods Fosition ]
175,88 1H(-3B)/3%  57/18  PEAK/LogPur-Uideo 1lBnsecCAuto) 621  MAKH 8-360cege 25| 5:6.15-18 HC-3oB)/3Bk  B7/0 PERK/LogPur-Videa  32Bncec(Auto) 16k MAKH 2-360dege 250 o
35.86-6.15 MC34B) 3k 112/18 PEAK/LogPur-Video  Bmsec(hutod 3881  HXH B-368degs 259
118UL SUWON Lab Chamber 2 28 Nov 2818 23:59:47
Rodiated Emissions 3-Meters
Project Number:4788725468
168 Client:Samsun
Config:EUT / AC Adapter / Earphone
Mode :ONII_RSE_ax_80 5218_26T RU36_A2
9p Tested by 45585
80
5 7@
i IIT Non-Restricted (dBuU/m)
I
- 68
‘e
3 Avg Limit (dBuY/m)
2 5P 4
6
Z 3 &
40 2 A
38
20
1 8 18
Frequency (GHz)
Rangs (62) REU/UBU Ref/Attn  Dst/Avg Mode Suesp Fis #owps/fode Fosition Range (61z) RO/ VB Ref/Attn  Det/Avg Mode Sueep Pts  5ups/fode  Fosition |
|

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

MID CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_HP[aB] C Corr (d8) Corrected "Avg Limit (dBuv/m) Margin Peak imit (d8u/m) Margin UNIl Non-Restricted Margin “Azimuth Heght Polarity
(6Ha) Reading Reading (d8) (d8) (d8uV/m) (@8) (Degs) em)
(dBuv) (dBuv/m)
1 7.024 2657 PK 359 -25.4 0 37.07 - - - - 68.2 -31.13 0-360 250 H
4 10.496 27.46 PK 37.7 208 0 44.36 - - - - 68.2 -23.84 0-360 150 H
5 *15.63 24.21 PK 40.1 -19.8 0 44.51 - - 74 -29.49 - - 0-360 150 H
2 7.025 26.79 PK 35.9 253 0 3739 - - - - 68.2 -30.81 0-360 150 Vv
3 10.496 27.09 PK 377 -20.8 0 43.99 - - 68.2 -24.21 0-360 250 v
6 *15.63 24.24 PK 40.1 -19.8 0 44.54 - - 74 -29.46 - - 0-360 250 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Frequency Meter Det 3117_00168724, 6GRz_AP(d8] 'oC Corr (d8] Corrected “Avg Limit (dBuv/m) Margin Peak Limit (d8uV/m) Margin UNIl Non-Restricted (d8uV/m] Margin ‘Azimuth eght Polarity
(GHy) Reading Reading (d8) (@8) (@8) (Degs) (em)
(dBuv) (dBuv/m)
10.495 47.7 PK-U 37.7 -20.8 0 64.6 - - - - 68.2 36 219 264 v
10.496 46.42 PK-U 37.7 -20.8 0 63.32 - - - - 68.2 -4.88 226 135 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

11.2. 5.3 GHz_1TX

11.2.1. TX ABOVE 1GHz 802.11ax MODE IN THE 5.3GHz BAND

RESTRICTED BANDEDGE (HIGH CHANNEL)

HE20 SU mode (ANT_1)

HORIZONTAL PEAK AND AVERAGE PLOT

12I:UL SUWON Lab Chamber 2 26 Nov 2818 19:44:29
Restricted Bondedge
= Project Number:4788725468
1 Client:Somsung
Config:EUT / Adupter / Earphone
Mode:ONIT BE ax 28 5328 SU H A
185 Tested by:45585

J

L
N |
/"‘“/ “’N

(dBul/m) Horizontal

e

Averge Limit C(dBud/m)

4
45 el
35
5.3 16MHz/ 5.46
Frequency (GHz)
Range (6Hz) REL/UBl] Ref/fttn  Det/fvg Mode Sueep Pis  Fowps/Made Position Range (GHz) R/ VB Ref/Attn  Det/fvg Mode Sueep Pis  f5ups/fode Position
1:5.3-5.45 NC-6B)/H  1B7/8  PEAK/LogPur-Video mesc(futo) G231  MAKH 168 degs 301 | 2:5.3-5.45 MC-GoB)/3M  1B7/B AUER/Far Avg(RMS)  Jonsec(huto) 881 1BBTAVG 108 degs 301 cn
Warker Freauency Meter Det 311700168724 T0dB[a8] 0C Corr (d8) Corrected Average Limit (dBuV/m) Margin Peak Limit (dBuv/m) P Margin Azimuth Height Polarity
(GH2) Reading Reading (d8) (@8) (Degs) (cm)
(dBuv) (dBuV/m)
1 *535 36.33 Pk 34.5 -18.1 0 52.73 - - 74 -21.27 108 301 H
2 *5.359 40.26 Pk 34.5 -18.1 0 56.66 - - 74 -17.34 108 301 H
3 5.35 27.55 RMS 34.5 -17.1 A1 45.06 54 -8.94 - - 108 301 H
4 *5.353 28.18 RMS 34.5 -17.1 11 45.69 54 -8.31 - - 108 301 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

VERTICAL PEAK AND AVERAGE PLOT

<UL SUWON Lob Chamber 2

26 Nov 2818 19:56:18

12
Restricted Bondedge
= Project Number:4788725460
1 Client;:Samsung
Config:EUT / Adapter / Earphone
Mode:ONII_BE_ax_ 28 5328_SU U Al
185 Tested by:45585
T st iy
’/ v \
85 I/ i
75 r\ }t

CdBul/m) Uertical

a
el

/mJ

\W Average Lmﬁtdmn

55 o " y e " " o e
MJ AR el
45(" 3 4
35
5.3 16MHz/ 5.46
Frequency (GHz)
Rangs (6Hz) REU/EN Ref/Attn  Det/Avg Hode Sueep Pls  #oups/fode Posilion Range (6Hz) REU/UBlL Ref/Attn  Det/Avg Hode Sueep Pts  $oups/fode Fosition
5.3-5.46 NC-6dB)/MH  1B7/B  PEAK/LogPar-Video mesc(huto) 82l M 72 dege 148 c| 2:5.3-5.45 MCGBI/M  1B/8 AUER/Par Avg(RUS)  JonsecChuto) 8001 1BETAVG 72 dege 148 cn
Marker Frequency Meter Det 3117_00168724 Tods(ds] DC Corr (d8) Corrected Average Limit (dBuv/m) Margin Peak Limit (dBuv/m) PK Margin Azimoth Height Polarity
(GHa) Reading Reading (d8) (@8) (Degs) (em)
(dBuv) (dBuV/m)
1 *5.35 36.81 Pk 34.5 -18.1 0 53.21 74 -20.79 72 140 \
2 *5.372 40.38 Pk 34.5 -18.1 0 56.78 - - 74 -17.22 72 140 A
3 *5.35 273 RMS 34.5 -17.1 11 44.81 54 -9.19 - - 72 140 \
4 *5.453 27.61 RMS 34.6 -16.9 11 45.42 54 -8.58 72 140 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HE20 SU mode (ANT_2)

HORIZONTAL PEAK AND AVERAGE PLOT

l:LIL SUWON Lab Chamber 2 27 Nov 26818 16:34:14
Restricted Bondedge

Project Number:4788725468
Client:Samsung
Config:EUT / Adapter / Earphone
Mode: ONTT_BE_ax_20_5320_SU_H_A2
195 Tested by’ 45585

T
il

iy
L <

(dBuU/m) Horizontal

T

Average Limit (dBuy/m) 2

[£:3°N

45
35
5.3 16MHz/ 5.46
Frequency (GHz)
Range (6hz) el Ref/Attn  Det/Avg Mods Suesp Pts  #owps/Mode Position | Rangs (6Hz) REU/UB Ref/Bttn  Det/fvg Mode Suzep Pte  $5ups/fode FPosition
1:5.3-5.46 1M(-6dB)/3M 187/8 PEAK/LogPur-Video  Fomsec(futo) BEB1  MAXH 111 degs 2:5.3-5.46 1M(-6dB) /34 187/8 AVER/Pur Avg(RMS)  3Smsec(Puto) 8081  1BBTAVG 111 degs 112]

HORIZONTAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *5.35 37.23 Pk 34.5 -18.1 0 53.63 - - 74 -20.37 111 112 H
2 *5.418 40.03 Pk 34.5 -18.2 0 56.33 - - 74 -17.67 111 112 H
3 *5.35 27.18 RMS 34.5 -17.1 11 44.69 54 -9.31 - - 111 112 H
4 *5.35 28.24 RMS 34.5 -17.1 11 45.75 54 -8.25 - - 111 112 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

1ZKUL SUWON Lok Chamber 2 27 Nov 2818 16:23:19
Restricted Bondedge
= Project Number:4788725460
1 Client;:Samsung
Config:EUT / Adupter / Earphone
Mode:UNII_BE_ox_28_5328_SU_U_A2
185 Tested by:45585
5 kil
0 i
- |
585 ' e
i !
C
3 75 {/7 I
3 3 ‘
3 ! |
3 65 |
@ J
— '} ) . 2
Average Limit (dBul/mJ @
55 \
i, e 4
35
5.3 16MHz/ 5.46
Frequency (GHz)
Range (6H2) RE/UBlI Ref/Attn  Det/Avg Mode Suesp Pis #Gwps/fode Position Range (6Hz) N Ref/Attn  Det/Avg Made Gueep Pt #5ups/fode  Position
5.3-5.45 NC-6B)/ M 1B7/0  PEAK/LagPar-Uideo mear(Puto) 821 N 122 degs 102 | 2:5.3-5.46 MC-EoB)/3M  1BV/B AUER/Far Aug(RUS)  FoneecCuto) 9961 1BETAVG 122 degs 102 cn)

VERTICAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 *5.35 37.19 Pk 34.5 -18.1 0 53.59 - - 74 -20.41 122 102 \
2 *5.451 40.66 Pk 34.6 -18.1 0 57.16 - - 74 -16.84 122 102 A
3 5.35 27.13 RMS 34.5 -17.1 11 44.64 54 -9.36 - - 122 102 \
4 *5.453 27.63 RMS 34.6 -16.9 11 45.44 54 -8.56 - - 122 102 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HE40 SU mode (ANT_1)

HORIZONTAL PEAK AND AVERAGE PLOT

12l:UL SUWON Lak Chamber 2 27 Nov 2818 18:25:29
Restricted Boandedge
= Pro ject Number:4788725468
1 Client:Samsung
Config:EUT / Adapter / Earphone
Mode:ONII BE ax 4@ 5318 SU H_Al
195 Tested by:45585

(dBuU/m) Horizontal

35
5.3 16MHz/ 5.46
Frequency (GHz>
Range (GHz) RBU/UBU Ref/Attn  Dei/fvg Mode Sueep Pts #Sups/Mode Position | Range (GHz) REU/UBY Ref/fttn  Det/fvg Mode Sucep Pts #Sups/Mode Position
1:5.3-5.46 1MC-6dB)/3M 187/8 PEAK/LogPur-Video  35nsec(Auto) 881  MAXH 115 degs § 2:5.3-5.46 M(-6dB)/3M 187/8 AVER/Pur Avg(RMS)  35msec(futo) 8831  1BBTAVG 115 degs 38!
Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *5.35 42.57 Pk 34.5 -18.1 0 58.97 - - 74 -15.03 115 301 H
2 *5.353 44.71 Pk 34.5 -18.1 0 61.11 - - 74 -12.89 115 301 H
3 5.35 28.85 RMS 34.5 -17.1 1 46.35 54 -7.65 - - 115 301 H
4 *5.353 29.43 RMS 34.5 -17.1 1 46.93 54 -7.07 - - 115 301 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

l:UL SUWON Lab Chamber 2 27 Nov 2818 18:15:56
Restricted Bondedge

Project Number:4788725468
115

Client:Samsung
Config:EUT / Adapter / Earphone
Mode :ONTT_BE_ax_48_5318_SU_U_A1
195 Tested by:45585

12

b iy

85

5 |
7 \\

6;
. \ MMUWWM @\Efoéé Limit (dBu/m

(dBulU/m) Uertical

L AR e
—— 34
45
35
5.3 1BMHz/ 5.46
Frequency (GHz)
Range (6Hz) [E Ref/Attn  Det/Avg fode Sueep Pts  Soups/Mods Position | Ronge (B2 RBUI/VE Ref/Attn  Det/fvg Mode Secep Pl #Supe/Mode Position |
3-5.4 1H(-6dB) ] EAK/LogPur-Video  Fnsec(futo) 83B1  MAYH degs 1] 2:5.3-5.46 1MC-6dB)/3 187/ AUER/Pur Avg(RYS)  Fousec(Putc) BBB1  1B0TAVG 78 degs 168
Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin ‘Azimuth, Height Polarity
(GH2) Reading Reading (d8) (@8) (Degs) (cm)
(dBuV) (dBuV/m)
1 *5.35 37.04 Pk 34.5 -18.1 0 53.44 - - 74 -20.56 70 160 v
2 *5.36 40.78 Pk 345 -18.1 0 57.18 - - 74 -16.82 70 160 v
3 *5.35 28.02 RMS 34.5 -17.1 1 45.52 54 -8.48 B - 70 160 Vv
4 *5.352 28.38 RMS 345 -17.1 1 45.88 54 -8.12 - - 70 160 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HE40 SU mode (ANT_2)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 2 27 Nov 2B18 14:37:17
Restricted Bandedge
= Project Number:4788725460
1 Client:Samsung
Config:EUT / Adopter / Earphone
Mode:ONII_BE ax 48 5318_SU H_A2
105 Tested by:45585

CdBul/m) Hor izontal

35
5.3 16MHz/ 5.46
Frequency (GHz)
Rangs (62) REU/UBl Ref/fittn  Det/Avg Mode Suesp Pis  ups/fode Position Range (6Hz) REW/ VB Ref/Attn  Det/Avg Mode Sweep Pts  #Gups/Mode  Fosition
1:5.3-5.45 N(-6B)/H  1B7/B  PEAK/LogPur-Video omssc(iuto) 8241  MAKH 118 degs 188 | 2:5.3-5.4 NCEEI/M  1B/8 WER/Par fvgRIS)  Frseclhuto) E0B1  1DOTAUG 118 degs 160 cn

HORIZONTAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 *5.35 41.21 Pk 34.5 -18.1 0 57.61 - - 74 -16.39 118 100 H
2 *5.354 43.81 Pk 34.5 -18.1 0 60.21 - - 74 -13.79 118 100 H
3 5.35 29.49 RMS 34.5 -17.1 -1 46.99 54 -7.01 - - 118 100 H
4 *5.35 29.88 RMS 34.5 -17.1 1 47.38 54 -6.62 - - 118 100 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

<UL SUWON Lob Chamber 2 27 Nov 20818 14:51:48
Restricted Bondedge

Project Number:4788725460
115

Client:Samsung
Config:EUT / Adopter / Earphone
Mode :UNIT_BE_ax_48_5318_SU_VU_A2
185 Tested by:45585

12

g5

i*‘““““\f““‘“ww
- |

CdBul/m) Uertical

(dBul/m)

a Limit

N
45
35
5.3 16MHz/ 5.46
Frequency (GHz)
Rangs (6Hz) REU/EN Ref/Attn  Det/Avg Hode Sueep Pls  #oups/fode Posilion Range (6Hz) REU/UBlL Ref/Attn  Det/Avg Hode Sueep Pts  $oups/fode Fosition
5.3-5.45 NC-EBI/H  187/8 PEAK/LogPur-Video futo wal N 121 degs 126 | 2:5.3-5.45 MCEB/M  1B1/B AIER/Far hvg(RHS)  Aute 9Bl 1BBTAUG 121 degs 126 en
Marker Frequency Meter Det 3117_00168724 Tods(ds] DC Corr (d8) Corrected Average Limit (dBuv/m) Margin Peak Limit (dBuv/m) PK Margin Azimoth Height Polarity
(GHa) Reading Reading (@8) (@8) (Degs) (em)
(dBuv) (dBuV/m)
1 *5.35 36.95 Pk 34.5 -18.1 0 53.35 - - 74 -20.65 121 126 \
2 *5.355 40.82 Pk 34.5 -18.1 0 57.22 - - 74 -16.78 121 126 A
3 *5.35 27.99 RMS 34.5 -17.1 -1 45.49 54 -8.51 - - 121 126 \
4 *5.35 28.49 RMS 34.5 -17.1 1 45.99 54 -8.01 - - 121 126 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HES0 SU mode (ANT_1)

HORIZONTAL PEAK AND AVERAGE PLOT

| 2l:LIL SUWON Lab Chamber 2 27 Nov 26818 18:36:68
Restricted Bondedge
Pro ject Number:4788725468
"5 i
Client:Samsung
Config EUT / Adapter / Earphone
Mode:ONIT BE_ax_88 5298 SU H Al
195 Tested by 45585
95 P F L
T
2 g5
5
N
5 5
T 7 \
&
3 5
2 6
@
Kl
- imit CdBul
55 \ ak b bliaic
\\W 3
45
35
5.3 16MHz/ 5.46
Frequency (GHz)
Range () B/ Ref/Atin  Dot/fvg Hode Susep Pts #Sups/Mode Fosition | Range (i) REW/VB Ref/Atin  Det/Avg Mode Sucep Pt #5ups/Mode Position
1:5.35.46 HG-608)/3M  187/8  PEAK/LogPur-Video msec(Auto) BEB  NAXH 115 dega | 2:5.35.46 M(6BI/3  10/B | AUER/Fur Avg(RNS)  Imoen(Ato) SBBI  1B0TAUB 115 dege 308

HORIZONTAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *5.35 39.4 Pk 34.5 -18.1 0 55.8 - - 74 -18.2 115 300 H
2 *5.356 42.28 Pk 34.5 -18.1 0 58.68 - - 74 -15.32 115 300 H
3 5.35 29.63 RMS 34.5 -17.1 1 47.13 54 -6.87 - - 115 300 H
4 *5.35 30.05 RMS 34.5 -17.1 1 47.55 54 -6.45 - - 115 300 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

l:UL SUWON Lab Chamber 2 27 Nov 2818 18:46:38
Restricted Bondedge

- Project Number:4788725468
[ Client:Somsung

Config:EUT / Adopter / Earphone
Mode:ONIT_BE_ax_80_5258_SU_U_Al

12

185 Tested by:45585
95
3 s \
+ MW‘
9
; \
e
~
3 =5 It
3
2 b
o
N ‘ , 2
) | | Average Limit (dBul/m) £
45 \k
35
5.3 1BMHz/ 5.46
Frequency (GHz)
Range (6Hz) [E Ref/Attn  Det/Avg fode Sueep Pts  Soups/Mods Position | Ronge (B2 RBUI/VE Ref/Attn  Det/fvg Mode Secep Pl #Supe/Mode Position |
3 1H(-6dB) ] EAK/LogPur-Video  Fnsec(futo) 83B1  MAYH fegs 1 2:5.3-5.46 1MC-6dB)/3 187/ AUER/Pur Avg(RYS)  Fousec(Putc) BBB1  1B0TAVG 78 degs 169
Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin ‘Azimuth, Height Polarity
(GH2) Reading Reading (d8) (@8) (Degs) (em)
(dBuV) (dBuV/m)
1 *5.35 39.1 Pk 34.5 -18.1 0 55.5 - - 74 -18.5 70 169 v
2 *5.429 40.28 Pk 345 -18.1 0 56.68 - - 74 -17.32 70 169 v
3 *5.35 28.25 RMS 34.5 -17.1 1 45.75 54 -8.25 - - 70 169 v
4 *5.35 28.67 RMS 345 -17.1 1 46.17 54 -7.83 - - 70 169 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

HES0 SU mode (ANT_2)

HORIZONTAL PEAK AND AVERAGE PLOT

12I:LIL SUWON Lab Chamber 2 27 Nov 26818 11:89:36
Restricted Bondedge
= Pro ject Number:4788725468
N Client:Samsung
Config EUT / Adapter / Earphone
Mode:ONII BE_ ax 88 5290 SU H_A2
195 Tested by 45585

(dBuU/m) Horizontal

35
5.3 16MHz/ 5.46
Frequency (GHz)
Range (6hz) REU/UB Ref/Attn  Det/Avg Mods Suesp Pts  #owps/Mode Position | Rangs (6Hz) REU/UB Ref/Bttn  Det/fvg Mode Suzep Pte  $5ups/fode FPosition
1:5.3-5.46 1M(-6dB)/3M 187/8 PEAK/LogPur-Video  Fomsec(futo) BEB1  MAXH 113 degs 2:5.3-5.46 1M(-6dB) /34 187/8 AVER/Pur Avg(RMS)  3Smsec(Puto) 8081  1BBTAVG 113 degs 166
Warker Frequency Meter Det 3117_00168724 1048(dB] DC Corr (d8) Corrected ‘Average Limit (dBoV/m) Margin Peak Limit (dBuv/m) PK Margin ‘Azimuth Height Polarity
(GH2) Reading Reading ) (d8) (Degs) (cm)
(dBuy) (dBuV/m)
1 *5.35 40.79 Pk 34.5 -18.1 0 57.19 - - 74 -16.81 113 100 H
2 *5.351 42.94 Pk 34.5 -18.1 0 59.34 - - 74 -14.66 113 100 H
3 5.35 30.07 RMS 34.5 -17.1 1 47.57 54 -6.43 - - 113 100 H
4 *5.351 30.65 RMS 34.5 -17.1 1 48.15 54 -5.85 - - 113 100 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection

Page 179 of 627

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

12I:UL SUWON Lab Chamber 2 27 Nov 2818 18:58:48
Restricted Bondedge
= Pro ject Number:47887254608
[ Client: Samsung
Config:EUT / Adapter / Earphone
Mode:ONII_BE ax_88_5298_SU U A2
195 Tested by:45585
95
3 85
5
C
©
> 7|:
‘e
N
= =
2 6
2
55 Limit CdBul/m)
f G U P S B
45
35
5.3 1BMHz/ 5.46

Frequency (GHz)

Range (GHz) REW/UBW Ref/Attn  Det/fvg Mode Sweep Pts  #Sups/Mode Position | Renge (GHz) RBL/ VB Ref/ftin  Det/fvg Mode Sueep Pt=  #Sups/Mode Position
3 1MC-6dB). ] EAK/ LagPs dec i sto) 8081 MAXH de 2:5.3-5.46 1M(-6dB)/3M 107/8 AVER/Pur Avg(RMS)  35msec(futo) 8881  1BATAUG 123 degs 12§

VERTICAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (cm)
(dBuv) (dBuV/m)
1 *5.35 38.01 Pk 34.5 -18.1 0 54.41 - - 74 -19.59 123 128 \
2 *5.354 40.84 Pk 34.5 -18.1 0 57.24 - - 74 -16.76 123 128 \
3 *5.35 28.14 RMS 34.5 -17.1 1 45.64 54 -8.36 - - 123 128 A
4 *5.352 28.71 RMS 34.5 -17.1 1 46.21 54 -7.79 - - 123 128 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

106T RU mode (ANT_1/HE20 / RU offset 54)

HORIZONTAL PEAK AND AVERAGE PLOT

~UL SUWON Lab Chamber 2 27 Nov 2818 B8:56:25
Restricted Bondedge

- Project Number:4788725460
1 Client;: Samsun

Config:EUT / Adepter / Ecrphone
Mode:UNTI_BE _ax_28_5328_186T_54_H_Al
Tested by 45585

12

185

95

3
£ 85
o
N
) 5
2 7
£
3 65
3
D
T
- Limit (dBul

55 Feu b Lot U

4

45 A a

35

5.3 16MH=z/ 5.46

Frequency (GHz)
Range (GHz) REU/VEN Ref/Bttn  Det/Avg Tupe Sueep Pls  #oups/fode Position Range (6Hz) REU/VBlL Ref/Attn  Det/Avg Type Sueep Pts $oups/fode Fosition
1:5.3-5.45 NC-648)/  167/8  PEAK/LogPar-Video ZBnsec(Putod 831  HAXH 113 degs 303 | 2:5.3-5.46 MC-6oB)/M  1ET/B  AUER/Par Aug(RUS)  Z2neccChute) 8001 1GHTAVG 113 dege 383 cn

HORIZONTAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *5.35 37.39 Pk 345 -18.1 0 53.79 - - 74 -20.21 113 303 H
2 *5.445 40.35 Pk 34.5 -18.2 0 56.65 - - 74 -17.35 113 303 H
3 *5.35 27.23 RMS 34.5 -17.1 45 45.10 54 -8.92 - - 113 303 H
4 *5.388 28.1 RMS 34.5 -17 45 46.05 54 -7.95 - - 113 303 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

<UL SUWON Lob Chamber 2 27 Nov 2818 83:06:06

12
Restricted Bondedge

= Project Number:4788725460

1 Client;:Samsung

Config:EUT / Adapter / Eorphone
Mode:ONII_BE ax_ 28 5328_186T 54 U_Al
Tested by 45585

185

g5
i e
>
¢
7]
> 75
E
~
3
2 65}
T

Average Limit (dBul/mJ 2
[tem— . V- | )
k eIy SN Ty T e ey e -
! f
45 A 3 4
35
5.3 16MHz/ 5.46
Frequency (GHz)
Range (BHz) REW/UBI Ref/Bttn  Det/Avg Type Suezp Pls  #ops/fode Fosition Range (GHz) EE Ref/Attn  Det/Avg Type Sueep Pte  #5ups/Mode Position
5.3-5.45 NC-6dB)/M  1B7/B  PEAK/LogPar-Video ZBmssc(futo) G2l M 78 dege 148 | 2:5.3-5.45 MC6BI/IM  107/B AUER/Par Avg(RMS)  2BnsecCfutc) BEB1  1BETAUG 70 degs 148 cn

VERTICAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 *5.35 37.93 Pk 34.5 -18.1 0 54.33 - - 74 -19.67 70 148 \
2 *5.398 40.11 Pk 34.5 -18.1 0 56.51 - - 74 -17.49 70 148 A
3 *5.35 27.36 RMS 34.5 -17.1 45 45.21 54 -8.79 - - 70 148 \
4 *5.425 27.91 RMS 34.5 -17 45 45.86 54 -8.14 70 148 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

106T RU mode (ANT_2 / HE20 / RU offset 54)

HORIZONTAL PEAK AND AVERAGE PLOT

~UL SUUWON Lab Chamber 2 27 Nov 2818 16:86:21
Restricted Bondedge

Project Number:4788725460
Client:Samsung

Config:EUT / Adapter / Earphons
Mode:UNTI_BE_ax_28_5328_186T_54_H_A2
Tested by145585

<
3
C
0
N
C
]
I
S ‘
~
>
J
o
i
- Average Limit (dBulg/m)
3 4
&
3‘:
5.3 16MHz/ 5.46

Frequency (GHz)

Range (6Hz) REL/UBL Ref/Attn  Det/Avg Mode Range (6Hz) REW/ VL Ref/Attn  Det/Avg Mo Pts  45ups/Mode
uto) 8281 1GBTAUG

o Sueep Pls  #oups/fode Position g Mode Susep Position
1:5.35.45 MC-6dB)/M  187/B  PEAK/LogPur-Video Bmsec(hutad BOAI  HAKH 111 degs 112 | 2:573-5.45 INC6B)/M 1BT/B AUER/Fur Avg(RHS)  Fmsec(h 111 degs 112 en

HORIZONTAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 *5.35 37.15 Pk 34.5 -18.1 0 53.55 - - 74 -20.45 111 112 H
2 *5.38 41 Pk 34.5 -18.2 0 57.3 - - 74 -16.7 111 112 H
3 5.35 27.13 RMS 34.5 -17.1 45 44.98 54 -9.02 - - 111 112 H
4 *5.439 27.98 RMS 34.5 -17 45 45.93 54 -8.07 - - 111 112 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

1ZKUL SUWON Lok Chamber 2 27 Nov 2818 16:12:38
Restricted Bondedge
= Project Number:4788725460
1 Client;:Samsung
Config:EUT / Adupter / Earphone
Mode:UNII_BE_ox_28_5328_186T_54_U_A2
185 Tested by:45585
95
e
=
C
[
=3 75
e
~
3 65
2 f
<
55 i Average Limit (dBul/mJ ) g
45 \"‘“\_ 3 4
&)
35
5.3 16MHz/ 5.46
Frequency (GHz)
Range (6H2) RE/UBlI Ref/Attn  Det/Avg Mode Suesp Pis #Gwps/fode Position Range (6Hz) N Ref/Attn  Det/Avg Made Gueep Pt #5ups/fode  Position
5.3-5.45 NC-6dB)/MH  1B7/B  PEAK/LogPar-Video mesc(huto) 82l M 122 degs 121 | 2:5.3-5.46 MC-GoB)/3M  1BV/B AUER/Pur Aug(RUS)  FoneecChuto) 9961 1BETAVG 122 degs 121 cn)

VERTICAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 *5.35 36.48 Pk 34.5 -18.1 0 52.88 - - 74 -21.12 122 121 \
2 *5.401 40.91 Pk 34.5 -18.2 0 57.21 - - 74 -16.79 122 121 A
3 *5.35 26.96 RMS 34.5 -17.1 45 44.81 54 -9.19 - - 122 121 \
4 *5.449 27.9 RMS 34.5 -16.9 45 45.95 54 -8.05 - - 122 121 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

52T RU mode (ANT_1/HE40 / RU offset 44)

HORIZONTAL PEAK AND AVERAGE PLOT

12l:UL SUWON Lak Chamber 2 27 Nov 2818 @9:52:47
Restricted Boandedge
= Pro ject Number:4788725468
1 Client:Samsung
Config:EUT / Adapter / Earphone
Mode:ONII BE ax 48 5318 52T 44 H Al
195 ) Tested by:45585

(dBuU/m) Horizontal

P
ﬁ Avie imit (dBul/m)
oy Y ey ¥
3 4
35
5.3 1BMHz/ 5.46
Frequency (GHz>
Range (6Hz) REU/UBU Ref/Attn  Det/Avg fode Sueep Pts  Soups/Mods FPosition | Ronge (B2 RBU/VBI Ref/Attn  Det/fvg Node Secep Pt=  ¥oups/liode FPosition
1:5.3-5.46 1M(-6dB)/3H 187/8 PEAK/LogPur-Video  FSmsec(Auto) 8081  MAXH 115 degs § 2:5.3-5.46 M(-6dB)/3M 187/8 AVER/Pur Avg(RMS)  35msec(futo) 8881  1@BTAVG 115 degs 316

HORIZONTAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *5.35 38.13 Pk 34.5 -18.1 0 54.53 - - 74 -19.47 115 316 H
2 *5.351 42.33 Pk 34.5 -18.1 0 58.73 - - 74 -15.27 115 316 H
3 *5.35 27.11 RMS 34.5 -17.1 47 44.98 54 -9.02 - - 115 316 H
4 *5.404 27.83 RMS 34.5 -17 47 45.8 54 -8.2 - - 115 316 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 2 27 Nov 2818 18:83:37
Restricted Bondedge
- Pro ject Number:47887254608
[ Client: Samsung
Config:EUT / Adapter / Earphone
Mode :ONII BE ax 4@ 5318 52T 44 U Al
185 Tested by:45585
95
g 65
>
9
0
> 7:
e
~
3
2 65
o
Bverage Limit (dBul/m)
55 : G b b r
3 4
45 =
35
5.3 1BMHz/ 5.46
Frequency (GHz)
Range (6Hz) [E Ref/Attn  Det/Avg fode Sueep Pts  Soups/Mods Position | Ronge (B2 RBUI/VE Ref/Attn  Det/fvg Mode Secep Pt #Supe/Mode Position |
3-5.4 1H(-6dB) 8 PEAK/LogPur-Video Fonsec(huto) 8381  MAXH 83 degs 1] 2:5.3-5.46 1MC-6dB)/3 187/ AUER/Pur Avg(RYS)  Fousec(Putc) BBB1  1B0TAVG 80 degs 13
Marker Frequency Meter Det 3117_00168724 10dB[dB] 'DC Corr (dB) Corrected “Average Limit (dBuV/m) Margin ‘Peak Limit (dBuV/m) PK Margin ‘Azimuth Height Polarity
(GH2) Reading Reading (d8) (@8) (Degs) (cm)
(dBuV) (dBuV/m)
1 *5.35 36.3 Pk 34.5 -18.1 0 52.7 - - 74 -21.3 80 136 v
2 *5.353 39.52 Pk 345 -18.1 0 55.92 - - 74 -18.08 80 136 v
3 *535 26.76 RMS 34.5 -17.1 47 44.63 54 -9.37 - - 80 136 v
4 *5.43 27.87 RMS 345 -17 47 45.84 54 -8.16 - - 80 136 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

52T RU mode (ANT_2 / HE40 / RU offset 44)

HORIZONTAL PEAK AND AVERAGE PLOT

~UL SUWON Lab Chamber 2 27 Nov 2818 14:24:24

Restricted Bondedge

- Project Number: 4788725468

1 Client:Samsung

Config:EUT / Adapter / Earphone
Mode:UNTT_BE_ox_48_5318_52T_44_H_AZ
Tested by:45585

(dBulU/m) Horizontal

35
5.3 16MHz/ 5.46
Frequency (GHz)
Range (62) REU/UB Ref/fittn  Det/Avg Mode Sweep Pis ¥oups/Mode Position Range (6120 REN/ VB Ref/fittn  Det/Avg Mode Sueep s #ups/flode  FPosition
1:5.35.4 NC-6B)/M  1B7/B PEAK/LogPur-Video mesc(futo) G831 MAKH 135 degs 189 | 2:5.3-5.46 HC6BI/3M  187/8  RUER/Far fvg(RS)  JBmsechuto) 8081 1BGTAUG 135 degs 160 cm

HORIZONTAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 *5.35 36.81 Pk 34.5 -18.1 0 53.21 - - 74 -20.79 135 100 H
2 *5.368 39.94 Pk 34.5 -18.1 0 56.34 - - 74 -17.66 135 100 H
3 *5.35 27.23 RMS 34.5 -17.1 47 45.1 54 -8.9 - - 135 100 H
4 *5.425 27.89 RMS 34.5 -17 47 45.86 54 -8.14 - - 135 100 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

<UL SUWON Lob Chamber 2 27 Nov 20818 13:55:46
Restricted Bondedge

Project Number:4788725460
Client:Samsung

Config:EUT / Adopter / Earphone
Mode :UNIT_BE_ax_48_5318_52T_44_U_AZ
185 Tested by:45585

g5 M

A
i

4514

12

15

CdBulU/m)

Average Limit

/mJ

dw :
o

35

5.3 16MHz/ 5.46
Frequency (GHz)

Range (6Hz) RBLL/UBL Ref/Attn  Det/Avg Mode Sweep Pis #Suwps/fode Position Rarge (GHz) REW/UBU Ref/fttn  Det/fvg Mode Sueep Pt=  #5ups/fode Position
5.3-5.46 1H(-6dB) /3 187/8 PEAK/LogPur-Video  Bmeec(futo) 28Al M 120 degs 2:5.3-5.46 Wi-6dBI/M 187/ AUER/Pur fvg(RMS)  Iomseclfuto) 8801  1GHTAUG 120 degs

VERTICAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (dB) Corrected Average Limit Margin Peak Limit PK Margin Azimuth
(GHz) Reading Reading (dBuVv/m) (dB) (dBuVv/m) (dB) (Degs)
(dBuv) (dBuv/m)
1 *5.35 36.8 Pk 34.5 -18.1 0 53.2 - - 74 -20.8 120
2 *5.374 40.23 Pk 345 -18.1 0 56.63 - - 74 -17.37 120
3 *5.35 26.59 RMS 34.5 -17.1 47 44.46 54 -9.54 - - 120
4 * 5.445 27.67 RMS 345 -16.9 .47 45.74 54 -8.26 - - 120

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

26T RU mode (ANT_1 / HE40 / RU offset 17)

HORIZONTAL PEAK AND AVERAGE PLOT

12l:UL SUWON Lak Chamber 2 27 Nov 2818 @9:38: 36
Restricted Boandedge
= Pro ject Number:4788725468
1 Client:Samsung
Config:EUT / Adapter / Earphone
Mode:ONII BE ax 48 5318 26T 17 H_Al
195 Tested by:45585

(dBuU/m) Horizontal

35
5.3 1BMHz/ 5.46
Frequency (GHz>
Range (6Hz) REU/UBU Ref/Attn  Det/Avg fode Sueep Pts  Soups/Mods FPosition | Ronge (B2 RBU/VBI Ref/Attn  Det/fvg Node Secep Pt=  ¥oups/liode FPosition

1:5.3-5.46 1M(-6dB)/3H 187/8 PEAK/LogPur-Video  FSmsec(Auto) 8081  MAXH 112 degs § 2:5.3-5.46 M(-6dB)/3M 187/8 AVER/Pur Avg(RMS)  35msec(futo) 8881  1@BTAVG 112 degs 2683

HORIZONTAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *5.35 37.51 Pk 34.5 -18.1 0 53.91 - - 74 -20.09 112 283 H
2 *5.388 40.77 Pk 34.5 -18.1 0 57.17 - - 74 -16.83 112 283 H
3 *5.35 26.79 RMS 34.5 -17.1 49 44.68 54 -9.32 - - 112 283 H
4 *5.417 27.83 RMS 34.5 -17 49 45.82 54 -8.18 - - 112 283 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection

Page 189 of 627

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

12l:UL SUWON Lab Chamber 2 27 Nov 2818 B8:28:51
Restricted Bondedge
- Pro ject Number:47887254608
[ Client: Samsung
Config EUT / Adopter / Earphone
Mode :ONIT BE ax_48 5318 26T 17 U Al
195 Tested by:45585
95
8 85
5
C
]
> 7|:
‘e
~
3
2 65
o
[ e Limit (dBuly/m)
45 a a
35
5.3 16MHz/ 5.46
Frequency (GHz)
Range (6H2) RE/UB Ref/Attn  Det/Avg Mode Susep Pts  5ups/Mode Position | Range (B2 REU/VE Ref/Btin  Det/fug Hode Secep Pt ¥ouqpe/lode Fosition |
5.4 1HC-6d5). B PEAK/LogPur-Uideo nsecChuto) 83BI  MAXH fege 1| 2:5.3-5.46 IH-6d8/34  187/8  AUER/Par Avg(RHS)  Busec(huto) B8B1  10TAUS 76 degs 14

VERTICAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (cm)
(dBuv) (dBuV/m)
1 *5.35 37.45 Pk 34.5 -18.1 0 53.85 - - 74 -20.15 76 148 \
2 *5.36 40.23 Pk 34.5 -18.1 0 56.63 - - 74 -17.37 76 148 \
3 *5.35 27.12 RMS 34.5 -17.1 49 45.01 54 -8.99 - - 76 148 A
4 *5.423 27.86 RMS 34.5 -17 49 45.85 54 -8.15 - - 76 148 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

26T RU mode (ANT_2 / HE40 / RU offset 17)

HORIZONTAL PEAK AND AVERAGE PLOT

l:LIL SUWON Lab Chamber 2 27 Nov 26818 16:45:38
Restricted Bondedge

Project Number:4788725460
Client:Samsung

Config:EUT / Adapter / Earphone
Mode :ONTT_BE_ax_4@_5318_26T_17_H_A2
Tested by’ 45585

(dBuU/m) Horizontal

35
5.3 16MHz/ 5.46
Frequency (GHz)

Range (6hz) B/ Ref/Attn  Det/Avg Mods Suesp Pts  #owps/Mode Position | Rangs (6Hz) REU/UB Ref/Bttn  Det/fvg Mode Suzep Pte  $5ups/fode Position

1:5.3-5.46 1M(-6dB)/3M 187/8 PEAK/LogPur-Video  Fomsec(futo) BEB1  MAXH 118 degs | 2:5.3-5.46 1M(-6dB)/3M 187/8 AVER/Pur Avg(RMS)  35msec(huto) 8681  1BBTAVE 118 degs 166

HORIZONTAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *5.35 37.04 Pk 34.5 -18.1 0 53.44 - - 74 -20.56 118 100 H
2 *5.355 40.06 Pk 34.5 -18.1 0 56.46 - - 74 -17.54 118 100 H
3 5.35 27.11 RMS 34.5 -17.1 49 45 54 -9 - - 118 100 H
4 *5.434 27.8 RMS 34.5 -17 49 45.79 54 -8.21 - - 118 100 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

VERTICAL PEAK AND AVERAGE PLOT

12:UL SUWON Lakb Chamber 2 27 Nov 2818 16:56:28

Restricted Baondedge
= Project Number:4788725468

1 Client:Samsung
Config EUT / Adapter / Earphone
Mode :UNIT_BE ax 4@ 5318 26T 17 U_A2

185 Tested by’ 45585

95

35

y 4= esesmmm——| | {111 4R131 1

65|Hit:

(dBulU/m) Uertical

Averdhe Limit (dBu

55

ey Ty e T
455 ety
35
5.3 1BMH=z/ 5.46
Frequency (GHz)
Range (6Hz) REU/UBD Ref/Attn  Det/Avg fode Sueep Pts  #owps/Mode FPosition | Range (6Hz) REU/UBI Ref/Bttn  Det/Avg Mode Sucep Pts  #5ups/fiode  Position
3-5.46 1M(-6dB) /3 187/8 EAK/LogPur—Video  3Smsec(Auto) 808 IAX 121 degs | 2:5.3-5.46 1M(-6dB)/3M 187/8 AVER/Pur Avg(RMS)  3Smsec(Auio) 8881 aaTAVG 121 degs 185]
Warker Freauency Meter Det 3117_00168724 TodB[a8] DC Corr (d8) Corrected Average Limit (dBuV/m) Margin Peak Limit (dBuv/m) P Margin Azimuth Height Polarity
(GH2) Reading Reading (d8) (@8) (Degs) (cm)
(dBuv) (dBuV/m)
1 *535 36.8 Pk 34.5 -18.1 0 53.2 - - 74 -20.8 121 105 v
2 *5.36 39.84 Pk 345 -18.1 0 56.24 - - 74 -17.76 121 105 \Z
3 5.35 26.99 RMS 34.5 -17.1 .49 44.88 54 -9.12 - - 121 105 v
4 *5.456 27.56 RMS 346 -16.9 49 45.75 54 -8.25 - - 121 105 A

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection

Page 192 of 627

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

HARMONICS AND SPURIOUS EMISSIONS

HE20 SU mode (ANT_1)

LOW CHANNEL HORIZONTAL

UL SUWON Lab Chamber 2

1180

23 Nov 2818

Radiated Emissions 3-Meters

Project Number:4788725468

g1:48:16

168 Cliant:Samsun
Config:EUT / AC Adpater / Earphone
Mode:UNII_RSE ax 20 5260 SU_Al
9g Tedted byi45585
80
5
c 78
o
N IIT N f
5
£ 66
5 A Li t (dBulU/ml
5) 55 Avg Limit (dBuU/m .
g 4
N
40 J e
nw&ﬂhﬂ%ﬂw Mwmwuﬂdm”“”m#h
38 . MWWW
il
28
1 18 18
Frequency (GHz)
Ronge (6z) REU/UBH Ref/Attn  Dst/Avg fode Pls  ¥ops/fods FPosition Rongs (6 REW/UBH Ref/Attn  Dst/Avg Made Sueep Pte 5ups/fiods FPosition
115,88 INC-34B)/3k  GI/1B  PEAK/LagPur-Uideo to) 6031 HAXH B-368dege 258 5:6.15-18 MC-3B) /38 87/8 PEAK/LoPur-Videa  32BnescAuto) 16k HAXH 8-368dsge 250 o
35.08-6.15 IM(-34B)/30k  112/18 PEAK/LogPar- B HH B-368ck=ge 158
I UL SUWON Lob Chamber 2 23 Nov 2818 ai1:4a:16
Rodioted Emissions 3-Meters
Project Number: 4788725468
169 Client :Samsung
Config:EUT / AC Adpater / Earphone
Mode :UNIT_RSE_ax_28_526@8_SU_A1
9g Tested by145585
868
i 7e
- II1 Non-Restric
[1)
- 6g
‘e
3 fvg Limit (dBul/m)
3 o vg Lim ul/m)
g 2
3
40 v el
o
38
28
1 18 18
Frequency (GHz)
Ronge (612) REU/UBH Ref/Attn  Dt/Avg fode Susep Pis  ¥ops/fods Fosition Rangs (&) REW/UBH Ref/Attn  Dst/Avg Mode Sueep Pte #5ups/fiods FPosition |
|

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

LOW CHANNEL DATA

Trace Markers

Marker Frequenc Meter Det 3117_00168724 6GHz_APid8] C Corr (d8) Corrected Avg Limit (dBuv/m) Margin Peak Limit (d8uV/m) Margin UNII Non-Restricted Margin ‘Adimuth Height Polarity
(GHy) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) (em)
(dBuv) (dBuv/m)
1 7.014 26.59 PK 35.8 255 0 36.89 - - - - 68.2 3131 0-360 150 H
4 10.522 25.67 PK 377 -20.8 0 4257 - - - - 68.2 -25.63 0-360 250 H
5 *15.776 25 PK 403 -20 0 453 - - 74 -28.7 - - 0-360 150 H
2 6.993 26.69 PK 35.8 -25.7 0 36.79 - - - - 68.2 -31.41 0-360 250 v
3 10.52 24.06 PK 37.7 -20.7 0 41.06 - - 68.2 -27.14 0-360 250 Vv
6 *15.778 24.88 PK 403 -20 0 45.18 - - 74 -28.82 - - 0-360 250 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Frequency Meter Det 3117_00168724 6GHz_HP(aB] 'oC Corr (a8] Corrected "Avg Limit (dBuv/m) Margin Peak Uimit (a8uV/m) Margin UNII Non-Restricted (aBuV/m] Margin ‘Azmath Heignt Polarity
(GHz) Reading Reading (d8) (@8) (d8) (Degs) em)
(dBuv) (4Buv/m)
10.521 37.56 PK-U 37.7 -20.7 0 54.56 - - - - 68.2 -13.64 100 247 H
1052 36.17 PK-U 37.7 -20.7 0 53.17 - - - - 68.2 -15.03 173 221 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak

Page 194 of 627

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788725460-E5V2
FCC ID: ASLSMG973F

DATE: DEC 27, 2018

MID CHANNEL HORIZONTAL

11@UL SUWON Lab Chamber 2 23 Nov 2818 82:39:58
Rodioted Emissions 3-Meters
Project Number: 4788725468
169 Client :Samsung
Config:EUT / AC Adpater / Earphone
Mode :UNIT_RSE_ax_28_5388_SU_A1
9g Teslted by145585
868
E
c 70
o
N II1 Non-Restric BuU/s
]
2 66
E A Limit (dBuU/m)
vo Limi ul/m)
3 50 L
Z W
“ I 4
" i .
3g oy
Ktrhosr el A hin ™™
28
1 18 18
Frequency (GHz)
Ronge (612) REU/UBH Ref/Attn  Det/Avg fode Pis  Fowps/fods  Fosi Rangs (6 REW/UBH Ref/Attn  Dst/Avg Mode Sueep Pte #5ups/fiods FPosition
1:1-5.08 1M(-3dB) /38k 87/18 PEAK/ Lot ~Uideo Auto) 60| HAXH B 58) 5:6.15-18 1MC-3dB)/ 30k 87/8 PEAK/LogPur-Videa  328meec(Auto) |6k MAXH B-368degs 158 cr
3:5.88-6.15 M(-3d8)/38k 11218 PEAK/LogPur-Video 3Bmsec(huto) 3881  MAXH 8-360degs 150]
11@UL SUWON Lab Chamber 2 23 Nov 2818 B2:39:508
Radiated Emissions 3-Meters
Project Number:4788725468
160 Client : Samsun
Config:EUT / AC Adpater / Earphons
Mode :UNTI_RSE_ax_28_5380_SU_A1
9g Tested by?45585
80
5 78
v IT1 Non-Rests
o
- 66
G
3 Avg Limit (dBuU/m)
2 56 4
N 3 g
40 > e
368
28
1 18 18
Frequency (GHz)
Ronge (B12) REU/UBH Ref/Attn  Dst/Avg Hode Sweep Pls  #owps/fods Fosition Rangs (62 REW/UBl Ref/Attn  Det/Avg fiode Sueep Pts  #5ups/fods Fosition |
]

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788725460-E5V2 DATE: DEC 27, 2018
FCC ID: ASLSMG973F

MID CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 6GHz_APid8] C Corr (d8) Corrected Avg Limit (dBuv/m) Margin Peak Limit (d8uV/m) Margin UNII Non-Restricted Margin ‘Adimuth Height Polarity
(6Hz) Reading Reading (d8) (d8) (dBuv/m) (@8) (Degs) em)
(dBuv) (dBuv/m)
1 7.004 27.09 PK 35.8 -25.7 0 37.19 - - - - 68.2 -31.01 0-360 150 H
4 10.599 25.09 PK 37.8 -19.7 0 43.19 - - - - 68.2 -25.01 0-360 150 H
5 *15.901 24 PK 405 -19.5 0 45 - - 74 -29 - - 0-360 250 H
2 7.026 26.69 PK 35.9 253 0 37.29 - - - - 68.2 -30.91 0-360 250 Vv
3 10.599 23.83 PK 378 -19.7 0 41.93 - - - - 68.2 -26.27 0-360 250 v
6 *15.901 23.47 PK 405 195 0 44.47 - - 74 -29.53 - - 0-360 250 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Frequency Meter Det 3117_00168724, 6GHz_HP[dB] C Corr (d8] Corrected “Avg Limit (dBuv/m) Margin Peak Limit (d80V/m) Margin UNII Non-Restricted Margin ‘Azimuth Heght Polarity
(GHa) Reading Reading (48) (dB) (dBuV/m) (d8) (Degs) em)
(dBuv) (dBuv/m)
*10.61 38.15 PK-U 37.8 -19.6 0 56.35 - - 74 -17.65 - - 105 115 H
*10.6 24.41 ADR 37.8 -19.7 11 42.62 54 -11.38 - - - - 105 115 H
+10.602 35.85 PK-U 37.8 -19.7 0 53.95 - - 74 -20.05 - - 173 231 v
*10.6 22.6 ADR 37.8 -19.7 11 40.81 54 -13.19 - - - - 173 231 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK-U - U-NII: Maximum Peak
ADR - U-NII AD primary method, RMS average
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